D CartPros directs you to the right part using the part
i{?‘s‘;g:fé'j numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for. HERE

(EZGO]

SERVICE PARTS MANUAL

ELECTRIC & DCS VEHICLES

MANUAL: 28287-G01 MODEL YEAR: 1996 ISSUED: 07/20/85 REVISED: 03/29/96

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v . our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

TXT
ELECTRIC
VEHICLES

MODEL YEAR: 1996

VEHICLES
TXT FLEET
TXT FLEET DCS

~ TXT FREEDOM
TXT FREEDOM DCS
TXT 4 CADDY

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOLWEEIE Service Parts Manual -':53* CARTPROS
)



CartPros directs the right part using the part
?(I[;"E‘Ei}j g'gvr-j n:mb:: fr-:::cmlgf?#a[nzal T-Entgr thpe part number into GET :::ERTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

LIMITED WARRANTY

R EEEY S SN T hE el e B R A T

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT,

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

fi “ Sérvice Parts Manual _ -oﬂac A RTPRb S. "



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

GENERAL INDEX ‘

i BB W i T B B 0 TR BT LRI AR SR R UM . U TR § hmr e -

—> https://CartPros.com/f.html

SECTIONS ...t imcaninenionninns sssimssnnsssassssnsmsessissasssans stssemssnssnessennansene: PAGE NO.

How t0 use the E-Z-GO Service MANUA ......c..coc. vvviveeimieimes i sssesesssssssses eeressesssssesssasoesssseesmsssessesveeras Vil

lllustrated Parts Breakdown:

lllustration Page No.
= Accelerator Pedal
+ Accelerator Rod
BATTERY CHARGERS, POWERWISET™ .......c.. cvmiirireemererniinasscssossssne senesossenensasestsssrmrarssesasssessess (=1
BODY AND ASSOCIATED PARTS ... i et sssrsisette e e eemeeeeesvene mevannsemeseesnmrssnsnsrssesssesssnesns D=1
+ Body, Front Cowl
* Footrest
* Floorboard
* Rocker Panel
» Seat Frames
» Splash Panel
= Valance Panel
*» Front Shield
DIRECTION SELECTORS .. ... oot vvnes cesvmimrsseessssssesesrsssrarntosrmmssninss sressssarssssasasssssrorssaressssssnessene I=1
» Front Axle Assembily
* Leaf Springs and ldler Assembly
* Hub and Spindle Assemblies
» Tie Rod Assembly
* Headlamp
* Rear Lamp Assembly
= State of Charge Meter
+ Turn Signal Assembly
+ Wire Harness
MOTORS. ..t e rerrrrvrersrerrrrissarssresersssrssssesrsnssstasssns ssnsasassssssmmmnnrene rer eretneiernmeaneeneneaseenbrvrsrasnreares 17
SOLID STATE SPEED CONTROLS ..o v errnvinsrninisssssssisbs ststaes i oeemeesanassosanmssenenossoseesoememeeneen 2
« Contro! Rod
* Mounting Assembly
» Solenocid
* Speed Control Cover

EZGOLEEE Service Parts Manual 'oﬂac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

: GENERAL INDEX

i oL T W Brr e o A T BB Al b R AR RRt dren B W o e TEE TR B o L S R A
IHustrated Parts Breakdown:
lllustration Page No.
STEERING... ...BB-1
. Rack and Rod Assembly
» Steering Wheel

» Tie Rod Assembly

* Brake Assembly
* Brake Drum Assembly
* Brake Shoe Set
WHEEL BRAKE, NON- BENDIX...........
« Brake Assembly
* Brake Drum Assembly
« Brake Shoe Set

+ Tread Styles

» Tire and Wheel Assembly
* Valve Stem

* Wheel Rim

SPECIALTOOLS

Special TOOIS LISHING .o screveererar s es sesitesiesiareetsecte s e eemeeme e

ACCESSORIES

Accessory Listing .........

ACCESSORIES

Accessory Installations ........eveenee
Divot Repair Kit (Sand Bottle)
Side Basket
Center Basket
Sun Top With Bagrack
Sun Tep Without Bagrack
Wheel Covers

CC-1

...CC-3

..DD-1

..Appendix - A

_..Appendix - B

... Appendix - C

v Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?&g VJ’ numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET STARTED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

GENERAL INDEX

S V) Agb. BE LATTRITENEINTVUINLED L hemevendiadd LB, B0 notiEE B Aot B BE e i B R e B L T T
Windshield
Ashtray
Rear View Mirror
Hour Meter

lllustrated Parts Breakdown:

lMustration.....uiienomenee... mrevien carenesssinssrstbraTasanensnrnansars irnsretsesmresnrasnasnses .Page No.
Four Bag Attachment

TXT Converiible Carrier

TXT to 4-Caddy Conversion

4-Caddy Conversion Windshield

4-Caddy Conversion Sun Top

4-Caddy to Convertible Carrier Conversion

Permanent Tow Bar

WIRING DIAGRAMS AND SCHEMATICS
EIQCHIC VBRICIES ... evceeooovcececeeoe e ecemassennsnseses svaseesesssssssssaessssssasscssnsnsessestrns sessssosesmenssosessecarareerees AAPPENGiX - D

EZGODIEIEN Service Parts Manual J4LCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

GENERAL INDEX

P i B el g R L BY_ D . TaUGULMER e B TRy e P ——— —
o SR SO SO I PR st LR FRemssasseiaid, sblo0 S i S eebtemesess 20T s

Notes:

vi ] Service Parts Manual %CA RTPROS



DID YOU CartPros dir'em_you to the right hpart using the ;_Jart GET STARTED
i’{. "‘é {)L& §J*» numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

o adiafida v

e

This manual is divided into several sections:
* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN FOR TXT ELECTRIC POWERED GOLF CARS
* APPENDIX A

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
¢ HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT ELECTRIC POWERED GOLF GARS,
contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to lacate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the mode year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the
lower inside margin. New components that are interchangeable with the previous year are automatically revised and
the issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department.. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the compiete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appsars first
and is followed by its refated parts list. Additional illustrations and parts lists with the 'same prefix indicate significant
changes that have taken place since the last issue.

(2373 = = TEXTRON] Service Parts Manual ":ﬂsc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
B A numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! (}' | ' 'j our search box and it will find the part you are looking for. HERE p

HOW T0 USE THE E-Z-GO SERVICE PARTS MANUAL

;
N A i R T T T R P R R R L B e (TR

TITLE TITLE

_:\‘%\é@
S
/
I
)
/f
FEriisi7iry

/
/7

TN

LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHENTHE PART NUMBER IS NOT KNOWN
+ Determine the function and application of the part required. Tum to the General Index and select the most appro-
priate title.
¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the iterm number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts fist page. -

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the paris list page, read upwards until a part numnber is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is

not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in tum listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28292-G01) is available from the E-Z-GO Service Parts Department.

viii ] Service Parts Manual | ﬂCARTPROS
Y0 :



DID YOU CartPros directs you to the right part using the part GET STARTED

r numbers from this manual. Enter the part number into ﬁ» htt s;//CartPros_com/f_htmI
K N 0 W? our search box and it will find the part you are looking for. HERE p
LB R PR Tt [

ILLUSTRATED PARTS BREAKDOWN

EZGOWEL Service Parts Manual '-%QGCA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KINQW? (b fom e marue Ear e pot mmber e = eme. ——— > —ipe://CartProg com/i. htm
| ACCELERATOR LINKAGE Electric Vehicle
TG T P S PRy P LT TR LR T T T =

DIRECTION SELECTOR

TO LEAD FROM

1 - INCLUDES ITEMS 3 - 32, 34, 36 - 40
2 - INCLUDES ITEMS 3 - 29, 32 - 40

20 - INCLUDES ITEMS 21 - 24
21 - INCLUDES ITEMS 22, 23

Page A-1 Service Parts Manual JTALCARTPROS
Y0 '



DID YOU CartPros directs you to the right part using the part
MR WAS™> numbers from this manual. Enter the part number into
KNOW?

our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

| Electric Vehicle

B e BB ce R T e e e

__ACCELERATOR LINKAGE

TO LEAD FROM
DIRECTION
SELECTOR

EZGE0LEIETT

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
i'{. "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED

— https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE p

' ACCELERATOR LINKAGE _ Electrlc Vehlcle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depanment for additional information.

ITEM | PARTNO, | 1 2 3 4 5 DESCRIPTION QTY.
1 25670-G03 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) e...evvoorern] 1
2 25870-G05 | PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 8 « 29, 82 = 40} .....coouonrmrevoererrsressenessemeeeenmeesseeemesessoneaenen] 1
3 00550-G2 NUT, LOCK, 1/4 - 28.............. et ereesae e sass s spa s sarn e er e enr s srenesneed 1
4 00532-G4 NUT, LOCK, 516 - 24........... e rberessseseibete s sRea b sease s s atma 1
5 00684-G6 SCREW, #8 - 32 X 3/8 LG v1vvvvvvvvusrreremeseesnsarsssosesssesessesssomsssmsssnssoeeseeeenend | 4
6 00982-G01 SCREW, #4 - 14 X 5/8 LG ..ooeoverrreeeeree
7
8 00963-G01 NUT, SELF THREADING ....ccrvensveusaseenesisssesessssssssesssssssssssioneserereesesmesomenend | 2
9 00984-GO1 SCREW, #8 + 10 X 1/2 LG .veeeeerrareesesensassesessestonssesssssmeeeescosreseseenesseneenar 4
10 | oo4s6-G2 SETSCREW, #8 = 32 X 1/8 LG weoueevvvevee oo eoe e everesseesmesesoneesmaresecn 1
11 | 00986-GO1 PUSHNUT, 19/84 LD ..o eeooeeecemoeensseseesessesses e n s sssssevesseseessseesssosasaeens 1
12 | 10385-G4 YOKE, CLEVIS (ADJUSTABLE). ...ovvvovuucvomsomnerereasecssssssosessssesasssmssosssassesees 1
13 | t0386-G3 PIN, CLEVIS, 516 X 1516 LGivvevonereoeoer oo eeressenrecssserssosserseereserenn] 1
14
15 | to03s7-G3 PIN, COTTER, 3/32 X 3/4 LGic.vvoirerssossesermressusnsessmassssosssssasssssssasnsssesnssssssnes 1
16 | 17877-G1 RETAINER, SPRING ........coomroeemessressssascssssssssesssemsmssoss s seesssassensareareseescnens 1
17 | 17877-Gz RETAINER, SPRING -...........ooooroeeerencreorarnsessnssessosessssesssssssssoneenseorseeeernen] 1
18
19 | 17979-G1 BUSHING, ACCELERATOR ROD ...uv.vvovseririesssnnsmssssosssssasessssmssssasasessssond 1
20 | 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 21 -24) ...........| 1
21 | 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 22, 23)............ :
22 | 15766-G1 RIVET, OVAL, 3/8 X 15/32 LG ...ooureerermsrcrerecrsanssmmmsssnisnmossransascsinne] 6
23 | 27512-Go1 PAD, ACCELERATOR PEDAL...ooouuevisunmsisnssssssisssimmenenoermmeeenoan 1
24 . PEDAL, ACCELERATOR .......oooooecrecermreeveosseeensiresesssnersenenssomsarsssesenned] 1
25
26 | 25853-GO1 PEDALBOX AND COVER {SEAL AND BEARING) «.c.evvevoerunssesronsmmsnsed 1
27
28 | 25854-GO1 INDUCTIVE THROTTLE SENSOR ........ooonereerornensassessssssosoessssoessreeeeene] 1
29 | 25859-GO1 ACCELERATOR ROD ... RN

Page A-3 Service Parts Manual .;3« CARTPROS
0¥0 .



DID YOU

CartPros directs you to the right part using the part
B VAF® numbers from this manual. Enter the part numbgr into
r‘l ir.‘! {) “K 'l‘" our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

.| Electric Vehicle

CER .. EE

HERE
ACCELERATOR LINKAGE

R .

. B B

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

12 3 4 5 DESCRIPTION QTYv.

30
31

& &8 88

8 9

41
42
43

25861-G01
25879-G03
26551-G01
25861-G02
26969-G01
25879-G04
70116-GO1
70134-GO1
17255-G1

73048-GO1
17838-G1

00715-G2
70135-G01

SWITCH, MICRO ... e cerrceeesrs st nre e st mnararnraressssssas sss st sa e nenn 1
WIRING HARNESS, PEDAL BOX ASSEMBLY ......c.covcvvececeenvevsssavernssssnnmnnn 1
SWITCH, MICRO (DCS MODEL ONLY) ....coormeerr et rrmsrneend
WIRING HARNESS, PEDAL BOX ASSEMBLY (DCS MODEL ONLY).......] 1
BRACKET, PEDAL ...ttt renrccssnnsens st e senrers s sasassssns s st st eeene 1
PIN, PEDAL PIVOT .......orrecentst e sescneersssersrstnsesesnsnsssssssssmeerorseod 1
WASHER, TEFLON, 1732 X 5/8......ore e cerrrererencercrcescssssesesrnrerssssssssnnenn 1
SPRING, COMPRESSION...........ccooecnrarsninsssssssrssrmsrsrimssarsssrssosossssersessere 1
BUSHING ..ottt st cneneenenc et ere s s srssssasass s asasos s s o smesarerond 3

BOLT, 5/18 - 18 X B/8 LG ..o e ccarnnnsnssssresesrssarssnsssssssasssnsssssoconane 4
COVER, PEDAL PIVOT .o sinisssssissrsmssss ssrssssssssssssssssssostrmormenens 1

[ —t-g cim|TEXTRON]

Service Parts Manual

ZACARTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

KNOW?

GETSTARTED _5,_  https://CartPros.com/f.html

R B I

BA'ITE_RY CHARGER, POWERWISE ™

P e

SR e e = r

Electric Vehicle

TRANSFORMER
WIRE

TRANSFORMER
WIRE

RED FROM
CONTROL
BOARD

44

1 - INCLUDES ITEMS 2 - 58

38

Page C-1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
MR WAS™> numbers from this manual. Enter the part number into
KNOW?

our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

| Electric Vehicle

G e L

ki

oo din

BATTERY CHARGER, POWERWISE ™

EZGOLEITE

Service Parts Manual

ZLCARTPROS



Electric Vehicle

it e

—> https://CartPros.com/f.html

GET STARTED
e T

CartPros directs you to the right part using the part
o Ve Al b8

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

NOLLYTIVLENI viad
aHvYCH LNdNI H3MmO0d ONIONNOYD

HIVHYHD
40 LNOHA ./
1H0d
HIWHOLSNYHL WOYd Yd Q402 Ov
JYHOD O¥ NOYd g
YOO OV WOHS THM
QUYOod TOHANOD WOHA NHO
QuvOa TOHLNOD WOHL Nug
SNOILOINNGD
NOLLY TV LSNI advog TOHLINOD

93T HIWHOASNYHL

QqHo0 04

1HOd Q402 04 WOH4 d3d oL X8

HIWBOASNYHL \ aQHYOE LNdNI U3aMod

/ NO NHg OL NHg
HIDHYHO 40 INOHA

e S aHvO0S LNdNI H3MOd
NO NHO OL NHO

ANISLYIH NO
dI19 IWIIHLO313 0L a3

auvoed
TOHLINGO

1 BATI'ERY CHARGER, POWERWISE ™

DID YOU
KNOW?
G

ZLCARTPROS

. Service Parts Manual

Page C-3



DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
| Etectric Vehicle_ _BATTERY CHARGER, POWERWISE ™

HEAT SINK

TO DIODE ASSEMBLY
TO DIODE ASSEMBLY
TO CAPACITOR

TQ CAPAGCITOR

TO XF ON POWER

WHT FROM
DC CORD

INPUT BOARD

TO NORMALLY OPEN
ON RELAY AT POWER

INPUT BOARD

HEATSINK INSTALLATION

45

CHASSIS

AMMETER INSTALLATION

EZGOLZTTN - Service Parts Manual L CARTPROS
©¥0 )



CartPros directs you to the right part using the part
N0 YOU n:mbers from thigmanual. Enter the part number into GET STARTED ﬁ— https://CartPros_Com/f.html

KINNOWW? .5 box and t il find the part you are looking fr. HERE
| BATTERY CHARGER, POWERWISE ™ Electric Vehicle
B R S B B R T T 2

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the mode] and serial number of the product.

* Indicates a component that is not available as an individual part.

G* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28115-G01 | CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2 - 58......coovvcesvrvonn, 1
2 00372-G3 SCREW, #8 - 32 X 3/8 LG, vovviirenenememnenemrisinssssisos nenns 1
3 00372-G4 SCREW, #8-32X 1/2LG. ......... 4
4
5 00378-G4 SCREW, #10-24 X 1/2 LG. ..........
6 00414-G5 SCREW, 1/4 - 20 X 5/8LG. covvisnsermrvrirersnnscnsnsssnssnnssasnssesans 3
7 00513-Gé SCREW, #8 - 18X 1 3/ALG. o oeereeeeetemecrese st st s s e 2
9
10 00526-G3 NUT, #10 - 24....crerrcrnirirann, 2
1 * NUT, #10 = 821 e oveeccerseresenersssessomsressesess s ssssmss e st 3
12
13 00559-G3 WASHER, #8 ...ttt s e e st s e rsnbnts 3
14 00559-G4 WASHER, #8 ... isitienenen e recsiesrenssasssmssstsesssssss s e ssssssssasosesonrssavessene 12
15
16
17 00565-G4 WASHER, LOCK, #8 uvrvvreririisesmsmsnsinisinmsnssasaseresssss s smsmsessssssssssossasononed 5
18 00565-G5 WASHER, LOCK, #10 ..veveeeveeeeceinrraerenns 4
19
20 00614-G4 SCREW, #8 - 18 X 12 LG. ...ccvcvvrnvene 6
2 00771-G6 WASHER, NYLON, SPECIAL........cvetrrereccceiairasssrensis svarararsssersasssnssssssses 1
22 00669-G01 SCREW, #8-32 X 3B LG. ccovvvvvveerrieevcrererrenss 3
23 00984-G01 SCREW, #8 - 10X 1/2LG. oo 2
24
25 ¥ WASHER, BRASS, #10 c.ceerenreecciranniscirinisimmmrrsars s smassmsssssssssssssases 4
26 01005-GO1 SCREW, #6 - 19 X 516 LG. ............... 3
27 11027-G2 NUT, LOCK, 1/4 = 20.....oreeceirriccererereereireressenensstessassnssasmseeecernsvsravasvsssrnved 3
28 11572-G3 NUT, PLASTIC EXPANSION ............. 2
29 13557-G2 STRAIN RELIEF, AC......ccooonimiiriiiscisnnmnnnsrsessnessssnanssssssnsasosss 1
30 13557-G3 STRAIN RELIEF, DC .........cccccucrennnn. 1

Page C-5 Service Parts Manual

ZLCARTPROS



DIDYOU
KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

RGER, P

Electric Vehicle

ke SRR e

BATTERY CHA

BRI

——

R e oL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part,
G™" Indicates consult Customer Service Department for additional information.

OWERWISE ™

ITEM

PART NO.

1

2 3 4 5

DESCRIPTION

QTy.

3
32
33
34

2 8

19388-G4
22589-G2

26977-G32
26979-G01
27877-G01
28091-G01

-

*

28102-G0o1
28103-G01
28104-G01
28105-G01
28108-G01
28109-G01

28110-GO1
28111-G01
28112-G01

28126-Go1
28126-G03
28136-G01
28135-G02
17618-G1
28137-G*

CORD, AC ......vervivens

WASHER, SHOULDER........coccnvvitninn s nsnansissssesnens

BRACKET, CAPACITOR ........cociecesensiannresessenrrnscesessassensosss seasasnsrsesed 1
SUPPORT, SPACER ....ovv i crersisisisisssissssensssnsssnsnsnminssssssssssssrssstsessessnsassassos { 4
LABEL, FRONT ....ccoocvriirecccarreiens

HANDLE ....coovitievrcneeraeseicreorasssssssosserorassenssonsssenss s sasmsssumsneesssassssnsans st asanas 1

AMMETER........ccinninianins
FUSE, 50 AMP..........

CLIP, ELECTRICAL v eeeeeeeeeo s

SUPPORT, CONTROL BOARD.........conireeeeeerrirtceee et i e oo cenvsasssesnsnene

BOARD, CONTROL ......cccoirirmnrnnnnrrecerseresessessnsessessscssasstsansmessessassssssassns 1
BOARD, POWER INPUT........oo ittt ecene e smmavsss s e varsnsssbernsss
TOP LABEL, VENTILATION........ccoetmmrmmrmecemreieeseesnerncrsrresesens
TOP LABEL, CORD CONDITION ......ccoonicirnsrmremermrsrncnsasnsnsns

CLAMP, NYLON ....ooooniemmoreceeereseesenseremesssenes
DC PLUG (COMPLETE).cveoerereenrenen.

—h

- N -

[ -4~ | = |]TEXTRON

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

| BATTERY CHARGER, POWERWISE ™ +

—> https://CartPros.com/f.html

Electric Vehicle

R i L

WIRE

(-]
[*1]
1]
G g
z -
2 s =
|

bd o5 &
4 TFEo Q
[ U-Eu: 5
- BO{ i
ES8 g

3
[==]
m

Page C-7 Service Parts Manual J4LCARTPROS
00 :



DID YOU

CartPros directs you to the right part using the part

B LALF numbers from this manual. Enter the part number into
KNOW?

A Electric Vehicle

our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

o aonervis et oo .

S RS L ST

| 2> ] m [TEXTRON

Service Parts Manunl

ZLCARTPROS



—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

NOLLVTIVLSNI vi3Q
QdvOd 1NdiN| H3MOd ONIONNOYHD

Electric Vehicle

HIOHYHO

ANNOHD O1 NHO 10 INOHA
HIWHOISNYLHL WOHL Y13 ~J
; QHOO OV NOHH 1HM 140d
. HIWHOJSNYHL WO Y18 Qoo oY
i 40D OV WOH4 M4
_ AYYOa TOHLNOD WOH= TIA

AHYOd TOULNOD WOHH NHO

aYvO8 T0YLNOD WOHS Nug

SNOLLOANNOD
NOILYTIVLSNI Qdvoa IOHLNOD

937 HIWHOJISNYHL

adoo 0a
WOH4 d3H oL M9

QUYOR 1NdNI HIMOd

NO 1A 0L 13X ——_ 3~

Qyvoa LNdNI HIMOd B’
NO NHg OL Nug

GHYO08 LNdN) 43MOd ~ ]

1 LHOd QHO) 0a
e HINHOISNYHL

HIVYYHO JO LNOHJ

NO NHO OL NHO
MNISLYIH NO />~ auvos
di12 W2IHL03713 OL O3y TOHLNOD

DIDYOU
KNOW?

| BATTERY CHARGER, POWERWISE ™ +

ZLCARTPROS

Service Parts Manual

Page C-9



CartPros directs you to the right part using the part
N0 YOU numbers frem this manual. Enter the part number into GET STARTED ﬁ— https://CartPros_Com/f.html

K ir.‘! {) T!K&'l";? our search box and it will find the part you are looking for. HERE
‘| Electric Vehicle BATTERY CHARGER, POWERWISE ™ +
s - e SOV S
2
oo

HEAT SINK

TO DIODE ASSEMBLY

N
@
ke
@ e
Q
£
4 &
20 8
oF E 205
Q o
o
Sexa gl
oY% BEg z £
o (=}
88 833 E
=& >a =
57 de8 3
2% 132 :
XK= =2x=F 0
o E£3% -
m = Ou_, -
=T hzi
O= =
|-O g
T

CHASSIS

AMMETER INSTALLATION

EZGOEED Service Parts Manual J4LCARTPROS
) '



DID YOU CartPros directs you to the right part using the part GET STARTED
MANOW™ numbers from this manual. Enter the part number into
r‘l i.‘! t} Y our search box and it will find the part you are looking for. HERE

I BATTERY CHARGER, POWERWISE Electric Vehicle

AL LEE bl o . e A En Wi BB e R 2

—> https://CartPros.com/f.html

N ¥

- I

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 8 DESCRIPTION QTy.

—

28115-G02 CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2-58........uevereeenend 1
00372-G3 SCREW, #8 - 32 X B/8 LG, wuvevvvsinnsiremsmrensssmscrorssesessssnsasossnmssssrssnsssssssssan
00372-G4 SCREW, #8 - 32 X 1/2 LG srveemrrcemecrnirrennene e srsvavesennons

F-

00378-G4 SCREW, #10 - 24 X 1/2LG. ... eeerceeeereeceennirsssresesens
00414-G5 SCREW, 1/4 - 20 X 5/8 LG .iniererurmrerreriamrarmsensesssassnsesonisionnmmsiassssssssssaies
00513-G6 SCREW, #3- 18X 1 3/4LG. ..

w o ~N R ! s N
[4 I o Y P~ R

iy
L=]

- ok .
L =
r>

00559-G3 WASHER, #8 ...ttt e enna s s se s sn b msns 3
00559-G4 WASHER, #8.............. v TSV PPTPUUPTROTOTOTN I P~

-t
-

. ek b
~ O O

00565-G4 WASHER, LOCK, #8 ..ottt e renecsererecnersesen e senecoessaaraneeaserserd 5
00565-G5 WASHER, LOCK, #10 ...overeriirmmercnsscnissssnsssnsnminmerssssennaened | 4

| S SR
[=JNE - T - -

00614-G4 SCREW, #8 - 18 X T/2 LG ..o smsnresssssssssene] | 6
00771-G8 WASHER, NYLON, SPECIAL............cnmrrerrrirsrramns e sy 1
00969-GO1 SCREW, #8 - 32 X 3/8 LG. 3
00984-GO1 SCREW, #8 10X 1/2 LG et veeerare e s sva s s s as st

S R B R R

01003-G1 WASHER, BRASS, #10.......ccccciiiiimirrrmrnsmrenenssraranssmsasaseseanes

01005-Go1 SCREW, #6 - 13 X 5MB LG isiiirrcrrcenreeeein e ceansvassnesrsnosas

11027-G2 NUT, LOCK, 174 « 20 ...cuitimre et et necaste s e remmen e men e semarerasssresasasase
115672-G3 NUT, PLASTIC EXPANSION ..o sssssensarasse s

13557-G2 - STRAIN RELIEF, AC..........ooimrvnevmnrarene

135857-G3 STRAIN RELIEF, DG ....iiiiiininienmrrrce e csnerersacrarsamemsessssasararsinns

NN N
i 09 o~ P
- = N W W A

)
o

Page C-11 Service Parts Manual ﬂc ARTPROS
oYo :



DID YOU

CartPros directs you to the right part using the part
MRMAOW §J*» numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! t} Y our search box and it will find the part you are looking for. HERE

:| Electric Vehic BATTERY CHARGER, POWERWISE ™ +

—> https://CartPros.com/f.html

ES

IR+ Wt A

r—

ah ik Al @ T sl F el

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NQ.

1

2 3 4 5

DESCRIPTION

QTy.

31

$ &R B8R

19388-G4
22589-G2

25977332
26979-G01
27877-G01
28091-G02

*

L]

28102-G01
28103-G01
28104-GO1
28105-G01
28106-G01
28109-G01

28110-G01
28111-G01
28112-G01

28126-G02
28126-G04
28136-G01
28136-G0o2
17618-G1
28137-G"

CORD, AG ...cvvvvcrrrreieiacensninssirarannins
WASHER, SHOULDER ... nre e e rast st e eaae

WIRE, 47 ..ttt eenincasesesesrsrarnns
BRACKET, CAPACITOR .......occonvniainnrssararsrnns

CHASSIS
HANDLE. ..o

TRANSFORMER........c.cooemerececreeecrerrnsrarerereasas
HEAT SINK .ot seemeeaneninen

FUSE, 50 AMP...........cccoccininvnrorans
CAPACITOR...

SUPPORT, CONTROL BOARD..........ccooeeeccuenree,

BOARD, CONTROL ....ovececoee oo
BOARD, POWER INPUT...........coourne....

TOP LABEL, VENTILATION .au......ceoovencsenissssessnsssssens

TOP LABEL, CORD CONDITION ......oooereceevmcmeseseesemseeeseeereee oo eeesereesesne
CLAMP, NYLON w...oooo.omooeoeeveoeseecenresesmeeseseeeeemeeessseeesrmesseses e meesensoneneened
DC PLUG (COMPLETE)....cvoueererereseesesesesssmmnssssssssssassessssnsoeses s resensomsenee

EZGEOLEIEE]

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
vy ‘-); Ag*» numbers from this manual. Enter the part number into GET STARTED ﬁ-— https://CartPros.com/f.html
r‘l i‘é . our search box and it will find the part you are looking for. HERE

ﬂE)DY AND ASSOCIATED PARTS Electric Vehicle

AT W R B SAR ETEE

T aH L B anne B Gl e D RYR] T e B R, o AR B B

1-INCLUDES ITEMS 2 -5
10 - INCLUDES ITEMS 11 -14

Page D-1 Service Parts Manual -;3« CARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) | ? our search box and it will find the part you are looking for. HERE -

Electric Vehicle BODY AND ASSOCIATED PARTS

T A BTN S N SO

CRLOVEL LR B UG f SRR e R BB DR RRRRRE

i
q
v
_________ ) ¥
= “*t __________ j _,;’ i ;
_______________ ,Sr B
4{:—2* N i o
R 3 IR

ITEMS 102 - 115 ARE FOR USE ON 4 CADDY MODELS ONLY

EZGOLHEEET Service Parts Manual ﬂ CARTPROS
0¥0 ,



DID YOU CartPros directs you to the right part using the part
B G‘ *y numbers from this manual. Enter the part number into GET STARTED ﬁ- hitns-//CartPros.com/f html
K r‘a JJ . our search or. HERE v

] BODY AND ASSOCIATED PARTS

VUEEEARL N LTSRS R AL PR LR R LR L BB R L Lkt s

Page D-3 Service Parts Manual =1 CARTPROS
00 ,



CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Electrlc Vehicle

DID YOU

KNOW:

GETSTARTED _5,_  https://CartPros.com/f.ntml

BODY AND ASSOCIATED PARTS

T T T N LY Sy e

o

FEWEET N Tl s e

R N B .

5

T

B SRV = N

B3

T T T

24— : KI;;: C%f“:\f///@//d FLOORBOARD
ﬂ ri?*w\:“ S, me t}_ N MAT

EZGDOLEALTE

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" our search box and it will find the part you are looking for. HERE

—— https://CartPros.com/f.html

BODY AND ASSOC_I_ATED PARTS - Electrlc Vehlcle

Page D-5 Service Parts Manual ﬂ CARTPROS
0¥0 .



CartPros directs you to the right part using the part
:(:[:.I?li' \A '-; numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for. HERE

i| Electric Vehicle

2

)zwd«@

I T B s S

o D S e, WA RIS A .wwm xxxxxxxx

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

Hw».

BODY AND ASSOCIATED PARTS

PR VP N

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

Qary.

e = R = e e .

W N NN ON RN RN N N N e ek ek oed ok bk e
o O oM~ 0 U s O N =S MM O~ D! R O S

71151-GO1
71163-GOo1
71154-G01
00614-G5

71158-Go1

27647-G01

71143-G01

*
*
*

*

00740-G4
00921-G8
16816-G2

70047-GO1
14601-G11

70451-G01
70452-G01
146071-G11

70048-G01
71115-G0N
14601-G13

INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5o 1
BALL DEFLECTOR, PASSENGER SIDE ........cccoe e rrnei e saees
BALL DEFLECTOR, DRIVER'S SIDE.....

SCREW, #8 - 18 X 5/8LG. ..o mminisinsesesesossesesaresstesssesoss sessasases
INSERT, 4 CUP INSTRUMENT PANEL.......

SPLASH PANEL ASSEMBLY (INCLUDES ITEMS 11 - 14) v} 1

BRACKET, STAY ...ccovinncniinmmncnnniensnrsinersenns
BRACKET, PANEL.........ccccccniinrinanns

RIVET, 5/32 X 9/16 LG. .

SCREW, #10-32 X 1/2 LG e stmstsst e et s e n e ae
FASTENER, RATCHET .....coieeererrrensasrcsasasasssnermrmrmmminisrssssssrassensaisersmssessenesnanens

UPPER FLOORPAN ...

RIVET, 5/32 X 9/16 LG........

LOWER FLOORPAN...........coeevimriricrienisennnens
COVER, SWITCH ACCESS..........cocooeiiiriicnirie st s s sessassss s srs e eeeee e

RIVET, 316 X 9116 LG, ...

RIVET, 5/32 X 9/16 LG............

EZE0OIEALE

Service Parts Manual

ZACARTPROS



DID YOU

i

CartPros directs you to the right part using the part
R A -; numbers from this manual. Enter the part number into
r‘l .‘! (}' ' our search box and it will find the part you are looking for. HERE

BODY AND ASSOCIATED PART

GETSTARTED _5,  https://CartPros.com/f.html

PN TIR N T S

THE USE OF NCN UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and senal number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

T

A

ITEM

PART NO.

1Tt 2 3 4 5

DESCRIPTION

QTY.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

71051-G™
14801-G13

18817-G2
12064-G3

71055-G0H1
10570-G11
71056-G01
00570-G2
00438-G6
00571-G2

70244-G02

71551-G05
71552-G05
16816-G2
16816-G2

70318-Go2
70046-G01
00715-G2
00438-G6

RIVET, 5/32 X 9B LG oo s msmne e sssnaansstesn e

NAMEPLATE, E-Z-GO, GOLD ......cervirrrrrriiirsnsrsinrens

BOLT, 5/16 = 18 X 5/8 LG «coeeeieieeeit e sraacae s st e

BOLT, 5/16 - 18 X 3/4 LG. (WITH TOP)....coosvvirieiirinnn
WASHER, 516 (WITHTOP) ..o

PANEL, SPLASH........ooreinciicien

FENDER LINER, EXTENDED (PASSENGER SIDE) ......cecooveeeeeeeinrnreienrivarans
FENDER LINER, EXTENDED (DRIVER'S SIDE}......cccccoinimivininrrcicrene e e
RATCHET FASTENER......cccoo et v

RATCHET FASTENER.......ocoiiiiiiisisississensnoncsesesasesossesos enensssssasssasassssns 8

BOLT, 5/16 - 18 X 1316 LG, ..ovricivireccinirsesrssccenirenesie s e e emeaneems
BOLT, 5/A8 - 1B X 3/ALG. ..o rrrienin s svvest s s e nevanens

[ VIR v I Y U SN

12

o N = -k

Page D-7

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

—3 https://CartPros.com/f.html

K r.‘! (} WA .-j numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for. HERE
e L BRRREEL LT z&ma@- TR Tt e R = e mw« o
{7 o SERARL R R st i Pl v,

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering paits, please specify the model and serial number of the product,
" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Deparment for additional information.

BODY AND ASSOCIATED PARTS |

ITEM

PART NO,

1 2 3 4 5 DESCRIPTION

QrY.

61
62
63
64
65
66
67
€8
€9
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90

11098-G6
00559-GB

71301-G**
71310-G**
71315-GO1
71761-GO1

71314-G1
71314-G02
16818-G1

75126-G01
75128-G02
16816-G2

71353-G™
71002-G01
71364-G02
10570-G12
10570-G10
18438-G1
71609-GO1
10570-G11
00571-G2
71456-G01
71451-G01
71398-GO01
71455-G01
71055-G01

NUT, LOCK, 516 - 18 ..uvvvviirenns
WASHER, 5/16.....ccciiiieieniieceee e

REAR BODY (WITHOUT TAILLIGHTS) ...covvurecrerimmmimsmsssscscsnssasasassssssasnsssssnsns
REAR BODY (WITH TAILLIGHTS).......ccororereeciierr s seersecvanacones
SCUFFGUARD, BAGWELL, FRONT ...t

BAGWELL, INSERT SRR

SCUFFGUARD, BAGWELL, SIDE, PASSENGER SIDE.........
SCUFFGUARD, BAGWELL, SIDE, DRIVER'S SIDE _..........covocviiteeeveceee e

RATCHET FASTENER..........coccvmnninnacrivnn,s

SCUFFGUARD, FENDER, DRIVER’S SIDE............

SCUFFGUARD, FENDER, PASSENGER SIDE ...........cccoonvrmernnenneersererenns

RATCHET FASTENER.....

RIVET, 1/4 X 1/2 LG .ooisnriinsinin

RIVET, DRIVE, PLASTIC, 1/4 X34 LG, ..orerreeirirrnrensrrermeosneneensasennesossorns

RIVET, 316 X 3/4 LG....

BUMPER, REAR, NOTCHED (4 CADDY).....oocvi e sisitensia e

BUMPER, REAR

BOLT, 1/4 - 20 X 1 1/4 LG oot cancesunnensanaisss saeravane
PLUG, COVER, BUMPER ..ottt s s st sae e e e

RIVET, 316 vcirininissssssnsissaissansnes

B .

26

b A M N O A = ;B =

L O O

EZLGDLEAE

Service Parts Manual

ZLCARTPROS



l‘{. r.‘! (} T .-j numbers from this manual. Enter the part number into

CartPros directs you to the right part using the part

GETSTARTED _5, https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
| BODY AND ASSOCIATED PARTS Electrlc Vehlcle

dnonacrdBI R g B B ow

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5§ DESCRIPTION

QTy.

91

92

a3

94

95

96

97

g8

99

100
101
102
103
104
105
108
107
108
109
110
111
112
113
114
115
116
117
118
119
120

71501-G01
71502-G01
71507-G01
71507-Gi02
16705-G1
23726-G4
00891-G2

74126-GO1
74126-G02
00426-G8
00560-G1
11098-G5
00427-G4
00769-G2
74149-GO1
16816-G2
19853-G1
70361-GO1
74129-G01
74132-G01
70362-G01
70350-G01

*

*

ROCKER PANEL, PASSENGER SIDE .............ccocvuiieenne e

ROCKER PANEL, DRIVER'S SIDE .........

SILL PLATE, ROCKER PANEL, PASSENGER SIDE........ccceconsiimmmrmnnarsninned

SILL PLATE, ROCKER PANEL, DRIVER’S SIDE............

SCREW, STAINLESS STEEL, 1/4 - 20 X T1LG. ciiriiiiiienecceec v cecvesan e

SPACER.....cccvvvvenn

NUT, LOCK, 1/4 = 20 o sesnssssisinsnssssssnes s ssesasnes

FRAME SUPPORT, VERTICAL, PASSENGER SIDE ............cccoccvmrnnnrearerrerinins
FRAME SUPPORT, VERTICAL, DRIVER'S SIDE ..........ccuviviainnne

BOLT, 3/8-16 X 1 LG. .c.orireerrirceereiscr e e
WASHER, 3/8..

BOLT, 3/8- 16 X 1 1/2 LG. ccoceeerevrevrnes

BOLT, CARRIAGE, 3/8 =16 X 1 1/A LGt s esvnnd

PANEL, VALANCE ..........ccoivniiinnvinen

PLUG, END...

FOOT REST ASSEMBLY (INCLUDES ITEMS 113 - 116) ..o

REFLECTOR.........

PLATE, SERIAL NUMBER............ccccovvieennnene

-t

N O - §

- N B -, N

-t sk b

Page D-9

Service Parts Manual

ZACARTPROS



DID YOU

'r(N(J‘N"

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

GETSTARTED _5,_  https://CartPros.com/f.html

BODY AND ASSOCIATED PARTS

our search box and it will find the part you are looking for. HERE
Electrlc Vehicle
e oo et B i o RO RN, T Wt B PGy B g

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pans, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

) V;VMWM

e

TR S

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

121
122
123
124
125
126
127
128
129
130
13
132
133
134

00114-G6
16816-G2

SCREW, 1/4- 14 X 3/4 LGuvevoereecereecenes
FASTENER ......

27166-G02
71015-GO01
16469-G7

BRACE, FRONT SHIELD......

23676-G1
75178-GOH
73162-G1

DECAL, 4 CADDY ...........

23726-G7
15058-G4
23726-G6

RIVET

DECAL, FREEDOM .....ovvimnrerneniiescssssarsisessssssarmrrrsssissssessassssssssssssssmssssesny

AR
AR
AR

(=~ = = [TEXTRON| Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

E GET STARTED .
i \AL bers from this manual. Enter the part number into ﬁ-— httos://CartPros.com/f.html
r{l ir.é {}' wW ? ::Jlrr::ei:srhrlmx and it will find the part you are looking for. HERE p

BRAKE LINKAGE

B RS BT P Um

Electric Vehlcle

mp— —e ]
R e e B L

BT

f’w&'m”u&”\‘wfw"&:’y\ X&MMW‘M 3 R W%, Mv—rm M 4-« VHEL R

1-INCLUDES ITEMS 2 - 27

4 -INCLUDES ITEMS5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

Page E-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
i ‘r) WA . §*» numbers from this manual. Enter the part number into GET STARTED
r{l .é our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

: Electric Vehicle _BRAKE LINKAGE

[ = | TEXTRON| Service Parts Manual ﬂ CARTPROS
oYo :



DID YOU CartPros directs you to the right part using the part
K f\é (}; AJ* numbers from this manual. Enter the part number into GET STARTED
i WP OE W

—_ hitps://CartPros.com/f.html
Electric Vehicl

our search box and it will find the part you are looking for. HERE

BRAKE LINKAGE

:
i
%ﬁ&%w - R R R R Lo S R S R T R T

e

D,

Page E-3 Service Parts Manual 'ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
R (}; AJ* numbers from this manual. Enter the part number into
r{l .‘! L our search box and it will find the part you are looking for.

GET STARTED
HERE

—> https://CartPros.com/f.html

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 65

DESCRIPTION

QTY.

@w @ ~ d; O, b D N

e N v T L A o L T L O N R S S S S N
© @ =N & A kWM <O © 0~ O O & O B =t O

1 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)
VEHICLES WITH BRAKE LIGHTS...

. PEDAL, BRAKE
* PEDAL, PARK BRAKE
70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)...........} 1
* PAD, BRAKE PEDAL
15766-G1 RIVET, 3/8 X 15/32LG. ......ccevvmnnee

* PLATE, BRAKE PEDAL...........ccocininiinininsirrennssassinassens
15932-G2 PIN, PARK BRAKE PEDAL .........ocoviimiriieeeer e
11737-G1 SPRING, TORSION, PARK BRAKE ...........cccvniinnismnrrinsrsaonns
12064-G1 PUSHNUT, 5/16...ciiinienmiimsisensmmsniimismsssemsmressssmsssemsesssseessend
00737-G8 SCREW, #1024 X 1 LG o iiiiiiiiice et sttt e e s msnrsnr e arensand
00739-G1 NUT, RUBBER, #10 - 24.......corrrrerrreere v mras s mssssnssrermss e s sansesssssrsrsanad
22362-G3 STANDOFF, BRAKE PEDAL.............
27137-Go1 SPRING, CONIGAL ... rermen e crcner s se s sore s enscsaca st s ssosmposnassennanes
11098-G7 NUT, LOCK, #10 = 24..... it irissssiess rsssses it st sssssses s snraas
10606-G8 SWITCH, MICRO......oorerrirrinmsonmiisimimssenassssinns
00645-G2 SCREW, #6 - 32 X 1 1/4 LG wvvvrriirerimrmisiovemnissssrmsesess s sessasmronsenssssnas
00565-G3 WASHER, LOCK, #6
00525-G5 NUT, #6 - 32...cviriricrvrsvinsnsecrsans s seans
00567-G3 WASHER, LOCK, #6 ....ovirirrinisenssiminsinmnsessisessen
14628-Gi1 TAB, FASTON, 518 X BAB LG. ..ottt sttt e

.......................................................

A o R |+ B b B S L

N O N NN N NN =

EZGOIREIET

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—— https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
BRAKE LINKAGE Electrlc Vehlcle
. i et e R - T R TR L N SR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70096-G01 BOLT, SHOULDER, 3/8 - 16 X 3 LG ..cimmimeisminimmnisiimnmsscssos s snsmsssssrensas
31 11079-G1 BUSHING, FLANGED ........ooveeirtr it sesessnesesnsnan s snssssnenas s
32 70138-GO1 SPRING, TORSION ................

34 00643-G1 WASHER, 3/8....c.cciniiniiiina s

35 11027-G2 NUT, LOCK, 1/4 = 20 ... vrc e s ss e st ron s e esea b enaes 2
36 70080-G01 CATCH BRACKET, PARKBRAKE ... vrne v rresnn e i
37 00414-Gé BOLT, 1/4-20 X 3/4 LG. .. - . PO U ST UUII [
38
39
40 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54) ......covvvermvnvcrrrenennnd 1
41
42 25882-G04 ROD, LINK......ccovvvinns " . SOV PORPPTPOUPTS B |
43 00532-G4 NUT, B/1G =24 ... rrerrcvvirerermvsrenresieironsssvrsnesrois s ssnsmsesnarss saosmsssasrersenna | 2
44 11098-G9 NUT, LOCK, 5/16 = 24......ovvirrnmrrisieirmsisisisissesisisisieisinistassreasserss onsasesens seras 1
45
46 * YOKE, BRAKE........co oot iricnsnesisiesirs s s s snsssms st s s sesrsrensss vt seasasrsssa e 1
47 15121-G1 WASHER, 3/8 ...t issssiss st s srassssmseseemesseeenssnse] | 2
48 23061-G2 TUBE oo vctcine s tentiti s st s s esensss st s a e it b b s bbb R £ e RSt e a0t Se s e abaas 1
49 23463-G1 SPRING, COMPRESSION ......corrermirtrnrrereseisersnrsneresse s sessmsesssensnsssssssonsses 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD ...t sn e snne s esnnnd 1
52
53
54 00863-G01 NUT, SPHERICAL, 516 =24 i 1

g6 70273-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY
(INCLUDES ITEMS 56 = 59).......corrirmrmirirmsecsnisrisssssinmsesssimrssessssservsrssessns snenss

56 28082-G01 BRACKET, EQUALIZER .....ocvvvmmamrvermimarsssiarsssesssssserenmasssirsssessaresassssss
57 * CABLE, BRAKE, PASSENGER SIDE .......ccva.
58 * CABLE, BRAKE DRIVER'S SIDE...........ccoconiiiiecscssinmenssecsmssisensnenns]| 1

P VY

N A

Page E-5 Service Parts Manual =1 CARTPROS
) ,



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

——> https://CartPros.com/f.html

% Electric Vehicle

N i

UL

- Ead

v R PR TR EF PR IE SRR ¥ LR S i S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G*" Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

—————
R X TR — Ak T R TR e e

PR B Adeaaesects i

ITEM

PART NO.

1

2 3 4 5 DESCRIPTION

QTy.

59
60
61
62
63
64
65
66
67
68
€9
70
71
72
73
74
75
76
77

78
78
80
81
82
83
84

85
86
87

28083-G01

12305-G1

10097-G6
25103-G1

14134-G4
00491-G4

11027-Gi1
70113-G01
10386-G3
10387-G3
12416-G1
70264-G01

11737-Gi
12064-G1

15932-G2

*

70274-G01

*

*

15766-G1

BUMPER, BRAKE COMPENSATOR .....oooririrriscicessisiic s e srrse e sons

BEARING, FLANGED. ............

SPACER......crvriieiniriins

SETSCREW, 1/4 - 20 X 1/2 LG...ovriiiriirievreinees vt serenrese s sesnesessans

ADJUSTABLE BUMPER ..o srire i s i sass s ssssmsssse ss v
PIN, CLEVIS, 5/16 X 15/16 LG. .. eoeeccreirieceie s st veri e s e ressnransresesnnesssssensnsesens
FIN, COTTER, 3/32 X 3/4 LG .ooieevirciiieiiiss s siissiis st e mrremeses e s ee e
BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)

VEHICLES WITHOUT BRAKE LIGHTS ..

SPRING, TORSION PARK BRAKE.......

PUSHNUT, B/18. ittt et s eeans

PIN, PARK BRAKE ...t st ssasasassiesessssssesssanssesees

BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES [TEMS 85 - 87) e rrcrineseeinnes s sscsisseaansinesssss aanasssssssnasses
PAD, BRAKE PEDAL ..o i sistmimsisnrmsmsssesssssssresssssrrssses
PAD, PARK BRAKE PEDAL......c oo svsieine s svneed
RIVET, 3/8 X 15/32 LG .. oottt v e e tna e sr e aen

[\ T & B & BT A

b

[ R N WY

EZEOESNED

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

| BRAKE LINKAG

— https://CartPros.com/f.html
Electric Vehic

e e =

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

88 70265-G01 PARK BRAKE PEDAL .........oreececrinncerirennecieenecsonnasssarerssnsaesarssrsrsnns] 1
89 70098-Go1 PIVOT, KICK OFF CAM ....oeriieitiiicicirineimisiseis e st svsrssenseseeeeseevrvannnned 1
a0
H 10387-G3 PIN, COTTER, 3/32 X 3/4 LG ccvrirriesen it snssosnestsss snssnsmress nor 2
a2 00559-G8 WASHER, 516................... et s s asessasesens| | 2
93 20835-G1 WASHER, TEFLON_........... O POUOPUPUUUVTRSRN (R~
84
895 17838-G1 BEARING ... - S U STPS R 2
96 70097-GO1 LINK, PARK BRAKE KICK-OFF ...oociiiiicerrerensreeneinneinenemiesesassassessesssnnnd 1

Page E-7 Service Parts Manual -oﬂa CARTPROS



CartPros directs you to the right part using the part
e numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros.com/f.html
K N ow our search box and it will find the part you are looking for. HERE

Electrl_c Vehicle BRAKE LINKAGE

T e L . O e T

| =~ = = [TEXTRON| Service Parts Manuﬂl -;GNCA RTPROS
O¥0



DID YOU CartPros directs you to the right part using the part
e (}; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! WP OE W our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

—__hitps://CartPros.com/f.html
Electric Vehicle

NON DCS MODELS
{EARLY PRODUCTION)

1-INCLUDES ITEMS 2- 46
31 - INCLUDES ITEMS 32 - 34

Page I-1 Service Parts Manual 'ﬂ« CARTPROS
0¥0 .



P“] YOU- ; CartPros direcls_you to the right part using the part GET STARTED .

KNOW 2 e e mmer i reangr.  WERE > —hitosJiCartPros.convthiml
i| Electric Vehicle DIRECTION SELECTOR
# ; : B S T T O T T e X T o o0 28

DCS MODELS
{EARLY PRODUCTION}

SEAT FRAME

SEAT WRAP

DIRECTION SELECTOR
INSTALLATION

CONTROL HARNESS

BUZZER ASSEMBLY
INSTALLATION
EZGOELEE Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

1 DIRECTION SELECTOR Electrlc Vehicle

i
LR B ED AT B Vi

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering paris, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

§|

v T e h S L BT g g B
SRS SP PP USRS s S <+ S - L. EE e R e e e

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

—_—

73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46)....ccccecvnnenennn] 1
00138-G4 SCREW, #6 ~ 32 X 1/2 LG, .ot et e s
00139-G8 SCREW, #6 - 32 X 2 LG. .o

00414-G8 BOLT, 174 - 20 X 1 LG oot s ssassis s s srnsmrsss snsssenes

[ T - S v ]

00525-G5 NUT, #6 « 32....oeririercrirese e tesrersrtrensssns st s srae e e e vamea v svavsnnrneed O
00532-G1 NUT, 1/4 - 20 - - RN [~

o e~ R = WM

j—y
[

00559-GG7 WASHER, 1/4 .......ocoviiimirmimimmnsisimnenesemanessssiessnesessasansssarsscesseseermeenc] 4
00560-G1 WASHER, 3/8 ... sismine s ansssssissesrsssesinsnessosnsassessarssese] 1

[ Ty
wWon =

00565-G3 WASHER, LOCK, #6 ..ot ansssreisnenssrenininssemsnsonssessoonne] 8
00585-G7 WASHER, LOCK, 174 vt vt snnesecnenmerenresesrenen] 2

- ok ok ek
-~ d h b

00587-G3 WASHER, LOCK, #B ..ot it sasssacesvac st e s s nemeeend B

R
©

10606-G2 MICRO SWITCH, MS2 AND MS4......cccvnininnsinnissrmnisrenarsrenmenerend 2

[T o S N
N - O

11098-G9 NUT, LOCK, B/18 - 24....c v reriecsnmsesssisessssisessssenesssessssssninsssssrssesad 1

[\ T L5 R ]
th b o

[
[}

14390-G1 NUT, LOCK, 378 - 24 ...coiiiirisinsni i sim s s s s s ssas s sssinssnsesias| 2
14828-G1 TAB, FASTON, S5/18 X 5/16 ..occvirirvnv i vrinierennassrsesenirsssvsnsrsossonsresrsnne | 4

| S I T
L= = R

Page I-3 Service Parts Manual ﬂ CARTPROS
) ,



DID YOU CartPros directs you to the right part using the part
i (} A . . numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

Electrlc Vehlcle

—> https://CartPros.com/f.html

DIRECTION SELECTOR

ST T . e ’w%%mg— wEY

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION oTY.
31 | 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) .....on.coeenene] [
32 | 24940-G1 STOP...ou oo eesaeessssesssssssmsssessasess s sessereeeeesseserssss s oessereasseenn 2
33 | 00565-G7 WASHER, LOCK, 1/4..... S SR -
34 | 00414-G6 BOLT, 1/4 - 20 X 3/8 LGi. wveverurversaressrsiosmsarsssssssssmsssasssnssssssssassssssssssoses |2
35
36 | 15461-G1 BRACKET, MOUNTING SUPPORT ..........ccoomrererrermerrcsmsmriseosmssssisessscoend 1
37 | 15944-G3 BALL, BALL JOINT w...cooomoeeeermomsrecssemsssssssassasesessasossssssessssssssmesssssesseessnose 1
a8
39
40 | 73048-GO1 BRACKET, COVER .....oooooooooeoeoeoee oo seereseserseseesneressneseesesonesrsenrod 1
41
42 | 70232-GO1 ARM, SHIFT LINKAGE «....voveurneraresssersrsssssessrarsssnsessssmsssessasssossssomsasessensosores L1
43
44 | 73027-Go1 SHAFT, DIRECTION SELECTOR .c....ovvooeerereemseaemmonsessasssessssenssssssenssores 1
45 | 73031-Go1 BRACKET, DIRECTION SELECTOR MOUNTING .....vcvveevmerevenmrrsrsmnennng
46 | 73087-Go1 BUZZER, REVERSE WARNING..........ovveeeearerereceeneassssessssssessssseassssesssaned 1
47
48 | ooa38-Gs BOLT, 5/16 = 18 X B/8 LG cvvveveuerererereneveeresmessvessmsesesssnoressissssossssssesseressossssened 2
49 | 11098-Go NUT, LOCK, 5/16 = 24 voverrmerereanrsrmssssnssesssssrmssssssssserssssmsmsssssarsssssssmsssssassseesed |2
50 | 14444-G3 | SOCKET, BALL JOINT.....cocemerevvrsesiisssinsiensssssssonsssssissnssssassssrssssssssssassassessisered 2
51
52 | o00544-G4 NUT, 5/16 = 24 .coumernrrrvisiressssrsosssssssssaonsssessssnsnsnssssasnssssssnssssssisssssssasssssossssssssd 2
53 | 10697-G8 ROD, LINKAGE . ...cuvcveveesresereessomsasssssnsssesssssssssssssssssses monsersssasessssssmsssssosssrored L
54 | 15944-G3 BALL, JOINT BALL ...coooonnreoeaeerereaesesesresesesecsmmessssssessessassssssssessssensnsssossssosed 1
55 | 70232-G02 | ARM, SHIFT LINKAGE ..oovouoneeeerrreseesseresesessomssssnsssesssossesisssisseessssassrssscsssnsnd, 1
56
57 | 25664-G2 BEARING vv.evivrravernsnerares - sovsessrineseamsnssssnsssarsnsossnssssmmennonh 1
58 | 14390-G1 NUT, LOCK, 3/8 - 24....... ; SOOI S I
59 | 70233-GO1 | SHAFT, DIRECTION SELECTOR.......ccuomiimersonsrisssissessenseseassessesamessssesosnn, 1
80

| = | = [TEXTRON| Service Parts Manual 'ﬂ« CARTPROS
) .



DID YOU

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

g DIRECTION SELECTOR

G“:’;:'E‘TED—)- https://CartPros.com/f.html

LB Borwwinway B8 LTV LB Bt

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

" R

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

61
82
83
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86

71905-G0O1
00740-G4

00559-G8
16469-G7
73049-G01
00114-G6

14601-G16
73037-G02
32043-G2
00565-G3
00525-G5
00138-G4

73127-G01

73134-GO1

73133-G01

31539-G1

17618-G1

73130-G01

73128-Go2
73151-GO1

HANDLE, DIRECTION SELECTOR..... ..ot sereeemesasse e emne s e snre

SCREW, STAINLESS STEEL, #10 - 32 X 1/2LG.....

WASHER, 5/16....eeie e iniccsvnssisrstterasrse e sreransanenen st s b sssmens

COVER, DIRECTION SELECTOR ........ccosuunene

SCREW, 1/4 - 14 X 3/4 LG, wovnmeesirmrsrinsieriionsstsstsansresmssasrsnssnsmsnsssssssssssts stssns

RIVET, 532 (ITEMS 69 - 86 FOR USE ON DCS MODEL ONLY) .......covuvvvrrens

BRACKET, BUZZER .....c..cocvmirerirsnriinisracisinrnnas

WASHER, LOCK, #6..vvveeeeeeeeeeeeeeeeeeeeeese e eeeoeos oo s oo oees oo

NUT, #6-32.....
SCREW, #6 - 32 X 1/2 LG.

LABEL, DIRECTION SELECTOR ..o cvrereie it i s crvmesenes e e e

ADAPTER, SEAT WRAP......c i

ADAPTER, DIRECTION SELECTOR SWITCH ..ot ce s

CLAMP, NYLON
CLAMP, NYLON

KNOB, DIRECTION SELECTOR ... sesnsinssssissans
BLOCK, CONTACT SWITCH......ccooiriiirrncvrirvcareinsssnssorans

Page I-5

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into ﬁ» https://CartPros.com/f.html
K N OW? our search box and it will find the part you are looking for. HERE

Electric Vehicle

.......... TETEr

DIRECTION SELECTOR

& LA SR

=3~ c{ m | TEXTRON Service Parts Manual -;3 CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

——> https://CartPros.com/f.html

-{ DIRECTION SELECTOR Electric Vehicle
e S R TT: 5 R R ——

NON bCS MODELS
{LATE PRODUCTION}

1-INCLUDES ITEMS 2 - 48
31 -INCLUDES ITEMS 32 - 34

Page -7 Service Parts Manual L CARTPROS
0¥0 '



DID YOU

KNOW?

CartPros directs you to the right part using the part

§J*» numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

Electrlc Vehicle

GETSTARTED _5,_  https://CartPros.com/f.html

DIRECTION SELECTOR

mj(m:: sesase o g N

IR TP AR

P R T T T SN ST % A
T 2 T A .- - A—---

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,
When ordering parts, please specify the model and serial number of the product.
* Indicates a componeént that is not available as an individual part.
G Indicates consult Customer Setvice Department for additional information.

TR Ll T MM-V.V
] :

R

e o S SR Lm O

ITEM

PART NO. 1

2 3 4 5

DESCRIPTION

QTy.

—t

73036-G01
00138-G6
00138-G8
00414-G8

00525-G5
00532-G1

O o ~N o s WM

—
]

00659-G7
00560-G1

- a2 o
W =

00565-G3
00565-G7

- et ol
[=> B &) IR - N

00567-G3

- el owl
O m -

10608-G2

[ AT L T
N = O

11098-G9
12806-G1

[N e B \v
n s W

12835-G1

R N
[= I ¢ )

14390-GA1
14628-G1

won
o o

NUT, #6 - 32

WASHER, LOCK, #6

WASHER, LOCK, #6 ....occniiemiiiniininnnas

NUT, LOCK, 5/16 - 24........ccounes

DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46) .....c..cocucua
SCREW, #6-32 X3/4LG. ..o,
SCREW, #6 - 32 X 2 LG vrrreirerrnvenimnrerenseress s st saseanas
BOLT, 1/2 - 20 X 1 LGiooriiiviririiissnsisisissiisisssmneres s sisresecsssen sessasossssensans

MICRO SWITCH, MS2 AND MS4 .......oocrirmmrmrserrirmrisarerarmsmersasess s sea

TAB, FASTON, S/18 X B/16 ..o st e crmsen s e e

L

EZGE N

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

K r.‘! (} WA .-j numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

| DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM

PART NO.

1.2 3 4 8§ DESCRIPTION

QTyY.

3
32
33
34

&

14651-G1
24840-G1
00565-G7
00414-G6

15461-G1

73048-G01

70232-Go1

73027-GO1
73031-G01
73037-G0t

00438-G6
11098-G6
00571-G2

70313-GO1
22754-G3
70334-G01

25664-G2
14390-G1
70233-G01

CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) .....oovciniaininnnd

WASHER, LOCK, 1/4 ...t

BOLT, 1/4 - 20 X B/4 LG, ..orruriniirivensinnsrrinmissssisiossos sssmsamsssrsssassases

BRACKET, MOUNTING SUPPORT .....ooimiiiiicinierereisrrensssesssesssssesensed

SHAFT, DIRECTION SELECTOR ... ceremsmiecancn e nn e aenemen
BRACKET, DIRECTION SELECTOR MOUNTING.........cverero,

BUZZER, REVERSE WARNING...........cccocvrmmmrnenene

BOLT, 5/48 - 18 X B4 LG, eovrnerinrerrirenintvresssnnimrsemsrevonsesnncssnss smvnmsmnsessmsnasansssnns

NUT, LOCK, 516 - 18 .....covuenenes
WASHER, 5/16 vearerasnrerersens

ROD, LINKAGE
BUSHING......cccervrviennar

ARM, BENT SHIFT LINKAGE ..ottt sransssressens

SHAFT, DIRECTION SELECTOR.......cociiiiininiintinss e sstne s srssssssssssssenes

Page -9

Service Parts Manual

ZLCARTPROS

A



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" our search box and it will find the part you are looking for. HERE

‘| Electric Vehicle

—> https://CartPros.com/f.html

T B T B A TS T T I e e B RS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual pan.

G™ Indicates consult Customer Service Depantment for additional information,

DIRECTION SELECTOR |

LR e R

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

&1 71905-G01 HANDLE, DIRECTION SELECTOR ....uicovvistiessmsrmiecrrarnserssssssssressesssan 1
62 00740-G4 SCREW, STAINLESS STEEL, #10-32 X 1/2 LG ceeeeeeeeceeeeeaeaeae e 1
63

64

65 16469-G7 WASHER, FENDER, STAINLESS STEEL......ccivuus 1
66 73049-GH1 COVER, DIRECTION SELECTOR ....oeoeeeeeeereeeeevmemearasesssnssesassnsassresmsed 1
67 00114-Gé SCREW, 15 - A X A LG e eeeerevcrarzresemsarsaransnrarranesensessenssed . |

EZGOLEEED Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
& \AS numbers frem this manual. Enter the part number into ﬁ- httos://CartPros_com/f.htmI
r‘l ir.‘! {) ﬁf 'l‘" ? our search box and it will find the part you are looking for. HERE

"' DIRECTION SELECTOR (DCS MODEL) - Electri

T TR Rt e B T e a R R0

PR D

CONTROL HARNESS
(REFERENGE ONLY)

1 - INCLUDES ITEMS 2 - 18

Page I-11 Service Parts Manual 1 CARTPROS
) :



DID YOU CartPros directs you to the right part using the part
l‘{. f\é (} A ' §*» numbers from this manual. Enter the part number into GET STARTED

—=__hitps://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE -p

= Electrlc Vehlcle DIHECTION SELECTOR (DCS MODEL)

LT s TR B . e,

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

1 73180-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 18) w..vvcvvvecrarnned

2 73179-G(H BRACKET.............. .- 1
4 73171-G SHAFT ....covvreeereee - - - SSTOURPUTSRUIUURPURURUUVOUOS S |
S 73037-G0o2 BUZZER... . - - T reeesNeruEEeReseaL r sesbasnsaes sesastasaias _
6 73195-G01 SWITCH.......cc.co. . reraerinraresesnmnerasareessesesrarsrnd 1
7 73194-G01 SWITCH........ccc.o... " - 1
8 73188-G01 SPRING, COMPRESSION.. etrereresstestrerereererereran e e e re et ereanteen e srtesad 1
9 25664-G1 BUSHING ....ooieieiimniimniisinssrmintinrsmtrarsserssnssmrssaresssrsesrassanrasasessassensrsessssarered L 1
10 00771-G4 WASHER, NYLON, 1/2....o e nrtesrenensie v eresseess s s srssssasast s nesrasaned 1
T 73181-G01 WASHER, 1/2 ...t sr e sraressissransrar e s e srasasasaabessssrarase L1
12 14390-G1 NUT, LOCK, 3/8-24...cuiiiiiiininimiiiniinemrssressererereossrsseessarsessessssssssened L1
13 00565-G3 WASHER, LOCK, 378 ..o cerecerceceensreserssenensererencsrenessinsmense snss srensenssassesnenasas -
14 00525-G5 NUT, #6..... - - - JOSUSUPTRPUVPRUORER R4
15 00138-G5 SCREW, #6-32 X5/8 LG. .. eeremeamameasees e araee eomamemnmem v vn s L 2
16 73182-G01 WASHER, NYLON, 1 3/B..ciiiiirsminrisrmivimrmrerarcsersrsissressssssssrarssmssassesrerares 1
17 17618-G1 CLAMP, NYLON ittt netrererercre e sreseresesnsaseranesseressrssresse sesssrer emesssee srmsssed L 3
18 00559-G3 WASHER, H6.....c.oerereeereiecreecrerecesecrereressscraseseansssnsesensarase e omermsasare ssassrmusens 2
19

20 28272-Go1 BOLT, 1/4 - 20 X 5/8 LG oo ccereemecserems s sseressmsenesssssnssseesssnsemesessonnenes sososrasasas L 2
21

22 11027-G2 NUT, LOCK, 1/4 = 20 ..crrerereeeeireecrtciecearaversaessrsrsssssssss sassosssarsssssarssssasasnsnarsnnsadd 2
23

24 Q0559-G7 WASHER, 1/4........ e ccere s reme s msmsnseresensssresesssrerssesssmsasess srasnensnns srorasasad L 2
25 71905-G01 HANDLE, DIRECTION SELECTOR .....oociicerccrrceecce e tsesatnes e s stass s sas sasassanas L 1
26 00740-G4 SCREW, STAINLESS STEEL, #10-32 X 1/2 LG reerereccvvvrrceecviseecreeennd T

EZG0MEaCT Service Parts Manual -

ZLCARTPROS



CartPros directs you to the right part using the part
:‘:[:.I?l;; B ;-; numbers from this manual. Enter the part number into GET STARTED ﬁ" httos://CartPros.com/f. html
| s

our search box and it will find the part you are looking for. HERE
ELECTRICAL SYSTEM Electric Vehicle
e R N e e T O AT

0
%-&-5
Lz 0
Euk al@
w o <
L=
Fuwi 0O (Q})'{O
mgm 1 R
SQE z
i 3 I @0
mm
5 |
i
u_E .
5o Co
SR
P i
7 o )
|:_: E // \k ! IIT(;} \eo
S il % =

TOTAL CHARGE ®
BATTERY CHARGERS

Page K-1 Service Parts Manual 1 CARTPROS
0¥0 ,



DID YOU

KNO

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Electric Vehicle

\AZ
W?

LET

RO B PRl B | o Bn ey L i

GET STARTED

—_hitps://CartPros.com/f.html

ELECTRI

R T

CAL SYSTEM

BN

slNSTALL BLK WIRE TO NORMALLY QPEN
INSTALL RED WIRE TO COMMON

™

3
2

BRAKE LIGHT SWITCH CONNECTIONS

-+
o

\ )

q iy

S
%':
=
Lo @ T
wlsw P
L5562 2=
==L 8?
aZef £9 9
Wagllls, wgsw
SosE £537
CEZQ BIES
QuwPe ¥y,
X rw a_nl‘:lI}
5%08 FBE%
[T OBE §$E$
- ; 2%ap
QeEOO
RN QmFE <
%\\-r\

| {7« ] = ]TEXTRON

Service Parts Manual

ZLCARTPROS



DID YOU

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
. our search box and it will find the part you are looking for.

J/ ELECTRICAL SYSTEM

B s e QR By S0 WP LR 0 B B il VR

GETSTARTED _5,_  https://CartPros.com/f.html

B B R Tt R "
FOECRTRER: Nk msicum— R B e S - TN P g

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ERTI P TR TR e

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

L=~ B T L B U - R o B

o T e T N T e S N S N A I P (s
W NN = O © o N g AW RN = O

24
25
26
27
28
29

18724-G1
00645-G2
00559-G3
14390-Go

00702-G2
25972-G32
25972-G40

00567-G8
00532-G3

27327-G01
10570-G11

73145-G01
73041-GO1
00568-G6
17062-G1
17137-G1

17618-G1
17421-G1

33623-G02
71145-G01

73030-G0t
70045-G01
70046-G01

11027-G1

RECEPTACLE HOLDER......cci ittt st aemececnme s sae s ees s e e e
SCREW, #6 - B2 X 1 14 LG, ..o ireosie e simeme s e meeameeesns e savmresn e s ssend

WASHER, #6.........cccoconvvennnns
NUT, LOCK, #6 - 32 ...vvvrrmerirrinrcisssisinnn

WIRE ...

WASHER, LOCK, 5/16 ... icsscenssnsenens

RIVET, STAINLESS STEEL, 5/16 ... irsrirninssisinsrs e

HARNESS, KEY SWITCH (DCS MODEL ONLY) -...c.mivtrrecereieerereseerceseeenenend
HARNESS, KEY SWITCH (FLEET) ....coovieeceii v e saren s ss s sesenses

WASHER, LOCK, 3/4..
KEY, IGNITION (SET).
NUT, FACE ....coinniciinane. ermdenene e

CLAMP, NYLON ..........
IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

(FOR FREEDOM SEE SECTION S - HORN AND LIGHTING) ..........
DECAL, CONSOLE INSERT PLATE......co et s savssvsrnnns

PLATE, CONSOLE INSERT (KEY ONLY)....coeuriiaisinres
RETAINER, BATTERY ..o ssvsniosens

NUT, LOCK, 516 - 18 ... s sscris s snnsness s snssason

N NN

Page K-3

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

Electrlc Vehlcle

— https://CartPros.com/f.html

ELECTRICAL SYSTEM |

S

e ‘:_.\;_;@ B W e - e e easss i g e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering patts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 XXXKX-GH* BATTERY, 6 WOLT ..o ettt srecinscirsrsssssmtssssvaresssrases st somsnsstnssnsnsase s ssused 6
31
32 70121-G0 BOLT, HOLD DOWN ........... 2
33 17618-G1 CLAMP, NYLON ............. 1
34 24605-G1 WIRE HARNESS, BRAKE ... cenencinenn 1
35 73063-G01 CHARGER RECEPTACLE AND HARNESS ASSY.

{FOR USE ON POWERWISE NON-DCS MODEL ONLY)......ccovvivviiviiienend 1
36 73149-G0 CHARGER RECEPTACLE AND HARNESS ASSY.
(FOR USE ON DC8 MODEL ONLY)uceviectteeeeeeeeeecevveeee v erereereseeesssmsssssneend 1
37 14601-G10 RIVET, B/32 et cniecsinctsarsiassersnssarsrnsrss e sesnssnsrssassrmserssnssssss savessrasserssh &
38 17618-Gi1 CLAMP, NYLON ..coiiciiiinsisiicscinisisisssisiiererrrsssssssresssssssessasasssssassssssssasasonsoses 3
39 25972-(G32 WIRE, BL- TG B-................. 1
EZGOLEITT Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j.‘j"j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
| FRONT SUSPENSION Electric Vehicle

26 - INCLUDES ITEMS 13 - 25 AND 27

11 - INCLUDES ITEMS 12- 25
15 - INCLUDES ITEMS 17, 18

Page Q-1 Service Parts Manual FLACARTPROS
) '



DID YOU CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

Electrlc Vehlcle

£

—> https://CartPros.com/f.html

FRONT SUSPENSION

AEOBE RGOS

s - i

ool BB i e it s e R - B B L B umwatoon st o T BB BB o an TVCRE imd s imiindd o

THE USE OF NON UL PARTS WILL vOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 435 DESCRIPTION QTy.

Lo = = = I & | I = A

PN R N MR ON 2 4 ek ek b ok omdk ok ek
D O kA W N =S O @ O O~ M AN =S O

27
28
29

70001-G0O1
10194-G1
10435-G1
00532-G6
00463-G6
00734-G1

70163-G02
10387-G2

70220-G0o1

16623-G1

10389-G3

19932-G1

19862-G1

50892-G1

25146-G1

12093-G1

00798-G8
70221-Go1

70327-G01

FRONT AXLE.....oiiieitiisisisitimee e cmroneererensamanen s nessosesesesaes e semsatasnss oo oreememen .
BUSHING, RUBBER SHOCK ABSORBER.........cocomrimccinine e rcevreesrend
WASHER, SHOCK ABSCRBER.......

BOLT, 7716 = 14 X 1 3/4LG. ..o et e se e e v e nanan
NUT, LOCK, 718 = 14 ...t ceecmeeencn e rase e norsvarmroernan) 12

=

B b @

PLATE, SPRING ..ottt it s s s0sbsme s ares sessesassas e sensarasens L 4
PIN, COTTER, 3/32 X 1 LG .ot ssmiisie e vrvnsenimnsnens) 2

SPINDLE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 12 - 25) ....ccceend] 1
SPINDLE, DRIVER'S SIDE .....ucoeveriieirrmeeerccrmenrercmssencceormsreniniscsnmiscsessenah 1
WHEEL HUB ASSEMBLY (INCLUDES ITEMS 17, 18).cviiiiiinicinnn 1

WHEEL BOLT, 1/2 = 20 v e srmesecssrcrsersmseneeed &

BEARING AND RACE ASSEMBLY (COMPLETE) .......ccccrmnsnssciennnd 1

NUT, SLOTTED, 17/32...cicciiicnnissenrssnssssiannnsnssorsssssssirmvansressessarsenisesea 1

PIN, COTTER, 5/32 X 1 34 LG .crreirieisnrensssmsssissanssssemrsensssaersssenns 1

SPINDLE ASSEMBLY, PASSENGER SIDE
(INCLUDES ITEMS 13 - 25 AND 27) oo ivirermrmnrmrinsniissssenssmsmnsnsssssosnsansinss 1

SPINDLE, PASSENGER SIDE........ceererrerrcrenmnsissesissnsenen 1

PIN, SPINDLE, 12 - 13X 5 1/2 LG, wvevviriinvrniinrnnmmisvnnrescsennnesnssimnrecen 2

| I~ ] = | TEXTRON

Service Parts Manual L CARTPROS
00 '



DID YOU

CartPros directs you to the right part using the part
MR WAS™> numbers from this manual. Enter the part number into
KNOW?

our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION

GETSTARTED _5,_  https://CartPros.com/f.html

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehicle
A = NP s - s e T

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 16982-G1 WASHER, THRUST ... 2
31 70328-G01 | TUBE, SPINDLE PIN w..covoivntieeecce et sssseeeaeeeeseereereresesesemnennend 2
32
33 00571-G5 WASHER, 172, cvnimsinniinnrerereiirresnssssassssssssssasaests s sr ot avassnessss s nnssssssssssasssaseses 4
34
35 14390-G6 NUT, LOCK, /2 213 e coeceicrriecreiereiess e cirese e ererse s es vesssaesse sossenssaes s e e e emvm e van
36 70049-G1 SPRING, LEAF ...t r e st vt svane 2
37
38 00463-G4 BOLT, 7116 - 14 X 1 1/2LG. ....cucevuen. &
39 70324-G01 SHOCK ABSORBER...........cc vt cvrstms st e 2
40 12091-G1 CAP, SPINDLE ........ 2
41 14723-G1 NUT, LUG, 1/2 - 20... 8

Page Q-3 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
K N ow numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
our search box and it will find the part you are looking for. HERE

| Electric Vehicle FRONT SUSPENSION

W e e LR R o iR AR | BG oeen pror3

EZGOLWEIRTEN Service Parts Manual -;GNCA RTPROS
“©O¥0



DID YOU CartPros directs you to the right part using the part
K PA {) i’i‘i"ﬁ numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

HORN AND LIGHTING

B SR L B e e R L B

GETSTARTED _5, https://CartPros.com/f.html

HERE

Electric Vehi

........ i

FLOORBOARD

17 - INCLUDES ITEM 18
62 - INCLUDES ITEMS 63 - 69
65 - INCLUDES ITEMS 67 - 69

REAR

FENDER
38
39

WHT TO BLK FROM HARNESS - BOTH SIDES

BLK TO BLUMHT FROM HARNESS - BOTH SIDES
RED TO WHT FROM HARNESS - DRIVER'S SIDE
RED TO YEL FROM HARNESS - PASSENGER SIDE

Page 3-1

Service Parts Manual

ZLCARTPROS



DID YOU

KNO

W?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

—>__hitps://CartPros.com/f.html

Electric Vehicle HORN AND LIGHTING
—— T ';@L"/_ R o _
= z ﬁ////
= \ & y P
i @” ——X r|. '/I’,','./
: Ly i
& —— f l |
2 |l _gql & | 11} M
h l i
|/ ﬁ/i?'f
= A
= 7Y
@_-_} ,//7 bk
= AR
fan] /r ’/ | T' lI'. 'l:’//,' -~
)/' / ' J)' - -
%, L
N
o A §
@} D% /N
@ VAR A
' R
4 00| X
[42] : Em
) W
é @] ,j ",xE
& d a
§ o
- Q_J—;}_ - |i ! \
o i i
R B
e B i
Ts] A i I|
il
- [
N
oo
B P
A b
Do | 0
il
..if__';_ i : I’
gt
L)
EZE0DMEINT Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

) . GET STARTED .
& LAY numbers frem this manual. Enter the part number into ﬁ-— httos_//CartPros_com/f.htmI
r‘l ir.é {}' ”ﬂ&ﬂ" ? our search box and it will find the part you are looking for. HERE

HORN AND LIGHTING

BLWWHT
ORNMWHT

Page S-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
| Electric Vehicle HORN AND LIGHTING
3o B O e A - T ’ . S O T I

B e rr——

EZGOLHESSE Service Parts Manual ﬂ CARTPROS
) .



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

KNOW?

| HORN AND LIGHTING

GETSTARTED _5,_  https://CartPros.com/f.html

HERE

Electric Vehicle

LR RNENRRA L W s B it i

,/‘ .
./.'
AN
S
A
; L
e
L

Page 3-5

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
e (}; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! wOE W our search box and it will find the part you are looking for. HERE

| Electric Vehicle

TR

—_hitps://CartPros.com/f.html

HORN AND LIGHTING

3 g

BLKTO
COMMON

NORMALLY
OPEN

WHT TO

BLK FROM MICRO SWITCH

01 T

TG RED FROM FUSE BLOCK
BRAKE LIGHTS MICRO SWITCH CONNECTIONS

BRAKE
PEDAL

BRN FROM TAILLIGHTS

=
<
o
o
Q
o
=
T

WHT FROM MICRO SWITCH TO

EZE0OIEAEE Service Parts Manual 'ﬂ« CARTPROS
) ,



DID YOU CartPros directs you to the right part using the part GET STARTED

KN OW? St b rerierses, o - _liipsi/CartPros.com/f html
[ HORN AND LIGHTING _ Electric Vehicle
/ N [
>
4 ™y E' 4
(=]
o
= o o Eo
O Q <
=5 2 55
7, Y c§ h3
> Q h<
m —
v 2 g =
o a
m w
@O o
: 3
b &
o £
T T
O o
L [T
O Q
& 5
(N _/ . S
. J . S
4 ™ ' ™\
- =
2 ~
o]
]
¥ T Tw
52 5 52
=5 25
3= e =
o E a =
¥ =
=lle g Lt Il = 2 )
zllz E zllz S
I E L O z\lz o
oIz % # E|E 8
m o a [5n]
1T} o L o
o o
: SHiE
% o g 1
5 || 3
W IS
o] % o O %
Luy =
< -4
5 &
\ J . Y,
\- ESEANY J/ \— /

Page S-7 Service Parts Manual FLACARTPROS
oY0 '



DID YOU CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

——> https://CartPros.com/f.html

i Electrlc Vehlcle HORN AND LlGHT'NG

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

TEM PART NO. 1 2 3 4 65 DESCRIPTION QTY.

22674-G1 FUSE BLOCK......ccumeci-. . VUV DR S |
71010-GO1 RIVET, 532 X 38 LG. ceeveerereeeene tereetstarntste b e ersrsesrer s rserasenrrr i) D
18392-G1 FUSE, 1I5AMP . ...oeereeeeeeene e resne b st shbe s s e rem meseesnsna 3
* TAPE, VINYL.......... SOV RUURUUTORON S .| - |
20965-G3 COVER, STEERING COLUMN (VEHICLES WITH TURN SIGNALS) .............. 1
17318-G2 CAP AND NUT, HORN SWITCH.....coeeci ittt vrermssmneiessssvesensesesensed 3
32860-G1 HORN (WITH MOUNTING HARDWARE]).......ccocc i vnivnanssnennsrirmennscsaerensenesesans 1
00559-G8 WASHER, 5/18.. e isinsisriiissssssistssessrarenssrenssessasasassessassed 1

W W o~ O s W N =

Y .
do

17318-G1 SWITCH, HORN TR SO TSVY T YPTOUTPUTPORRURT S |
27068-G01 BOOT, HORN SWITCH.. S rereteIEe et i e LA esbs ob bas s buee s or et nen s et s en sun 1
19233-Gi1 PLATE, HORN SWITCH . e eeeteerestiseieisenreseeveressteiet IR LTS R R St e 1
14801-G7 RIVET, STAINLESS STEEL, 9/16. ......oorrorvcceirmrrscire e sssssensnisssnnsend 2
17618-Gi1 CLAMP, NYLON ..oivinirmimmmmimm s sssssssisssassisnsssrnsnss sencsssnesesrenad 2

-
)]

- =k ek =k
~ O M kb W

17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .....ccccooveereriicenrcccevecenenc ] 1
21640-G1 FLASHER, TURN SIGNAL ........ccosminrnerivnnn 1
00414-G6 SCREW, 1/4 - 20 X 3/4 LG...ccnimiinssssssmenescoseaasssonmnsns s 2
11027-G2 NUT, LOCK, 1/4 = 20 .ovve it sssssssarssnonssissssssrerosrsseesnsreh 2
1
1

N N = -
- O o w

74001-G01 LIGHTBAR ...t rinas s st s e e e
74002-G02 BRACKET, LIGHTBAR, DRIVER'S SIDE ........c.coeerervvereiranens

74002-G01 BRACKET, LIGHTBAR, PASSENGER SIDE ............ccounimemrrironmninnensnesnesenned 1
00114-G6 SCREW, 1/4 - 14 X B/4 LGt can st srnenesrssesssrsrssesssssnssrasessssss s snonsh 8

[ ™ TR e U % S \v T |+
~N ® G kA W N

25978-G74 WIRE.... - - eheisiessassains et et e rbnen SRR 1

[x¥}
[«¥}

W N
QW

EZE0OMEE Service Parts Manual .ﬂ« CARTPROS
) ,



DID YOU

KNOV

CartPros directs you to the right part using the part
WA .-j numbers from this manual. Enter the part number into GET STARTED

——> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

Electrlc Vehlcle

| HORN AND LIGHTING

""""" T R REAE L E T L T T R A

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Departiment for additionat information.

e el B e A

i e FE e IO

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

31
32
33

35

36
37

43

45
46

50
51
52

55
56

60

34 33636-G01 STATE OF CHARGE METER ......cccoiiitnimmrmrmirmmssisssiscessererasecnsnssesserosmensnsnnsnie

38 74371-G01 BEZEL, TAILLIGHT, DRIVER'S SIDE .....civcvceienriiieiniiimmirs s s sssssesind
39 74371-G02 BEZEL, TAILLIGHT, PASSENGER SIDE ........cccomieinrrnmimrrirrere e sieessseeans
40 22260-G2 TAILLIGHT ASSEMBLY, COMPLETE ..ottt vencns e s e snasean
41 14601-G11 RIVET, 3718 X 5B LG. it rseereassese e smesara e

42 21759-G1 BULBE, REPLACEMENT, TAILLIGHT.......occriminriscsessi e snssms i vinae

44 73043-G01 HARNESS, ACCESSORY ......oovvimimiir i esisesracsrmnseseaceres e seeeecesnnessessesmna

47 | 00868:-G6 | WASHER, LOCK, 34 ..ovoorosesoovereoeosseeess s ansssesios st ssssemeeeemmeseeeeessceneseess
48 | 17083-Gt | IGNITION KEY (SET) ..oovovoeooveeeoseoeieiesss e oerersesoeesesomserersenensenseses
49 | A71B7-G1 | NUT, FACE coooooeeevecee e sssseseoess e essssessesssosso s sessmsamesessessessesesscren st

53 17421-G1 SWITCH, IGNITION (INCLUDES ALL HARDWARE}..........creererrersererncarenseresareesd
54 33639-G01 SWITCH, IGNITION (WITH LIGHTS)......cooivrrivierecrenan i ctvconsinesrssesesnessaona

57 74004-GO1 BULB, REPLACEMENT, HEADLIGHT ........ccvcvmreremarmmiinnimsssencemsmsimsensssaresnan
58 74005-G1 BULB, REPLACEMENT, MARKER LIGHT .....cocrtveiririnii e
59 74006-GO1 BULB, REPLACEMENT, TURNLIGHT ..ot seer e AR

AR

AR
AR

Page S-9 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" our search box and it will find the part you are looking for. HERE

| Electric Vehicle

T . B

—— https://CartPros.com/f.html

CEROB R R ‘mﬂ’\m\_t" L R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

HORN AND LIGHTING |

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

61
62
63
64 73030-G02 PLATE, CONSOLE INSERT, STATE OF CHARGE METER........c..cmnvivinmsemmens 1
65 71123-GOH DECAL, CONSOLE PLATE, STATE OF CHARGE METER

WITHOUT LIGHTS ...ceiicrennmsarassisisnrmsmrmrmrrnssrersrsssirisseessnsssssssssnsssssss sassssssoressenne 1
66 71129-GH DECAL, CONSOLE PLATE, STATE OF CHARGE METER

WITH LIGHTS 1
67
68 10570-G11 RIVET, 3/18 X 34 LGi..vvoeerrieirererrsssssmssrerasssssssesssssessrssssssnssssrorssssssosmsasrssenssen 2
69 21573-G1 HOURMETER ... oioviimmeitiisianniarersnssssnssssss sessasssessssssarssassrssans st srossssn st snssmresseres 1
70 74019-G01 BRACKET, HOURMETER ..ottt ctescateetsesscss e mrsosnesessssenesend) 1
71
72 75117-G02 HARNESS, HOUR METER.........co e eercccceeene e rbrsssaesssns e sbesaresesssssmmsnsmnes 1
73
74
75
76 73030-G0O1 PLATE, STANDARD CONSOLE INSERT-MOUNT v 11 vveeeveresesrsrrmsnsssssisnssnsnnnd 1
77
78 71145-GO1 DECAL, CONSOLE INSERT 1

EZGOESIE Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? o S e e " mm = _nitps//CartPros.com/f.ntml
@ - -
1 MOTORS Electric Vehi
HETE RN L R R e T, B e e e - i
83 >
o
[
A 3
\ 5
4]
=
-
[©]
¥
I &
E>
<o
(7]
™

15

2-INCLUDES ITEMS 6 - 25
4- INCLUDES ITEMS 6 - 26

BUSHING

EXTERNAL INSULATOR

Page T-1 Service Parts Manual -oﬂé CARTPROS



DID YOU

CartPros directs you to the right part using the part

R WAS™> numbers from this manual. Enter the part number into
KNOW

our search box and it will find the part you are looking for.

cle

GET STARTED
HERE

—> https://CartPros.com/f.html

B S aBwe e U Y e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the medel and serial number of the product.
" Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

MOTOR

BRS

i S

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

O O ~ N W N

[ SO % T e TR S T % T T T Ut S S S T Y
A W N =2 O ®© O - O M A N == O

73124-GH
27045-GO1

73172-G01

27630-G01

*

*

27630-G05
27630-G06
27630-G07
27630-G08

27630-G09
27630-G10
27630-G11
27630-G12
16918-Gi1

27620-G14
27630-G15
27630-G16

MOTOR, COMPLETE (DCS MODEL ONLY).....cccccoecvirivnns
MOTOR, 2.0 HP, COMPLETE (INCLUDES ITEMS 6 - 25)......c.ccovieieieee e}

MOTOR, 2.7 HP, COMPLETE (INCLUDES ITEMS 6 - 25).....ccisisrenurersesseren.
ARMATURE .....ccotcrrrerrncicsnnonecssonssnsassnrensnrassnsnsnassssnns
STATOR COMPLETE (INCLUDES ITEMS 10 AND 17)......

STATOR SHELLAND WINDING...........ccororrmreremenieenen e

BRUSH (WITH TERM SCREW)}....ccovimiermreeiennecsininrssinsosone

NUT, 178 = 20..ccuiiiiiieeeeeeereeeeeaeeecaenne s

BUSHING, INSULATED

SCREW, BRUSH HOLDER.........ccviemrecnerarnenrarennns

BUSHING, INSULATED .....cououeremcemeresesnnnnsesesinrsssmsssssnssssserssesmssssmsssse send
RETAINER, BEARINGI.......ccccrorericerrieicrerresssaserrsnnsnssssasnses
BALL BEARING.......coe ettt ree s vt s

SCREW, CLAMP ........oeienencraanannene

SCREW, BEARING RETAINER ...t e ssns reanaend

........................

MR ALALAE Kb d A

.......................

.......................

[ = = m [TEXTRON

Service Parts Manual

ZACARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

| REAR AXLE

A F—
RS L LA W, T

—> https://CartPros.com/f.html

Electric Vehicle

oA BE B L cdi e easEREREN 2L L L D L FE

8- INCLUDES ITEMS 10 - 21
MALE SPLINE BEFORE ASSEMBLY. REFERENCE

NOTE: APPLY A LIGHT COAT OF MOLY GREASE TO
PART NUMBER 2.

Page U-1 Service Parts Manual 'oﬂac ARTPROS



DID YOU CartPros directs you to the right part using the part
MRMAOW §J*» numbers from this manual. Enter the part number into GET STARTED
KNOW

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
7| Electric Vehicle REAR AXLE
. . LoEE gl BRI e s g B R GdisdBlt.n L. . e B WL e w0 T : . R

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

—

28095-G01 MOLY LUBE, 2 OZ.....ovieirivrecromrnirisessnssssninsisinsasesssesssnsssssosinsusssesassssesesssasssnns | AR

00559-G7 WASHER, 1/4.....onitiist et sneememenee e s tese ey srar s s spa e ns s e 3
00565-G7 WASHER, LOCK, 1/4....cviiesinnircremsrnnnoronnnsnmeerasaeessssmimssimsmmssssreeend 3
00797-G2 BOLT, 1/4 - 20 X 1 1/ LGi. coovirireeccreerriciececreneneresasierssssssetsssssserssesrsssasasnsnsee 3

e o N & > b~ W N

73089-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 21)..cccicnereccacacccrmaerrrrmereres 1
24261-G1 BUMPER SPLINE........cociinmmmnressssnoisisisssorssssssoresesessrrsrsrsrssrsmsrnsasnsg 1

[ Y
N == O

25226-Gi1 PLUG, FILL/CHECK .......oconmiininimrirrennensenensronsessensesesecressssssssrsrsrsnsseay 1
73050-GO1 VENT ASSEMBLY (PUSH IN) ....ccconicnnninnissscssinrrrmeserensenesssissenserssssnsen 1

-t ek ek aud
B G A W

72036-G01 BRACKET, BRAKE CABLE, PASSENGER SIDE.........cccooeeeimccarconcncnceennd 1
72036-G02 BRACKET, BRAKE CABLE, DRIVER'S SIDE .....ousuvnivevrirsrsencsresssnencenensg 1
25228-G1 COVER, DIFFERENTIAL ...coiiiiiinititicarerecreerecereninisseressesesssssnssasasssssesese ol 1
20377-G12 AXLE SHAFT, PASSENGER SIDE........cccovvrueveererminimrerieirsrereisiseorassacenineng 1
20377-G11 AXLE SHAFT, DRIVER’S SIDE ........concoererenircreamireesesaenssesasessnsassessaseses 1
15868-G1 SCREW, 5/16 - 18 X JA LG, ivvisrrirnsenecssmsssasionnecsnssssnsasamrssssassseseny 10

N N~ -4 -
- O W o o~

EZGOEI Service Parts Manual -oﬂéc ARTPROS



DID YOU CartPros directs you to the right part using the part
GETSTARTED _y,_ hitps://CartPros.com/f.ntml

bers fi thi l. Enter thi rt ber i
KNOW? . nboxanditwilindthe partyousrelooking for.  HERE
& . .
| REAR SUSPENSIO Electric Vehicle
AR TR . i B Y R R N X T

YL -
NP

IR e ~ o
,E . - R /;
e - JE/:_ " [ |
‘2 Ve - \\I _h:_zj
. 1 g
J/ -

/ a .

{'0 ,
e:

Page W-1 Service Parts Manual FLACARTPROS
oY0 '



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

——> https://CartPros.com/f.html

REAR SUSPENSION

our search box and it will find the part you are looking for. HERE
HIE I e L RATED Lo T i BT i % e o o An B . B o o TRRRIOCIE UM O¥E THID LR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

o

it Bt peeems w0 R

ITEM

PART NO.

12 3 4 5 DESCRIPTION

QTy.

@@ o =~ H ;M AW N -

o T ' SO % T e T | O S G A S N T (Y
O o B T TR == N v B« = D I = 1 ST & s TN WO o B % S S

70247-G01

74135-G01

72029-G01

74124-GO1

11098-G5

70291-GO1

70290-G01

70289-G02

00429-G4

12262-G1
14158-G1

70324-GO1

10194-G1
10435-G1

00532-Gé

12262-G1

SPRING, LEAF ...ttt nnesas s e s sseas st ss s e smrmnsassessevarans L 2
SPRING, LEAF {(USE ON 4 CADDY ONLY}...cviiii e eeene
“U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY)u.ciiisinrmrmrmemrssesrerminsmssrssnsesrereses

BUSHING, RUBBER (LEAF SPRING)......c.ccorveimieninininienissnirennns

SCREW, 3/8-16 X 31/2LG...ccccimnninianne

NUT, LOCK, 3/8 - 16

BOLT, SHOULDER, 7/16 - 14 X 3 1/4 LG. .ot ssisiesissacnssnsnsscossseones

BUSHING, RUBBER, SHOCK ABSORBER......c.ccccocviiinnan.
WASHER, SHOCK ABSORBER........cceti ittt erenesvavsameese e

NUT, LOCK, FLANGED, 3/8 = 16 ......cooirieitimriens st nsi s s s siraons

12
12

EZLEDOLEALE

Service Parts Marnual

ZLCARTPROS



CartPros directs you to the right part using the part
:{?‘Eﬁg‘f\fj numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros.com/f.nhtml

our search box and it will find the part you are looking for. HERE

SEATING AND BAGRACK Electric Vehicle

T LR R R

1-INCLUDES ITEMS 3- 17
25 - INCLUDES ITEMS 26 - 34

Page Y-1  Service Parts Manual JTALCARTPROS
Y0 '



DID YOU CartPros directs you to the right part using the part GET STARTED
B numbers frem this manual. Enter the part number into https://CartPros.com/f.html
KNOW? . - HERE > _hifp

sur search box and it will find the part you are looking for.

Eleptrc Vehipl - SEATING AND BAGRACK

i ennledl BRI 50 : FECT, COBRGELT L el AN

FRONT OF VEHICLE

iy

EZGOWEIET Service Parts Manual ﬂ CARTPROS
“O¥0 .



DID YOU CartPros directs you to the right part using the part

) : GET STARTED .
& \Ar numbers from this manual. Enter the part number into ﬁ- htt[)s_//CartPros_Com/f_html
r( r‘é { V\’ ? our search box and it will find the part you are looking for. HERE

4 SEATING AND BAGRACK

T e T e S TR T

'Electric Vehicle

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

T
T B
e I
e, Y
o v
7 \ FRONT OF
¥ ; |
§
‘;M‘v-- r;;‘; 2 i VEHICLE
- - {
- Yo
5 i - - H : II
. -
o l 1 I
&z | ! S
& / 1 ! e
0o 1 ' L
i JI ! ! e
o | |
I -
ol I no
¢ b a ?
¥ ]
[ 1
L}

uuuuu %

Page Y-3 Service Parts Manual

ZLCARTPROS



CK

—3p _https://CartPros.com/f.html
SEATING AND BAGRA

CartPros directs you to the right part using the part
PI[:Y?U; AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l i.‘! t} WW & oursearch box and it will find the part you are looking for. HERE
{ Electric Vehicl
TR TR - B e R M ERRE T
ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

R

EXISTING SEAT BACK

-

-

FRONT OF
VEHICLE

79 - INCLUDES ITEMS 26 - 34

Service Parts Manual

(=1~ ] u JTEXTRON

FRONT OF VEHICLE

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

:| SEATING AND- BAGRACK

TR PR B AT R R R R B B

—_hitps://CartPros.com/f.html
Electrlc Vehlcle

R LT o e TR R R TS B B, B

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Departiment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

—e

71611-G*™ SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3 - 17} eerercncicinnnssennssnnnne] 1

17074-G1 BUMPER, SEAT .....cccoiivinnn rverrarsrssrrsesasbreress ey 2

* STAPLE, FLAT .....corivrcrarmiencsrmrevarrnns v s s sssssssresransed 110
¥ STAPLE, FLAT cocvrvrimrireriininnsansnans - YNNI BT <

oW~ B W

Y
- o

W N M MDON N NN N RN N 2 4 a2 A A = e
L= T o e -2 T < B N s B K = BN (= B « - B B = B & ) BN S &' B \\-)

71012-G01
71602-G*

*

*

71608-G01

00414-G8
00565-G7
11027-G2
16816-G1
71751-G™

*

71752-GM1
71753-G™

*

WASHER, LOCK, 1/4
FASTENER, PLASTIC RATCHET
SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34)
STAPLE, FLAT .ot vrecrres s ceanens

VINYL TRIM, SEAT BOTTOM....coiiriiminmsissssssinnnsissnn

VINYL SEAT BOTTOM COVER ...t cvrssas st sasrasanes
FOAM PADDING, SEAT BOTTOM.......ocriiiiiiinninimminiecie s vscsassanassernarenes
SEAT BOTTOM, WOOD .....conncinirisin s nissanesasons

REAR TRIM, SEAT ..o nsimssssnsine

PLASTIC, REAR COVER SEAT BACK
VINYL SEAT BACK COVER ... e en e
FOAM PADDING, SEAT BACK......ccovciiiiinarecnssoinirens

ooooooooooooooooooooo

Page Y-5

Service Parts Marnual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

Electrlc Vehlcle

When ordering parts, please specify the model and serial number of the product.

—3p= https://CartPros.com/f.html

e P R T R i

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

SEATING AND BAGRACK |

ITEM

PART NO,

1 2 3 4 5

DESCRIPTION

QTY.

31
a2
33
34
35
36
37
38
39
40
41
42
43
a4
45
46
47
48
49
50
51
52
53
54
55

56
57
58
58

L

71002-GO1

*

71802-G01
71811-Go2
71821-G01
71851-G01
71853-G01
71856-G01

00720-G08
00414-G8
00565-G7
00558-G7
71701-G01
71702-G01

71610-G01

74111-G01

00414-G8
00565-G7
00559-G7
70113-G01

SEAT BACK, WOOD. .......covcnmmiesnermminrnrinenes

SCREW, #8 X 1LG. ...

NUT, TEE e

BOLT, 3/8-16 X214 LG...cconrerrrirann

BRACKET, SEAT SUPPORT ... ccnmmrcirieninsasenes
BOLT, CARRIAGE, 1/4 - 20 X 1 1/2 LG ...ttt senrnservensnnssseseoans
BRACKET, BAG HOLDER.........oo e cmerreeseesrecsermss e ssasnsssosesans
STRAP, BAG RETAINER ....iviv it rrvreresnirir s s assasssssssasanss

CLAMP, BAG F{ETAINEH...........................; ..............

SCREW, #12- 14 X 1 LG.

BOLT, 1/4 - 20 X 1 LG eversurererersrssonsererenssossmsssosessosssssscscsssssssasasesasesesssssssssstos
WASHER, LOGCK, 1/4......ccrvrsmemermsmmmmrmmemeoerersrossssseonn _
WASHER, 1/ oo evesesenesessesssssonsesesessssosesseseermmessesesseessserere
HIP RESTRAINT, PASSENGER SIDE..........occomsseeroesesessmsossessssssessssossesmarmanssend
HIP RESTRAINT, DRIVER'S SIDE..........

SUPPORT, SEAT BACK (ITEMS 55 - 85 FOR USE ON 4 CADDY

MODELS ONLY})...

BOLT, 1/4 - 20 X 1 LG correrrrcrmcriimnennsinin s sesnansssssssassses sses
WASHER, LOCK, 1/, simrmreresrsrenssssserssasmssrensssasassve sossaves

WASHER, 1/4..............

o T LV I 1% S Y

L A L

[ = =] = | TEXTRON

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
:(:[:.I?li' \A '-; numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for. HERE
SEATING AND BAGRACK Electrlc Vehlcle

mmmmmmmm TR v R R R L LR R R L B

When ordering paits, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part,
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 11027-G1 NUT, LOCK, 5/16 - 18 .......veue 6
61 010068-G02 BOLT, 3/8 - 18 X 1 172 LG, . eeerererrerenvereras s sssssrssmsse s en v rsmrarnsesrmenrnre] 2
62 00560-G1 WASHER, 3/8.....ccceiicricceennarens 4
63
64 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 65 = 79)uucciciiceiice e reresversseeesseeen] 1
65 74139-G™ SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 66 = 77} eveeverreeeereceneeierans 1
66 71602-G** VINYL COVER, SEAT BOTTOM ....coeireecrnnncnrcrcesmrnerns srvssrssmarsrennrnd
67 > FOAM, SEAT BOTTOM....ooricenmniriisiecacnssasssisisnssssssss i nisrnssssnsnsnnend 1
68 " WOOD, SEAT BOTTOM 1
69 * NUT, TEE e eeeceere e reretere s i e e nnvrever sanve s e s ranste v s snmsansss sast smmtns 16
70 74140-GO1 TRIM, SEAT, FRONT ......iinvmimreiniininmmsisrmrsrsissessrsnenrssssssssnssassarsormerasness 1
71 * STAPLE, FLAT ..t vrererememnr s s ss s nsressasansessseseassansessssorasens 110
73 71702-Go1 HIF RESTRAINT, DRIVER'S SIDE .......cccoocemnrvienrane 1
74 71701-GO1 HIP RESTRAINT, PASSENGER SIDE........c.covnimeneninanmnineisin 1
75 00414-G8 BOLT, 1/4 = 20 X 1 LG oottt tees st ssnessas s st teemnmesnn e smssnsnes 8
76 71608-G01 TRIM, SEAT, REAR ...t cracsimses e srnssstsesvan se e smrmssme e semvesed 1
77 00559-G7 WASHER, 1/4. 8
78 00565-G7 WASHER, LOCK, 1/4 it erresesesseresseseseresans senssses 8
79 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34) ..cccccecvcnrcevecineneenn] 1
80 74117-G01 BRACKET, REAR SEAT SUPPORT ....ccovccrvernircrenrines beremsassnenmsnsnserssaassapen sos 2
81 00414-G8 BOLT, 1/4 - 20 X 3 LG rvirvcrnrersrsissrmrsrerssseronssserirsmmsssrmsorssssses e naasssnsasesssonsasns 12
82 00565-G2 WASHER, LOCK, #5 .. e eeretece v ereriesressr e e s sssesnmssenemansnsesrssnanees 12
83 00559-G7 WASHER, 1/4 ......conevnrernenne 12
84 17838-G1 BUSHING, NYLON..... e crrererccecsrarorscssesrorscssssnar s ssaronesasasssassnsosasssrassenne s 4
§5 74134-G01 PIN, HITCH .ocoieivitinsinniniessinisnsaisinisisissicimsissssassrssises saasmsssssnssssosssssmsarsonsssaasns 2
86 70364-GO1 SPACER ettt s se s e re s nes senenbersssenesn s s b s es narnreend 2

Page Y-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? Do e v ———htios/CanPros ooyt bl
| Electric Vehicle SEATING AND BAGRACK
- R DR R R T

i —

EZGOMTNTEN Service Parts Moanual .;a CARTPROS
)



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—__hitps://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
>| SOLI D STATE SPEED CONTROL - Electrlc Vehlcle
R R NN, AR B RS IT FRLAWLY L s L e . TR e o TR m e
B- TO NEG.
BATTERY
TERMINAL
M-
ey
! .
e |
ORN TO MS4 (NC) -
BLU TO MS2 (COM)——
BLK TO TAB ON
DIRECTION SELECTOR
RED TC SOLENOID
LT. GRN TO KEY SWITCH
25
TO CHARGER
CONNECTOR
1i
- BLU FROM
CONTROL HARNESS
RED FROM
CONTROL HARNESS
SILVER LINE ON DIODE MUST
BE ORIENTED AS SHOWN
WHT FROM
BLK FROM CONTROL HARNESS CHARGER HARNESS
3 TO POS. BATTERY TERMINAL
Page Z-1

Service Parts Manual -oﬂéc ARTPROS



DID YOU CartPros directs you to the right part using the part
GETSTARTED _ 5y, hitps:/CartPros.com/f.ntml

W RIMVASD numbers from this manual. Enter the part number into

r‘l I‘é '\}' wy our search box and it will find the part you are looking for. HERE
v - L]
'| Electric Vehicle SOLID STATE SPEED CONTROL
g B R TR e e T B D R B e S . B e we ot R R E e, TR T e Bl B iy

1- INCLUDES ITEMS 2 - 31

SPMSZ;N\‘-‘-""'f"

| =4 == | TEXTRON] Service Parts Manual ';3« CARTPROS
. o o &



DID YOU

CartPros directs you to the right part using the part
R A '-; numbers from this manual. Enter the part number into
r‘l .‘! (}' our search box and it will find the part you are looking for. HERE

SOLID STATE SPEED CONTROL

GETSTARTED _5,_  https://CartPros.com/f.html

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not avaiable as an individual part.
G™" Indicates consult Customer Service Department for additional information.

Electric Vehicle

b SRR

m ammmaw xymm M%mmmmw

ITEM

PART NO,

1

2 3 4 5

DESCRIPTION

QTY.

o O ~N o 9 B W N

[ % I % TR L& T % T . T o T (N T = R o T % T A T T T N T U S Y
<o I = - I 1 I e . L I — T = T - - TN I = > IR ¥ o B S o B o B Y

73056-C04

30353-G1
21764-G1
73103-GO2

*

x

26972-G02
25978-G10
11027-G2

27855-G01
73026-G01
25864-G02
73190-G01
71102-G01
73028-GO1
31538-G1

73053-G01

71102-G0o1
73039-G02

00270-G5

11027-G1

ELECTRONIC SPEED CONTROL ASSEMBLY, MID 1996 AND LATER
{INCLUDES ITEMS 2 - 31)

NUT, 10 - 32 e

DIODE...

WIRE HARNESS, CONTROL ..o tnris i e e sn s s s sasnes 1
NUT, BB - 24ttt i srasesssnssssssssessitrss sensmsssssssssssssesssntsased 2

WASHER, LOCK, 516 ..........cccce...

WIRE, SOL - B ..o

WIRE, SOL - B s oss

SOLENOID ..vveiarmrmivssarmresrmemrerimmmsisssrsrsmssssisssssisisisessessrssssssrresssrarsnes smemes 1

HEATSINK .....

ELECTRONIC SPEED CONTROLLER ......cc.ccotvmiinrriresvereraveeeresnaseead

PAD, THERMAL MOUNTING .......ccoenrrrivinirresnrninianes

BOLT, 1/4 - 20 X 3/4 LG.

BOLT, 1/4 - 20 X B/4 LG ...oroevrrimirerrinemrrsre s sreesrtnnesassssosessss s sessosasssan
WIRE HARNESS, POWER........ccrvimiiiiriecitniessnesmssessssscen e e eoeeresams

BOLT, 516 - 18 X 58 LG. ..cvnnnnnnininiiis

Page Z-3

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE p

| Electric Vehicle SOLID STATE SPEED CONTROL

EE N BN T TR T e e

S et RS 000 TR B L B BT s n T, RO I I B0

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 65 DESCRIPTION QTy.
30
3 25866-G01 BRACKET, SOLENOID.......ccomiicmerecererreieieinonenenenie e srssanmersr s ressssssssssssens 1
32
33 71102-G01 BOLT, 174 - 20 X B/A LG. .covivinitisiisiisinrcnrreneseseerereemecsne e sresasassssssensnsansasansnns 4

34 73040-G01 WIRE HARNESS, CONTROL.....ccm et asssmsnnmsssnssssmssssssennsend 1

EZGOIEAE Service Parts Manual ﬂ CARTPROS
. o o =



DID YOU

KNO\Y

CartPros directs you to the right part using the part

GETSTARTED _5,  https://CartPros.com/f.html

IV 2 noamon ko o prtvoureloomng v, HERE
SOLID STATE SPEED CONTROL Electric Vehicl
Y SR i, e Rt LIRSl Y AR St
B- TO NEG.
BATTERY

ORN TO MS34 (NC)— ¢
BLU TO MS2 (COM)

BLK TO TAB ON
DIRECTION SELECTOR

RED TO SOLENOID
LT. GRN TO KEY SWITCH

RED FROM
CONTROL HARNESS

SILVER LINE ON DICDE MUST
BE ORIENTED AS SHOWN

BLK FROM CONTROL HARNESS

TERMINAL

k1L
—_

2 AN 7
25
TO CHARGER
CONNECTOR
15\
- BLU FROM
CONTROL HARNESS

WHT FROM
CHARGER HARNESS

3 TO POS. BATTERY TERMINAL

Page Z-5

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
'd "(1 1A ‘ §*» numbers from this manual. Enter the part number into GET STARTED
l‘( l“b Y . our search box and it will find the part you are looking for. HERE

2 Electrlc Vehlcle

——_hitps://CartPros.com/f.html

SOLID STATE SPEED CONTROL

1- INCLUDES ITEMS 2-3

SPLASH PAN

EZGOLEANE Service Parts Manual -;QRCA RTPROS
: ©O¥0



DID YOU

KNOW:

£

CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SOLID STATE SPEED CONTROL

GETSTARTED _5,_  https://CartPros.com/f.ntml

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual panrt.

G** Indicates consult Customer Service Department for additional information.

Electrlc Vehlcle

ITEM PART NO. 12 3 45 DESCRIPTION QTy.

1 730566-Go2 ELECTRONIC SPEED CONTROL ASSEMBLY, EARLY TO MID 1996

(INCLUDES ITEMS 2 = 31) s rereiieiesnesceneonsesinesisss sosasrssss srssssssmarassansassssernd 1
2 ¥ WASHER, LOCK, #10 et svmiees e ere v snsvaneesed | &
3 * NUT, 10 = 32ttt ersrecsiisnstesme e s sen s s sssa s s snssssansesrasasssessssanes 2
4
5 30353-G1 DIODIE. ... s srarass st a e s sa s sa am st srbresssmasaesrasssnamtssnsrer 1
8 21764-G1 BESISTOR. oottt it s st s st sv s e et e en e v ar e v rwresrora 1
7 73103-G02 WIRE HARNESS, CONTROL ..ot nrasvsssssssansaesessansnnd 1
8 " NUT, 5/16 = 24.1cviircrvimeinirianisinsni msrsreinissnmmninasrsisssss sasamssrsssssssssinsss s nas 2
9
10 * WASHER, LOCK, 5/16 ...t ittt e cemmmee e 2
1 25972-G02 WIRE, SOL - B ...t ssinisssssnsnisissssasssssssessarss srssesarssessurasansreseassrnd 1
12 25978-G10 WIRE, SOL = Br.eeeeer s nsss s asais s ss ssavassessosssnsnas 1
13 11027-G2 NUT, 178 = 20, reercrr e s ss s s sari s st ss s i e sr v 2
14
15 27855-G01 SOLENQID ...coverrrinivinisisisisismsrmrmrmsssrsresinins i sssssnssssssssssassssnsnssss s svan 1
16 73026-GO1 HEATSINK... e 1
17 25864-G02 ELECTRONIC SPEED CONTROLLER...........coimreveneenrieremnesrsmamnenenenn] 1
18 73190-Go1 PAD, THERMAL MOUNTING .......coviiaienini s s ssssn s sasans 1
19 71102-GO1 BOLT, 1/4 - 20 X 3/4 LG vttt s asasss sisnsa s st sessassssanss 2
20 73028-G01 COVER ...t stisin s st st s s b ek sm e ae st e eme e er e s s ensnrwaeer ras 1
22 73053-G01 MOUNT ... s s s smmsnsssssns] )
23
24 71102-G01 BOLT, 12 - 20 X B4 LG. ..ottt s ssissesnsnn . 3
25 73039-G01 WIRE HARNESS, POWER.........coiermrirrsiecesmnnscsiinssississsssennen]| 1
26
27 00270-G5 BOLT, 516 - 18 X S/8 LG ermtmreecesrvenin s e &
28
29 11027-G1 NUT, 5/18 = 18t sttt s s s st s a i st s me b s s 4

Page Z-7 Service Parts Manuagl

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE p

) Electric Vehlcle | SOLID STATE SPEED CONTROL

TR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Depariment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30
31 25866-G01 BRACKET, SOLENOID........ccirrie st mmcs et sssssnc s crvvmemnnee . 1
32
33 71102-GO1 BOLT, 1/4 - 20 X B/ LG. ..o ssisiassosssmrermsrmreeresensemeresssad &
34 73040-GO1 WIRE HARNESS, CONTROL......ccovmmimnmnsssmisissiinns .

EZGOLEEIRE Service Parts Manual ﬂ CARTPROS
. o o =



DID YOU CartPros directs you to the right part using the part GET STARTED

B \AS numbers frem this manual. Enter the part number into ﬁ-— hitps://CartPros.com/f html
r‘l ir.é { .!iﬂ V’ ? our search box and it will find the part you are looking for. HERE

| SOLID STATE SPEED CONTROL - DCS Electric Vehicle

EROBLE . FET B b e YR

1-INCLUDES ITEMS 2- 41
32 - INCLUDES ITEMS 33 - #1
36 - INCLUDES ITEMS 37, 38

Page Z-9 Service Parts Manual -;Q‘CA RTPROS
. oY0 :



DID YOU CartPros directs you to the right part using the part

GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- httDS //CartPros.com/f.html
r‘l ir.‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE

Electrlc Vehlcle | SOLID STATE SPEED CONTROL DCS

i - B T D T T A T,

\m\

FROM CONTROL
HARNESS

SOLENOID DETAIL

LATER PRODUCTION

SPEED CONTROL INSTALLATION

EZG0DLEARE Service Parts Manual .ﬂ« CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers frem this manual. Enter the part number into ﬁ- httos://CartPros_Com/f.html
r‘l h‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE

SOLID STATE SPEED CONTROL DCS Electrlc Vehlcle

S L e AR TG L T O R

i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 12 3 4 5 DESCRIPTION QTY.

—

73198-GO1 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41) c...cecmrvncnirionenons 1
* WASHER, LOCK, #10 ...oovviiirernisrermsorsreimerimrnsssesnnessesnssasssssssssessasassss sasend 2
* NUT, TO =82ttt crcr e et cerenos s e s s te e am s e saen 2

12914-G1 TAB, TERMINAL ..coviieveiniintssssiiassesnsrsinmm e ssesessmsssssanssssssssssssnssrsss sses 1
73150-GO1 RESISTOR...... - VU RRIPUUUUVPVOPPRN B

* NUT, 5/16 - 24 - TP VUUPURTPPURION I

@w °o -~ O g e WM

—
L=

* WASHER, LOCK, 5/16 ............... SOOI UUORRTUTOORON I
25972-356 WIRE, C - B oot tiiri s et cmssae s e s smvmr e s rr rmansre s samen smsvs 1

R | R —
[~ I I

11027-G2 NUT, 174 = 20t cneciesnsis s s st e resas srssssesssrssmrnsrrnnend | £

—
E-S

27855-G01 SOLENOID ..ot ciiriisttseisrsrinss ansssasessasssassssssis st srarsssesarcssmmsorsenersnmesd 1
73144-G01 SPEED CONTROLLER .....coc e ninense e sisseimsinsssssssnensesessnd 1
73190-G01 PAD, THERMAL MOUNTING ......omiieircimririei e v vrrvsrsessssnessmeessonereg 1
71102-Go1 BOLT, 1/4 - 20 X B/ALG. ..o vse s s ressserissssssssaseioninsn D

[ T S S S S —
o w oW~ ] >

[T 3 T S V]
o W K =

71102-G03 BOLT, 1/4-20 X1 14 LGu..ovvrerrvvrrinrririmrenssisisnssssiissossmmmemnmsnsresns] 3
73152-G01 WIRE HARNESS, POWER.......ccooiriiniiiicticieeccec e vrmecnssse e avvsnassvvnen]
73153-G01 WIRE HARNESS, CONTROL (THRU JUNE 1995) .....covmrervirinnrcsccarnnnn] 1
73191-GO1 WIRE HARNESS, CONTROL (FROM JULY 1995) ...cceevivvirrnenincniniensnen] 1
00270-G5 BOLT, 5/16 = 18 X 5/8 LG ..ocrverrriminrrismrarsesisinise s ssisissiassssssmsisssssorssarssesens 3
11027-G1 NUT, BB = 18 ettt insieseess st sttt st e s e e e mmtn e srnnsrnessanesvarnd] | O

[\ P> )
838N 8 &

Page Z-11 Service Parts Manual 'ﬂ« CARTPROS
- o o =



DID YOU CartPros directs you to the right part using the part
K fl‘! (} T ' -; numbers from this manual. Enter the part number into GET STARTED

— https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Electrlc Vehlcle SOLID STATE SPEED CONTROL DCS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual par.

G Indicates consult Gustomer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25866-G01 BRACKET, SOLENOID....ccoivireimnreimiisiimssmneeranismseismsssrsssssmsesessssas s senses 1
32 73137-Go1 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41} ...cooiicecvevevreennen 1
33 73028-G02 COVER (WITH GASKET) «.c.ecereereere e reeeecnerasrres e ceeseeen sr e everrnsr sreeers 1
34 73132-G01 LABEL, TOW SWITCH.....ccee e nnsrsrssssnesssreomirrinmnnnd 1
35
36 73125-G01 SWITCH, TOGGLE WITH SEAL (INCLUDES ITEMS 37, 38) ............} 1
37 * SCREW, #5-40...... 4
38 * NUT, 15/32 - 32......, 4
39 73139-G01 NUT, SEAL ... 1
40 73138-G01 HARNESS, TOW SWITCH ... eeas e e L1
M 17618-G1 CLAMP, NYLON. " - N S
42
43 71102-G01 BOLT, 1/4 - 20 X 3/4 LG civtisicrcsinnmtorncncniscncs s seramsarnssessmsesosrassoronsenssassneseeseres L 4

44 25972-G22 WIRE, BL4 TO SOL .ttt siss s ssss s svsns s ssss e enneessnd 1

EZGODLEANE Service Parts Manual 'ﬂ« CARTPROS
- o o =



DID YOU CartPros directs you to the right part using the part GET STARTED

B \AS numbers frem this manual. Enter the part number into ﬁ- hitps://CartPros.com/f html
r‘l ir.‘! {}ﬁf 'l‘"? our search box and it will find the part you are looking for. HERE

part y E
| SO E SPEED
= AL R i 2 SO SR o e S e R AT

ctric Vehicle

i

FOR USE ON FREEDOM VEHICLES ONLY

12
1- INCLUDES ITEMS 2 - 28

(&

21

Y
A
&P

Page Z-13 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

) 3 GET STARTED
r( PA {) ,"i"-’ numbers from this manual. Enter the part number into —_— httos://CartPros.com/f. html

our search box and it will find the part you are looking for. HERE
Electrlc Vehlcle - SOLID STATE SPEED CONTROL HD

|
Al COVER
INSTALLATION

SILVER LINE
ON DIODE
MUST BE
ORIENTED AS
SHOWN

SOLENOID DETAILS

[ =~ ] m [TEXTRON] Service Parts Manual ﬂ CARTPROS
. o o =



KNOW?

CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

; SOLID STATE S

ST T g e T A

GETSTARTED _5, https://CartPros.com/f.html

PEED CONTROL. - HD

Electric Vehlcle_'

R B RN

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

T T e i T . e

e B et

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

O W N P e W N

[T 1. T L S s Y R L T " T .~ N o B L e = e e
L o ~N B A w0 =<0 9 e~ d AN R W O

73055-G02

30353-G1
21764-G1
28325-G01

*

*

00559-G7
25978-G88
25872-Go2
25978-G10
11027-G2

20468-G1

73060-G01
11027-G1

74014-GO1

00414-G5

73095-G02

00270-G5

SOLID STATE SPEED CONTROL ASSEMBLY - FOR USE ON
FREEDOM VEHICLES ONLY (INCLUDES ITEMS 2 - 28} ....

WASHER, LOCK, #10 ...t e en s enas

WASHER, 516 ... vererressrnias

DIODE... s
RESISTOR....... cbetabcenenaens

WIRE HARNESS, CHARGER CONNECTOR........ocevevmrenmcrin s inesacnserenend

NUT, 516 - 24......cc.cn...
NUT, #10-32................

WIRE, FROM SOL..........

SOLID STATE SPEED CONTROLLER .............

................................................

NUT) LOCK) 5’16 = 13.u""n-u“"nuu-“uu rrrvaTa

MOUNT, CONTROLLER o

SCREW, 1/4 - 20 X 5/8 LG .vvvvvviireierniinniiressnesraenns

WIRE HARNESS, POWER.......oo ot nsansss s e

BOLT, 8/16 = 18 X BB LG et recrem s e e

Page Z-15

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
i (‘é {) ;j, §*» numbers from this manual. Enter the part number into GET STARTED
r( i L \" our search box and it will find the part you are looking for. HERE

| Electric Vehicle

ool B R Bl

—— https://CartPros.com/f.html

B R i i e i o IR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING,
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*" Indicates consult Customer Service Department for additional information.

SOLID STATE SPEED CONTROL HD

(7. ] m ITEXTRON

ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY.
20 23723-G2 COVER, SOLID STATE SPEED CONTROL...cove oo ceemerrememserererarassorsr ressssarss 1
31 16469-G1 WASHER, FENDER........cocooeovennnnn 1
32 14419-G1 WING NUT .t ee e een s essrensvssssnsseessrsrsrasssssesssesssesreseseenenen 1
33
34 00715-G2 SCREW, 174 - 20 X 5/8 LG..vvivirerivininsrerrenisrssssemssrsssrsssssssssssnsssassssenas sasesssnssas s
35 11027-G2 NUT, 178 = 20 oo rrnesrsasssaeasassae s sasnesas s bas st o0 sessssns 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros dir'ecls_you to the right hpart using the ;_Jart GET STARTED
R (}T' AJ* numbers from this manual. Enter the part number into
KNOW

—__hitps://ICartPros.com/f himl

\ our search box and it will find the part you are looking for. HERE
‘ STEERING Electric Vehicle
il B R B 8 R TR BT LT b i e BOUESERRLCE Y BT RN
1+ INCLUDES ITEMS 2 - 28
2 - INCLUDES ITEMS 3 -6
20 - INCLUDES ITEMS 21 - 28
30 - INCLUDES ITEMS 31 - 43
€3 - INCLUDES ITEMS 64 - 68
Page BB-1 Service Parts Manual p
A %% CARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

1 Electrlc Vehicle

——> https://CartPros.com/f.html

e R T e %

- SRR —Y

When ordering parts, please specify the model and serial number of the preduct.
* Indicates a component that is not available as an individual part.
G* Indicates consult Customer Service Department for additional information.

ITEM PART NO.

1

2 3 4 5 DESCRIPTION QTY.

-t

70314-GO1
75364-G01

*
&

*

10389-G3

00426-G6
18456-G1
70177-GO1
70225-G01
70178-G01
70179-Go1
11391-G1
70041-G01
11391-G1
70183-GO1
11391-G5

o o ~ ;s W N

e S T S Sy
o O W o~ ;N kW MN O

70289-G01

21 *
22 *

[ A e T L i T R
Qo 0 o0~ o B W
* * * * €

70360-G01

STEERING BOX ASSEMBLY, COMPLETE (INCLUDES ITEMS 2 - 10) ..........} 1
STEERING HOUSING {(INCLUDES ITEMS 3-6).....c.ccccememmmrerneeeciennandd 1
BEARING, SLEEVE ....................

STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 31 - 43} ..o 1

BEARING SLEEVE..............

BEARING, FLANGED ...ccovvereremnninisssncnmrirsnsnescssssssensns

BOLT, 3/8 - 18 X 7E LGt ssasstssrerarner s ressnssnssnssss s seons
GREASE FITTING, 90° ....comncicnninininicninonns

COVER, RACK GUIDE ...ttt veva st sraavesraseer e anavas
GASKET, RACK GUIDE COVER..........ocorereere e eresresenecnenneend
SPRING, COMPRESSION.....cvovviiiarererescsrenmmensininm e arsressisassenes

GUIDE, RACK ... seereraesens

COVER, RACK .......overeiue

RACK COVER BELLOWS ..ot sainss s s

STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...cccoceerererrrvcccncana} 1

GEAR PINION.

...........................................................

-t bk ek

—h

-

L A ™ T

EXTERNAL RETAINING RING ......cccoieiiiinininisicnccsisore ssarmrsresrrrsrens
STEERING RACK .....cccciivvmirivininns

RACK BALL END (WITH NUT)..ccviie it
90° GREASE FITTING.....ccoiiiinsrermmssisrsrermirr s missssssss s rsssesssssrsssssnd
INTERNAL RETAINING RING ...

-t ek ok bk

-t

[ 7 = = JTEXTRCN

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

{ STEERING

GETSTARTED _y,_ hitps://CartPros.com/f.html

Electric Vehicle

...... B el B e BB a8 e TR LB

el LR RSN BT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

SRS TS e R

PRI FPREET I

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

31
32
33
34

14322-G3
70333-G01
70226-GOA
00550-G1
70227-GO1
00118-G2
70223-G01
00876-G2
00878-G1
70189-GOH
17161-G1

*

-

70184-G01

70216-G01
70195-G0O1
00734-G6
00798-G8

00470-G4
00734-G3
00462-G7
00566-G2

18325-G1

*
14390-G2
27102-G01

STEERING SHAFT
STEERING COLUMN .......ccovrrivenne

LOCK NUT, 1/4 - 20 .....ooeeivernececame e
BOLT, 1/4-20 X 7/8" LG. e v iinesnis
SCREW, #6 - 18 X 1/4" LG. cccorercierceinniecrn

STEERING HOUSING GASKET ......cooeiniiriiiniirisie e erssneras s arasesse e cran
BOLT, 3/8 - 16 X 1 1/4" LG.corerrrererrrceiiricccirinarneionen

LOCK WASHER, 3/8"...... s,
INTERNAL RETAINING RING...........ccccreuene

BUSHING/SEAL KIT (INCLUDES ITEMS 42, 43} .......ccocceorvirecvnrnrennennnnnn ]

STEERING COLUMN BUSHING.................

THRUST WASHER, 1 1/2" 1.D........

COTTER PIN, 5/32 X 1 3/4" LG .o snnesnsseses e sssnas

BOLT, 716 = 20 X 2 1/2° LG ceeeeieeeetrieerete st v st asesess s st s e eeean
LOCK NUT, 7A8 = 20 .. e rereresesrarsessonsnsseseste seassnssnsans
BOLT, 716 - 14 X 7/8" LG et cririrscsinsese i s i s s savasrarsnasssssassesssssans

LOCKWASHER, 7/16" ...t stcstevrvvessanns

STEERING WHEEL {INCLUDES ITEM 58).......ccc00e0ves

LOCK NUT, 5/8 - 18 .o rrrmrercncaccsinsneione

W W

R T ¥

Page BB-3

Service Parts Manual

ZACARTPROS



DID YOU
KNO

B

CartPros directs you to the right part using the part
;j, §*» numbers from this manual. Enter the part number into GET STARTED
L \" . our search box and it will find the part you are looking for. HERE

—__hitps://CartPros.com/f.html

STEERING

‘| Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.
G** Indicates consult Customer Service Department for additional information.

R CH, R B BT A 5B, eehe o gl & o B

ITEM

PART NO.

1 2 3 4 5 DESCRIFTION

QTy.

61
62
63
64
65
66
67
68
69
70
71

00999-G01

70074-GOH
18434-G2
10387-G2
50209-G1
50641-G1
10389-G3

50209-G1
10387-G2

SCREW, #8 - 18 X 7/8" LG weevrrirrevererenmvrescii e sesssssennns

TIE ROD ASSEMBLY (INCLUDES ITEMS 64 - 68).....cooceiiiiniiiea e,
COTTER PIN, 3732 X 1" LG...cccociiiiiiinininirirnvrversssnssereriesesssserossenress sasnensens
SLOTTED NUT, 7716 - 20 iisiieeii et msrccese e s e mecse e saenssnsecesaaras s

SLOTTED NUT, 7/16 - 20 sicisssisnsssiniaisssesrssase
COTTER PIN, 332 X 17" LG ottt stssti e e s ce e e s avasaa e srares

MR RN NN

EZ GO

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

4 WH BENDIX Electric Vehicle

TR swis s S FVIET SR - R oiBobemmsnnantt 0 RL S0 A B et eI b b T, o BT

18]
—
)
T
1]
=
w
Qo
.
=
o
[l
w
©
©
(= ] O$
v =W
DD,
e o
EEEESQS
25852
[ 2N N N s
B ODT
oTDTDT S
22330
CGoo0 L
g ccc~
‘lllv
— O M)W

Page CC-1 Service Parts Manual ﬂc ARTPROS
- . .o o =



DID YOU CartPros directs you to the right part using the part GET STARTED
MRMNOW '-; numbers from this manual. Enter the part number into
r‘l .‘! }' our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

| Electrlc Vehicle _WHEEL BRAKE, BENDIX

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information,

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

b

27942-G01 | DRIVER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 3« 10) coooevvooe.......]
27942-G02 | PASSENGER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 10)..............
27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 4).......ocoeuoreoeerresrreesseresseseseseraeeas
* BRAKE SHOE.....coverccrremmcisssene,
27944-GO1 BRAKE SPRING KIT (INCLUDES ITEMS 6 - 10) ...c.oovvooeeereeerereoeeennn]
* UPPER SPRING .....c..oovveeurereaecmccereses s sssssssssssesssssonesesesen eessessasssesens
* LOWER SPRING ......ouvoaevereiersvsssrmereseososennenns
. PIN ot sssiaes
* CUP AND SPRING.........covoenn.....
. ADJUSTER SPRING ............
17803-G2 BOLT, 518 - 24 X 17 LB crevevceenrnerrsrrsssarmrerrsssssisiass s sssstsessoseenesomsessarasssesered
15126-G1 LOCK NUT, 5/16 - 24 ....coceerririrns
21809-G1 INNER BRAKE DRUM WASHER ..........oeoeneeceieeeeseisceoeae e eereesoreeeeeeee eesseerod
21807-G1 .| BRAKE DRUM ASSEMBLY {INCLUDES ITEMS 15 = 18)....ccucvceervermrsrersseseerennd
* BRAKE DRUM......crerarsammrarerascsisssarsissssssnsssnatssesnssonssossensssssossanssensssnessssend _
19862-Gi1 LUG BOLT ......c...e...
24939-G2 SPINDLE CAP ADAPTER.....co.covuermeeeceeerrassaseesersesssstssneeesceeosessesersesesseeneesnrosnd
21830-G1 OUTER BRAKE DRUM WASHER.........vceerervacniesstsie o remsesorscessresessssas s snseeed
00518-G8 SLOTTED NUT, 3/4 - 16 .ooovvnerrerime s rieninais
10387-G1 COTTERPIN.....

e - S S TR '« T = - SN s ) B ¢ + R SO " N ]
A kW N = O
R e M W = RN OR = ok BB R =

iy
=)
—r

N N =t = =
- o © W =
LT L I A T N B N

no
n

12001-G2 SPINDLE CAP ....ocvreiviicrarnn “ U PUTSR S~

[ | v]
- W

72036-G01 PASSENGER SIDE BRAKE CABLE BRACKET ...cocvvvieieeicecreciecveininnp 1
72038-G02 DRIVER SIDE BRAKE CABLE BRACKET .......cocovcvencrmimsciienesrsrmsmesmssssssenaend

N
o

EZGOEIED Service Parts Manual JTALCARTPROS
: : ) :



DID YOU CartPros directs you to the right part using the part GET STARTED

& LAY numbers frem this manual. Enter the part number into ﬁ- httos://CartPros_com/f.htmI
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE

E R .N‘ON-BEItI DIX Electric Vehicle

5 Bt BB L R B a B R R B nrn e

FRONT OF YEHICLE

TEMS5-7,13-16

TEMS 2-8,14-30
TEMS5-8,14-16
TEMS 29, 30

TEMS 10 - 30

NCLUDES
NCLUDES
NCLUDES
NCLUDES
NCLUDES

1-
4-
9..

12-

28 -

Page CC-3 Service Parts Manual ﬂ CARTPROS
- : ) ,



DID YOU CartPros directs you to the right part using the part GET STARTED

—> https://CartPros.com/f.html

B VAF® numbers from this manual. Enter the part number into
KNOW

DIX

our search box and it will find the part you are looking for. HERE
-
ﬂ Electric Vehicle WHEEL BRAKE, NON-BE
T e B s R Y S e

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product,
* Indicates a component that is not available as an individuai part,

G*™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE

Y SPRING ..cvvrrr s

* WASHER, SHOULDER...........ccccconuinirinarirnrs

O 0 ~ & M A W MW

22897-G1 BRAKE ASSEMBLY, DRIVER'S SIDE
(INCLUDES ITEMS 10-30) «.cccocveeerirnens

10 22519-Gi1 BACKING PLATE ........coconiieenenne.
" 23381-G1 ADJUSTER.....cccrrrcaeenriraeranns

14 23363-G1 ADJUSTER BODY......corecirtrnesenscinessiesisenes

17
18 22511-G1 DUST COVER......coeecrireiainenscrsnnes

19 23356-G1 ANCHOR BLOCK .. rraiseebisees

20 00565-G1 WASHER, LOCK, 1/4 ...

22

27

29 23354-G1 BRAKE SHOE, TRAILING ........occceveeee.

{INCLUDES ITEMS 2 - 8, 14 - 30} .o.ostierreearereieneererninrsccrnsnssssssesmsssssssnas
22518-G1 BACKING PLATE ...ttt ennetes e cr v sesae s s s e eee e
23360-G1 ADJUSTER.......oorrrtini s e snsanns b s sna e

23357-G1 LEVER ASSEMBLY (INCLUDES [TEMS 5 - 8, 14 - 16) vvvveveceerneererernerensd

23536-G1 TORSION SPRING, PASSENGER SIDE (SILVER).................

12 23358-G1 LEVER ASSEMBLY (INCLUDES ITEMS S - 7, 13 - 16)....c.cvcu..
13 23537-G1 TORSION SPRING, DRIVER'S SIDE {GOLD) ...coceeecrveereeceees e

15 23382-G1 WASHER, 174 ..ot ssis s s st sesssasassboressasssesens
16 23362-Gi1 THRUST WASHER, 1/4........coccceierre v reeenrere e nnnen

23 23259-G1 SPRING, BRAKE ADJUSTER.......ocvcimniirsnirmmnnsrcrnerisiensssissessssssssenss

24 17290-G1 SPRING, BRAKE ANCHOR ....ooccerererremrenmmemeren cesemneunsases e smaeansnsven e senerend
25 17291-G1 CLAMP, SHOE.......cct ittt e snesmamesseseseseeneseseemen e senerransas srsrarmraeed
26 17202-G1 PIN, SHOE CLAMP TENSION ......oveimrermreececiroacrn

28 23364-G1 BRAKE SHOE SET {INCLUDES ITEMS 29, 30)....ccccccruvvrenerirereresseresrerens

e . T T S

L e =Y

RN NN = -k

EZGOMEIEN Service Parts Manual

ZACARTPROS



CartPros directs you to the right part using the part
N0 YOU numbers frem this manual. Enter the part number into GET STARTED ﬁ— https://CartPros_Com/f.html

™ AID 2
r( f‘é {) "f\" . our search box and it will find the part you are looking for. HERE

| WHEEL BRAKE, NON-BENDIX _ Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering pants, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

TEM

PART NO.

1 2 3 4 5 DESCRIPTION

QrTy.

30
31
32
32
34

8

38
39
40
M
42
43

45

47

49

23355-G1

17083-G2
15126-G1

15485-G1

19186-G1

15487-G1

10387-G1

15483-G1

12091-G2

24939-G1

BRAKE SHOE, LEADING..........ccccecerererenns

BOLT, 518 - 24 X1 LG coererrnniierve s s snnrvrnsssssesssininins
NUT, LOCK, 516 - 24 ..o,

WASHER, INNER WHEEL RIM ....coocceeenrenccininas

BRAKE DRUM WITH LUG BOLTS ....civeiererierinrnieitieierrssererssrsessssmsssassesassrssssare

WASHER, OUTER WHEEL RIM.........................

PIN, COTTER, 1/8 X 1 1/2LG. weeveeeeeecrraene

CAP, SPINDLE .......ocomrmemmriremrmiecenrarer

ADAPTOR, SPINDLE CAP ... itiritainireeneemnnnsressseseie s es s e e vavsnsaaresssond

Page CC-5

Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into GET STARTED ﬁ— httpS /ICartPros.com/f.html

our search box and it will find the part you are looking for. HERE

§| Electric Vehicle N i WHEEL BRAKE NON BENDIX

T T T R i, B B R A S

T W i . EETE

EZ GO Service Parts Manual | '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE
5

| WHEELS AND TIRES

e S

—_ hitps://CartPros.com/f.html

1-INCLUDES ITEMS 2, 11, 12
3- INCLUDES ITEMS 4, 11, 12
7- INCLUDES ITEMS 8, 11, 12
9- INCLUDES ITEMS 10, 11,12

Page DD-1 Service Parts Manual

ZACARTPROS



CartPros directs you to the right part using the part
PID You '-; n:mb;:s from thlgmanual Enter the part number into GET STARTED ﬁ— httpS://CaI’tPI‘OS.Com/f-htm|

r‘l ir.‘! (}' W our search box and it will find the part you are looking for. HERE
4 Electric Vehi WHEELS AND TIRES
Dl et o S e BTGB e R ek R ; i [

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual part.

G™ Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G01 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, LINKS

(INCLUDES ITEMS 2, 11, 12) erurreeevoeeoreemrecessmememeerererssessseseeeeeeeeenn] AR
2 27772-G05 18 X 8.5 - 8 CARLISLE TIRE, LINKS w...ooovereeoooeoeereeeeeeeorveooss oo d AR
3 27772-G02 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF GLIDE

(INCLUDES ITEMS 4, 11, 12)... s ssssrsmrnssssssssstsssmossesessoresssmsmmrereeensed AR
4 27772-G06 18 X 8.5 - 8 CARLISLE TIRE, TURF GLIDE e..ovveoeoev ook AR
5
6
7 07772-G03 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF SAVER

(INCLUDES ITEMS 8, 11, 12)cceeeercevesrovrvememncesesrsesemsesssaressamsssssesessssssmmmsssereneesed AR
8 27772-GO7 18 X 8.5 - 8 CARLISLE TIRE, TURF SAVER .ooovoeover ool AR

27772-G04 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, FAIRWAY

(INCLUDES ITEMS 10, 11, 12)..ce.eoeeeeeerevereveeerererseoereeeeseersssssesemeeeeeeond AR
10 | 27772-Gos 18 X 8.5 - 8 CARLISLE TIRE, FAIRWAY w....ooooveveerereverererreesrseserorend AR
1 | 15180-G1 WHEEL RIM, 4 LUG, STANDARD .....ccurmemmmereeemeesesesmssssssssmssrsssesmesssssssssnnd AR
12 | 11657-G1 VALVE STEM............. OO S

EZGOLTEE Service Parts Manual TLCARTPROS
. : 0Y0 :



DID YOU CartPros directs you to the right part using the part GET STARTED
numbers frem this manual. Enter the part number into ﬁ» https://CartPros.com/f.ntm
K N ? our search box and it will find the part you are looking for. HERE P rtPros.co / t I

WHEELS AND TIRES ~ Ele

ctric Vehicle

Page DD-3 Service Parts Manual ﬂ CARTPROS
- : )



CartPros directs you to the right part using the part
I;(IH%’ W-, numbers frem this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

# oursearch box and it will find the part you are looking for.

SPECIAL TOOLS

L P L - Do “n o) TR N
A R B Lo 0 fREOBE OEMEENL . L

[ LoLwmR Yoo

SPECIAL TOOLS LISTING

EZ GO Service Parts Manual | '-:gaac A RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

SP_ECIAL TOOLS

e R LT

SPECIAL TOOLS.....ccrvureinrmmininns sosssvussanssmsassnsansisssssses srssessanrnsnssnnnnceensee Pt NO,

BATTERY MAINTANANCE KIT ...cecniiiiiiiniiininns ttieteserreninieoreesessresssatarersssns sesssessasssssstassesesmmmosesores 25587-G01

SEAL INSTALLATION TOOL
(REAR AXLE SHAFT SEAL)....

BATTERY SET DISCHARGER, 36 VOLT, 75 AMP........c.ccoovciviniainimnarrercreeenanes sans
.. 27481-GO1

MULTI-METER, DIGITAL ......coviiireirenrarereiesccnns srssesisameeenens

CRIMPING TOOL it mresccesares seseseirassssresssssrmrassensssssarsssssros sore

SLIDE HAMMER
{AXLE/HUB REMOVAL) ....conrreeriiieinisnnns

SLIDE HAMMER

OlL, 10W-30

55 GALLON DRUM........ccccvivrnvnnvrsnsransieas

PAINT

.6 OUNCE BRUSH ON PAINT = HUNTER GREEN..........cccoiirr et eeeiieas ceereveesnresssssrssessssenosnan

st 18739-G1
............................... 28251-Go1

16489-G1

............................... 27765-G01

... 15947-G1

18753-G1

25730-G03

...25730-G04
...25730-G05

28002-G04

.6 OUNCE BRUSH ON PAINT - CHAMPAGNE BEIGE...........cccooiaeinicaciciceians crrrsniveeresenessnssesns s 28002-G03
12 OQUNCE SPRAY - HUNTER GREEN ...iciiisisiis sisieerecrorerseieineeernsiniaerssssareses srersrssssssnsssssssrasossasssssons 28140-G09
12 OUNCE SPRAY - CHAMPAGNE BEIGE - OIS ee Tsestre eI LTS IR O b benre 28140-G15

Appendix - A Service Parts Manual ﬂ CARTPROS
- : oYo .



DID YOU CartPros directs you to the right part using the part GET STARTED

K N OW’, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

1 ACCESSORIES

i
#

T B AR SR Ay hedn. | B B Bve . - T T R ) T T
S S RPN - I T e S S I LS Tt TR Bt A stietat 5wt L

i
i
I

ACCESSORIES LISTING

EZGOEIEN Service Parts Manual -'::3« CARTPROS
. . )



DID YOU CartPros directs you to the right part using the part GET STARTED .
KNOW? e i rn i ve s semiingtor.  HERE > nupsi/iCartPros.com/t.tml
L TEE B Tt oo B B B B s T TR T i e ol e T T R R e e i T A R, B o o
ACCESSORIES LISTING KIT NO.
SUNTOP KIT ... ..o ieee e e e 75040-G0T ..o See Kit Instruction Sheet 75055

SUNTOP KIT (4 CADDY ONLY) ..o,
WINDSHIELD KIT, 4 CADDY ONLY ....cccoocecvmrnen
WINDSHIELD KIT, TINT, 4 CADDY ONLY ....coevrvimines
WINDSHIELD KIT, 2BEND ....covvrnirirreirirerrirr s mininnanas
WINDSHIELD KIT, 2 BEND, TINTED .....ccncviniininninns
WINDSHIELD KIT, SPLIT, .o
WINDSHIELD KIT, SPLIT, TINTED...ccoovererrirerrnririrnens
WINDSHIELD KIT, SPLIT, 4 CADDY ONLY
WINDSHIELD KIT, SPLIT, TINTED
SAND RAKE .. - e
TOW BAR KIT (PERMANENT USE)

WEATHER ENCLOSURE (3 SIDED)
WEATHER ENCLOSURE (4 SIDED)........ccoconiriciiran.
REAR VIEW MIRROR (REQUIRES SUN TOP)
MESSAGE HOLDER KIT (REQUIRES SUNTOP).......
HOURMETER (ELECTRIC ONLY} ...ccvvrerrircrerercrarrens
COOLER JUG / BRACKET KIT .oeveinrurerenrercsassiresseens
BAG COVER / RAIN CURTAIN KIT
SEAT REFURBISHMENT SPRAY (WHITE)
ASHTRAY KIT... -
TURNSIGNAL KIT (4 CADDY ONLY) ..........................
8" CHROME HUBCAP ........covtvmrinmrisnssnsnesiarnes
6" CHROME HUBCAP ......ocormvrrrrrrirmnreers snssensersressn
GOLD SPOKE HUBCAR .....covververerevnrinsscsernesansansnan
SILVER SPOKE HUBCARP .......covviirvrmrrrrrerevsrirrersrsssans
CENTER BASKET ....ccciinrnsiarmeresrerrernisisssmsesissararesenss
SIDE BASKET ..

------------------------------

................

TH123-GOT .o

75133-Go2
75041-G03

e T133-GOT i

..........................

--------------------------

75041-GO4 ...

75077-Go1
75077-G02
75077-G03
75077-G04

o 14735-GH
... 78310-GO1

75078-G01
75079-G01
19528-G2
75094-G01

oooooooooooooooooooooooooo

7S113-GO2....viniinine

75170-G01
75191-G01
28166-G01

75107-G02

75009-G01........
v 14913-G¥

16042-G*
19241-G*
19241-G*

s

e

e 79108-GO2 .o

..........................

--------------------------

74150-GO1 o

75003-G02

verns 75007-GO2

..........................

See Kit Instruction Sheet 75158
See Kit Instruction Sheet 75161
See Kit Instruction Sheet 75161
See Kit Instruction Sheet 75043
See Kit Instruction Sheet 75043

See Kit Instruction Sheet 75311

See Kit Instruction Sheet 75162

See Kit Instruction Sheet 75118

See Kit Instruction Sheet 75110

...5ee Kit Instruction Sheet 75029

See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 28244
See Kit Instruction Sheet 74155
See Kit Instruction Sheet 75025
See Kit Instruction Sheet 75026
See Kit Instruction Sheet

See Kit Instruction Sheet 75137

SCUFF GUARDS... reretserersveerimisrnsnrsnsanerenenns 1O 127 -G02
SUN TOP WITHOUT BAG RACK ... . 75135-GO1
Appendix - B Service Parts Manual

ZLCARTPROS



D YOU CartPros directs you to the right part using the part .
2 *$ numbers from this manual. Enter the part number into GET STARTED ﬁ- https//CartProscom/fhtml
K N 0 w # oursearch box and it will find the part you are looking for. HERE

| L GENERAL INDEX

&Q;esesw-se R e T R S - TN R R Mwn_rvwa@,« L @ i eem e m T e T N T ErEv——

TWO BAG ATTACHMENT ?5183 G0l See Klt Instructlon Sheet 75184
CONVERTIBLE CARRIER KIT75179G*See Kit Instruction Sheet 75283
4-CADDY TO CONVERTIBLE CARRIER KIT ..............78278-G".......ccoece v S8 Kit Instruction Sheet 75284
4 BAG ATTACHMENT ..o reeeircrerraene . FBBEE-G0T oo S8 Kt Instruction Sheet 75336

EZGOmIAREN Service Parts Manual ._::3 CARTPROS
o - )



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
« oursearch box and it will find the part you are looking for. HERE

d ACCESSORIES

¥

R R - | g ey B TE e, O R o T R ra— T e — m—
LSRR D L BelslE et LTIV e e . Boe e, Rl . . Do - BE BB RRaSIERES BEL oL

L i e AR B

Appendix - B Service Parts Manual

_ _ ZACARTPROS



CartPros directs you to the right part using the part
GETSTARTED _y,_ hitps://CartPros.com/f.html

DID YOU ) F
numbers from this manual. Enter the part number into

?
K N 0 W # oursearch box and it will find the part you are looking for. HERE

TRrnE W fh BN TR o e

ACCESSORIES

T N I

ACCESSORIES ILLUSTRATED

EZEOET Service Parts Manual o -_%360A RTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

DID YOU
KNO

—> https://CartPros.com/f.html

GET STARTED

5585°19Z-008-1 "6692-EL60E "V YLSNDNY "88E X087 'O'd "ONI "NOHLIXI L 40 NQISIAID 09-Z-3

S,

‘S1HYd ANTWIIVI O

40 ONINIGHO IHL ALYLITDYL OL INIWNI0A SIHL Niv. [
"$1SI1 SLuVd ANV SILON HOd (S)30vd ONIMOTI04 § (L
“11 NIHLIM G3SOTNT LA}

OL ONIONOJSTHHOO FLON V OL SHI43H [>>108WAs : o

. 6205, ON SEAZILO 21va AH eaBEL  JLYa DIHO =
+40 1 2d DNIMYHQ v NNYWOHL O FURE] B - ABNHO RO 9Z3
O AH 14 NOLLONHLSNI NOILYTIVLSNI 371109 ANVS =t

aNvVs ‘311104 LOB-ELELE ! N
37LL09 ANYS ‘HAATIOH | L0D-vieL2 } 4
L

"DV /E X 02-v/1 ‘TLILAVL 1708 LOO-COLLL

L

NOILLJIHOS3A 'ON1dvd | ALD | WAL

our search box and it will find the part you are looking for.

AI?

-

%

ATAHIS 39NJ38 ONY M3-OS J111dV1 3HL 1H3SNI 1HOddNS MvE
Lv3S TVLIW FHL FHL NI GILYOIAONI 31CH FHL HLIM € WALl ‘93QT10H
314108 ANVS IHL ANV 3L¥1d ONIDHOANITY JHL NI S310H FHL NOITY '@

MIHOS 3LLdVL 3HL I0YE "SAYIYHL LHOIVHLS ‘'NYIT1D WHOS OL 1HOd
-dNS HOVA 1¥3S TWLIW 3HL NI NOILYHLSNTII 338) 310H JaLYNDIS3A

ALV 1d ONIDYOINITY

190ddNSs XOvalv3as 3HL 40 1N0

IHL OLNIL W31 1709 JLILdYL 02-+/1 SHLTTYLSNI ‘dIL NOILYTIVLSNI "L

neg emde) ‘B b/ X 0g-+/L
| sy

LXU/1SITYaan

1HOddNg
A0V LvdSs

>0va 1v3s
"ONII3I0Hd 340439 SNOLLONYLSNI 17V av3y

LY 311108 ANVS HLIM 310IHIA 40 30IS FWVS NO 938N 39 LONNYO 13XSvd 3AIS ‘310N
109-600S7  "ON L4Vd 1S3INO3IY ‘LM 71314 IHILNIT SIHL 93040 OL :JLON,




SSBS-1¥E-008-+ '6692-81608 YO VLSNDNY ‘B8E XO8 'O'd “ONI ‘NOHLXIL 40 NOISIAIR 089-2-3

'S1HVYd LNIWIOY .

[NOUIXAL[m o P | 40 ONIH3OHO JHL ILYIMIDYL OL LNSWND0QA SIHL NiY)

"SLSI7 S1HYd ANV S3LON HO4 {S)ADVd HNIMOT1TOd ;

NOILVTIVLSNI LIISVE 3AIS 3100 |OL ONIONOASIHHOD FLON V O1 SHIS3H [ > 109WAS

"L NIHLIM g3S0TQNT H3LLTT ¢

140 1 '0d g9205L on v Avaszd |  rec VI OO
ONIMYH]J Ad Ad agam Ad NDO
- A34d
OV S/ X 08-¥/L 1104 g09-20LLL 1 c
3QI8 Laxsvd L05-800S . 8 L
NOILLdIEHOS3a ON LYVd AlD wWall

—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DIDYOU
KNOW?

ZACARTPROS

ANOYOL 'S8T Nt §8 - 09 OL NILHDIL
‘II0H HOYI CLNI @ WALl 'S1108 ONIWGOS QYIHHL 3IHL TIVISNI "2

J1DIHIA 40 3QIS HIHLID NO O TIVLSN) 38 AV 13NSYE
JLON

'NOILYHLSNT NI NMOHS SY L3X0VHE LDOddNS Move
LvdS IHL NI STTOH HLIM | WILE 13XSYE 3QIS IHL NC S3T0H NOITV )

"ONIG3300Hd 3404389 SNOILLONYLSNI 11V avad

209-£0054 "ON Ldvd 1S3ND3Y 'LIX d1314 3HILNT SIHL H3AHO OL 310N




S584- 112008} "6692-E160€ "VO'V.LSNDNY ‘885 XO8 'O'd “INI ‘NOYLXIL 4O NOISIAIG 0D-Z-3

‘I NIHLIM G3SOIQNT ¥31137
v A3Y NOILYTIVLSNI L3NSVE HILNID 31 | OL ONIONOISIHHOO FLON V OL SHIH3H [> 10aWAS

'S LUV INTWIOV e
_ 3205, on O T — e | 40 ONIUIOHO 3HL ILVLINIOVS OL INFWNOOT SIHL NIV)
h401"0d onmvaa | ¥ aaam T ranas| com1  sowse | ELEEHCIENZZS |77 .5 oy s 1uvd GNV SILON HOH (S)3DVd SNIMOTIOH 2

ZACARTPROS

'OVE/F X 02-v/L ‘MIHOS | zoo-2ousL | 2 ¥
ALILSYId ‘D7 8/€ X 84 ‘M3HDS | Loo-2o0kL | 2 €
LISV 1}IovHa | 10D-200SL b 4

HAINTD UINMSvE | LOD-100SL | L

NOLLJIHOSAA | 'ON.YVd | ALD | W3u

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

v V130

FNODHOL 897 NI
S2 - 09 OL NILHDIL "NMOHS SV 3QIS HOVI 1Y £ W31l 'Sm3dos 3111LSsv1d
Sy HLIM S1HOddNS MIVA LvdS IHL OL L3NSV HAINID JHL 34N03aS v

"INTHOL 'SA71 NI 0% - 51 OL NSLHSIL ANV L3XMOvHE
13¥sva JHL OLNI ¥ WALl ‘SMIHOS DNIWHOS AvadHL IHL TIVASNI €

(v TvL3d 338) 1IISYL HILNIO IHL 4039303
dOL JHL HLIM Z WAL 1IMOvHE 1INSYE IHL NI SACOHD SHL NDIMY 2

‘MO39 NOILLYHLSO T NI NMOHS
SV XOVH HVE 3HL ANIHAZ 1SN |+ WAL "LISYE HIINID JHL FovV1d "L

"ONIA33004dd 3404389 SNOILLONYLISNITIV avay

Z09-€006. 'ON LHvd 1S3NDIH “LIM a7314 IHILNIT SIHL H3AHO OL :3LON




—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

55851 72-008-1 "6692-C160L WO YLSNONY 888 XOH '0'd "ONI 'NOHLXAL 40 NOISIAIG OD-2-3
— *SLYYd LNIWIOVd
£40 1 B ‘ON 9B/L0/Z0 arvasad |  esweEe 3o emo = 40 DNIHAAHO SHL 31VLIDvYd OL INFWNJ0d SIHL NIV
onmvaa | ¥ pusrgT Aanay|  @8am0 PNV | NOULXAL | = L Lo *S18171 S1Hvd aNY $3.LON HOd (S)139Vd ONIMOT104 =
"I NIHLIM @Q3SOTONT Y313 S
3 A3Y OIOVH V8 HLIM) NOILYTIVLSNI dOL NNS 3111 | OL 9NIGNOdS3HHOD F10N V OL SHIJTH > T09NAS
(Hvay)
aividdg

(INOYS)
2Ivi3a

ZACARTPROS




§885-1p2-008-1 '6692-CL60E "VO'YLSNONY '98E X080 '0°d “"ONI ‘NOULXIL 40 NOISIAIQ 09-2-3

‘SAHVA LNAWIDY

—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DIDYOU
KNOW?

S,
o
. S50, -‘ON 96/L0/20 31va A3 ILV0 DIO 40 ONIH3AUO JHL ILYLMIOVE OL LNIWNDOA SIHL NIV,
£4020d onimvaa | V woat  asm| s rawo | ERRENOIEYZD | ™7 5 617 s14vd GNV S3LON HOJ (6130¥d BNIMOTION | m
"1I NIHLIM 03SOTIQNE 431137
3 A3Y OIOVH ©vE HLIM) NOILYVTIVLSNI dOL NNS 51 |OL ONIONOJSIHHOD JLON ¥ OL SHIITY > 10SWAS _m
<
2 ALD Co
1708 ,2 X 02-v/1 ﬂmm
£ wWall ]
3ZIS IWNLOV NMOHS IHYMQAQYVYH 11V 310N :____________________
#ALD 8°ALD ¥ ALD Z°ALD
1NN MOOT 02-+/) HIHSYM b/l H3oYdS JI1Lsvd 1704 /1 € X 0S-#/1
91 WLl gL W3l ¥} WaLl 21 waLl
......... TN I ....+,.
9 ALD g ALD ¥ "ALD #°ALD
HIAHSYM, O 1/S HIOVLS HIHSYM MO0 .91/S 17089 .8/L 2 X 8L-9L/S
Ll WAL oL WaL & Wall 8 WaLl
7 ALD PALD ¥ ALD 8 ALD
1NN MO0 81-01E . YIHSYM NOT43AL .OL/S 1104 4/ | X 81-51/6 HIHSVYM 9 1/S
9 WAL S WAL + WAL £ W3y




CartPros directs you to the right part using the part

DID YOU
KNO

—> https://CartPros.com/f.html

GET STARTED

95691 92-008-1 '669¢-81608 WO VLENDONY '88E X088 'O'd “ONI 'NOHLX3AL S0 NOISIAKD 09-Z-3

-

%

S1NYH1S OINO | WAL 'dOLNNS F0vVd '}

dOLNNS "D

S,

"SLYVd INW3IoVI O

) S50SZ 'ON 980@0  IYAATH| 80z@  AL¥d OO =y |40 ONIHIQHO IHL FLVLITIOVS OL INSWNOOA SIHL NiV. [
£40€'9d onimvaa | ¥ uerg ¢ aanaa| ssama  sawwo | LLIILETNLIERZE ™ g i oiq e 1ty ANY $3LON HO4 (6)39Vd ONIMOTIOH: (L
"M NIHLIM G3SOTQNT Y3L1T 1 5
3 A3Y (MIQVH HVE HLIM) NOLLYTIVLSNI dOL NNS 31111 | 0L DNIGNOJSTHHOD 3LON ¥ OL SH3434 > 108WAS : o
<
ok 39NL dvD LE-ECRE61L Z g1 (]
.2 X 02-p/1733LS SSIINIVLS L7109 co-5200 | 2 L) ﬂ_mm
02-%/1 D07 ‘LNN 2O-16800 | ¥ gl !
J/)L ‘HAHSYM 2965500 | ® St
OUSYId HIDVLS | W0O-IS0SL | 4 4 ‘FHYMAHYH NILHOLL LON OF "LNYLS
gl ANY TMOD LNOHS SHL NI3IMITF 1L WAL ‘SHIHSYM MOv18 OML ANV
LB/ EX 02-F/1 13318 SSTTINIYLS 1109 05-£G/00 Z FA | P1NY1S 40 ASLNC IHL NG ‘6 W3 LI ‘HIHSYM v_n_u_o._ MOY1d ONY 8 W3l
SUSUTHSWM | TO0s00 | o | b | e oW o LIS Oy D
. ) d30vdS | 109-8v0SL | ¢ ot INOHH 3HL NIIMLIT + WAL ‘YIHSYM ¥ ANV 01 W3Ll ‘HIOVDS v
WDLG HOOT HIHSYM 8950600 | V¥ 6 ANV ‘LNYLS 40 FQISLINO IHL NO ‘6 WILI ‘HIHSYM MO0 MOov1a ANY 8
S/ 2 X801 108 | eop-osors | v g W11 1708 HLIM £ W31! ‘LrHLS LNOYS JHL TIVLSNI ‘310H dOL JHL LY °2
INOHA LNYLS | 10D-SP0SL L l "HONIHM NI TV 2672 ¥ ONISN TMOD INOHS
8L-91/S DO “LNN 9E-860LL + 9 IHL WOHL S1108 dv3H NITW HNOd JHL QYvISIA ONY IAOWIY |
QLS ‘NOTJAL ‘HIHSYM lo-gszil | ¥ S LAYLS INOYd ‘g
F/E 1 X 81-91/5 1104 90-6E¥00 | ¥ 14 "SLNYLS HY3AY 3HL 50 4OL 3HL OLNI 81 WALl ‘SdvD 39nL IHIASNI '8
«91/5 ‘H3IHSYM 2912500 | 8 £ ‘JIOIHIA 40 3AIS HIHLO THL LY IHNAIOON LvIdIY *L
w Hv34 1NYdlS | 0D-9P0SL | ¢ < "T0OH HIHLO 3HL HOH § ANV ¥ Sd3.LS Lvad3y "9
i NNS dOL 10D-690LT I I ‘FHYMOHVYH NILHDIL LON OF 9 W31l
NOILJIE0S3a ONLYvd | Ao | wan TAN 00T ANV £ WALl ‘HIHSYM HLUM IHYMAHYH 3HNOIS LNYLS
HYIH AHL NYHL 39V1d NI SUIHSYM OML FHL HLIM 1108 3HL L1H3SNI °S
gs "ONIVINDS LNIATHA OL L1HOJINS MOvE 1v3s
e ANV LNHLS IHL NIFMLIE 1709 IHL OLNO § WILI ‘HIHSYM NOT43L
£ ALHM TTYAS HL 3OVId (SAYIYHL € - 2) LYOddNS NOva 1vaS NuHL
53 1SN 1708 LHASNI ANV + WILI ‘L7109 OLNO £ WALl "HIHSYM 20vd ¥
£ THOANS MOVS
g 1¥3aS 3HL NV LNYLS JHL NIIMLIG ONVEVITO JAID OL HYD JHL
iy 40 HIINID IHL QUYMOL LNYLS IHL HSNd "1IXNDVHE LHOdNS MovE
53 34 3 1 g
¥ "INODYOL 'S97 14 61 - £} OL IUYMAYYH LNY1S LNOYL T NILHDIL 'S Av3S FHL NI S310H IHL HLIM LNELS HY Hh_wav.”__:mmmxmummﬂwmmﬂw
£ 3NDYOL’SET U4 51§l OL IHVMAUYH LNYLS HY3H TIVNILHOIL 'y 40 dOL 3HL NI FTOH FYVNDS 3HL NHHL Z WAL 'LNYLS Hy3d 30¥d 2
3 ANDYOL "SE1 14 S - £ OL IHYMAYYH JOL NNS 1TV NILHDIL € SINULS HYTH ONITIVLSN! Ho4 GIHINOIY SSTO0V
£l "IONINDIS NOILYTIVLSNI YO SNOILYHLSNTTI 33S 94 WAL ‘LAN LM AV LYHL S3IHOSS300Y HIHLO ONY LIMSYA HIINID SAOWIY ‘I
25 Y001 ANV 'SE W31l ‘HIHSYM ‘bl WALl ‘HIOVLS DILSYTd ‘Hvad Ly 21 )
e WAL NY INOHS 1¥ Z1 WALl ‘SLI08 HLIM ATIS00T dO1 NNS FUNI3S 2 SLAYLS YY3aY 'V
&

"ONIJ3300Hd 3HO438 SNOWLONYLSNI TV Qvad
L0D-0v0S.  1SANDIY ‘LM §73id 3YILINI SIHL Y3JAKO OL *3LON




9989 1¥E-008-1 '6692-E 1608 VOVLSNONY ‘BSE X084 ‘O'd "ONI ‘NOHLXI1 40 NOISIAID O9-Z-3 %

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

'S1MYd LNTWIIV T
. 508L on o amwands]  semies | 31v0 o0 40 DNIHI0HO 3HL ALVLIIOVS OL INBWNOOA SIHL NIV, 07
£4010d onimvaa | ¥ puesg 1 aanm| sen e | CAEENISVZS |75 o1y sativd ANV SILON HO4 (S)30Vd ONIMOTI04} [0
1t NIHLIM G3SOTANT 431131 ;
g A3Y (OVY DvE LNOHLIM) NOILYTTVLSNI dOL NNS 571 | 0L DNIGNOAS3HHOD F1ON ¥ OL SH333H > 108WAS _m
<
{LNOY} (3
g i o IvL3a _nmm
Q




—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into

DIDYOU
KNOW?

SSRS-LYS 008"} ‘669Z-E 1608 YO'VY1ISNDNY ‘28E XOT 'O'd "DNI 'NOYLXIL 40 NOISIAIQ OD-Z-3
*S14vd LINIWIDY'K
. LEISL 'ON 9GO0 JIVGASH | P60 3LYADINO 40 DNIHEAQHO JHL A1LY1T10Y4 0L ANFWND0Aa SIHL NIV
£40%9d onmvya | 7 ke 7 rangs| smme seno | RRREENVISIZ |7 .5 519 Sativd QNY STLON HOA (S)3OVA HNIMOTIOH §
*A1 NIHLIA Q3SOTONST Y1131
9 A3Y (ovY Hva LNOHLIM) NOILYTIVLSNI dOL NNS 3111 | OL ONIONOdSIHHOD 3LON V OL SHIATH > TOBNAS :
2 ALD
1708 .2 X 02-#/1
ZL W3l
3ZIS IVNLOY NMOHS 3dvMAdYH 11V (310N __:_______:__________
FALD g 'A1D ¥ ALD ¢ ALD
1NN DOT 02411 HIHSYM /L HIDVAS DILSY 1708 /1 2 X 02-b/1
gL WAL Sl W31l ¥1L W3l Z1 WaLl
A T
9 "ALD 2°ALD ¥ 'ALD ¥ ALD
HAHSYM MOY1E .91L/G HIOVJIS HIHSYM Y001 .91/5 1708.8/1 2X 81-91/6
AWERT; 0L W3Ll 6 WaLl 8 WALl
. ¥ ALD ¥ ALD ¥ 'ALD 8 °ALD
10N D01 8L-91/5 HIHSYM NOTJ3L SL/S 1108 /€ | X 8L-91/5 _ HAHSYM SL/S
m 9 WaLl SWaL ¥ WAL £ WAL

L)

ZLCARTPROS




CartPros directs you to the right part using the part

DID YOU
KNO

—> https://CartPros.com/f.html

GET STARTED

9585-1+2-008-1 '66923-£1608 VE'VLSNDNY ‘888 XO8 'O'd “ONI ‘NOHLXIL 40 NOISIANG 09-Z2-3

"S1HVd ANINIIVc

40 YNIH3AHO 3HL 31Y.1I0VYd OL AINTJWNI0AJ SIHL NIV
*$1817 S1HVYd ANY S3LON HOd (S)39Vd HNIMOT104 §

LI NIHLIM @3SOAQN3A Y3113 2
Ol ONIONOJSIHYOO ILON ¥ OL SHIJIH [~ TOGHAS £

W

000 ) CSnealY | mer e e e [EIENDOZS
g A3Y (0vY HVYE LNOHLIM) NOILYTIVLSNI dOLNNS a1
ok 29NL dv0 LD-£S861 2 8l
«& X 02-%/1 13318 SSITINIVLS ‘17109 GO-€5L00 | 2 1l
02-¥/1L ‘MO01LNN 29-16800 | ¥ 9l
oF/F ‘QILVId ‘HIHSYM L5-65500 8 Sl
JILSV1d ‘HADYLS L09-15052 | ¢ 14!
€l
WL 2X 02-¢/1 “1A3LS SSTINIVLS ‘1704 99-£5/00 | 2 Al
OLS MOV ‘HIHSYM 29-0/500 9 1
HIOVIS L0D-BFOS. | € oL
3 1S HMOVTE HMO0T ‘HIHSTM 89-50600 | ¥ 6
WSLZXBIOLG 1109 | €oD-850LL | ¢ g
INOYA INYHLS | H0D-Gh0OSL b Fa
81-91/5 ‘M201 'LNN 9986014 14 9
WAL/ ‘NOT43L ‘HIHSYM 19-5522 1L ¥ S
F/8 L X 81-91/5 1709 99-68K00 | ¥ 1 4
QS 'HIAHSYM CO-LLS00 | 8 €
= HY3d 1LNYLS | 109-9€16L | 2 rA
g NNS 'dOL | 109-690.2 ! b
NOILdIHOS3a "ON LHvd | ALD | wall
3z "ANDYOL $97 14 61 - €1 O1 AHYMAHYH LNYLS INOYS TIY NILHOIL °S
M d ‘ANDYOL 'S87 L4 §1 - £1 OL JYVMAUYH LNYLS HY3AY 17 NILHOIL '+
26 ‘INOYOL 'SF1 14 § - € OL IHYMAHYH dOL NNS 1T¥ NILHOIL ‘€
23 "FONINO3S NOLLYTIVLSNI HO4 SNOILYHLSNT1 I3S 9k WAL LNN
22 D01 ANV ‘SE WAL 'HIHSYM ‘L WALl ‘HIDVAS DILSYd ‘HvaH 1v 2L
po WAL ANV ANOHA LY £F WAL) ‘S1108 HLIM A1FS001 401 NNS IHNOAS '2
< SLNHLS OLNO L WALI 'dOL NNS 3DVd 'L

dOLNMS D

FEHYMOHYH NILHOIL LON O LNYLS
ONY TMOO INOYH IHL NIIMESD 1 WAL 'SHIHSYM MOV13 OML ONY
1NY1LS 40 3AISIN0 FHL NO ‘6 WAL 'HIHSYM MO0T HOVI ANV & WaLI
1109 HLIM £ WAL 'LNYLS LINOY4 3HL 34N03S ‘310H WOLLOG 3HL 1V '€

‘FUYMAHYH NILHOIL
LON OQ LNYLS ANV TMOD LNOYS JHL NIIMLI3A 0L WALI ‘HIOVIS ¥
aNY LNYLS 40 3AIS1N0 JHL NO ‘6 WAL "HIHSVM MO0 MOVTIE ANV 8
WAL 1708 HLIM £ WL INHLS INOHA IHL TIYLSNI ‘T10H JOLAML 1Y 2

"HONIHM NITTV (274 ¥V ONISN TMOD LNOHS
JFHL NOYd S1109 d¥3H NITTY HNOd 3HL QYVOSIa ONY SAOWAH °1
1NYisS INOYH

"SLNYLS Yv3Y FHL 40 JOL IHL OLNI 81 WALI 'SdvO 3aNL LHASNI 9
FI0IHAA 40 3AIS H3HL10 SHL 1Y 3HNAJ300H4 I¥343H 'S
‘FTOH HIHLO 3HL HOLd € OGNV € S431S L¥3d3d v

FEVYMAHYH NILHOILLON 04 "¢ WALl
LNN D07 aNY € INTLI ‘HIHSYM HLIM FHYMOHYH JHND3S LNYLS
H¥3H IHL NHHL 30V 1d NI SYIHSYM OM1 3HL HLIM 1109 IHL L43SNI '€

"ONDYINOS LNIAIHd CL LHOIINS MOvE Lv3S
ANV LNYLS IHL NIIMITE 1708 FHL OLNO S WALl 'HIHSYM NOI431
FLIHM YIS THL 3DV 1d "(SAVIYHL € - 2) 1HOddNS MOV Lv3S NEHL
1SN 1108 AH3ASNI ANV + W31l ‘L1108 CLNO £ WILI 'HAHSYM 30V1d 2

"LYOddNS Xova
1v3S JHL NV LNHLS SHL N33 138 IONYHYIIO JAID CLYYD THL S0
HALNID FHL WCHS AvMY LNH.LS FHL HSNd "LI3MIYHE LHO44NS HOvd
1¥3S 3HL NI $370H IHL HLIM LNHLS HY3H dHL NI SFT0OH 3HL NDIY L

S1AYLS Hv3d 'V

0

"ONId33D004d 340439 SNOILONYLSNI 1TV aQv3y
10D-6E1S.  LSINDIY LM 1314 IHIINT SIHL HIAHO OL ‘FLON

S,
o
o
o
-
o




S999-1¥2-008-[ '6692-E160¢ 'VDV.LSNONY 883 X08 'O'd “ONI ‘'NOHLXIL 40 NOISIAIQ O9D-Z-3

72,
‘SLHVd ININIOVI O

. vrese  on| v auvarsH| swozo  Avaomo 40 DNIMFONO0 HL ALYLITIOVE OL INSWNIOT SIHL Niv) 02

+40170d oNmvaa | ¥ senau| 190 rera | [(FTEENNOIEIZS | ™ -5 517 sanvd GNV S2LON HOA (6)3DVd DNIMOTI0E & (0L
"1 NIHLIM 03SOTQNT HILL3T

- AJY NOILVTIVLSNI HIAOD TIAHM 31111 | OL HNIGNOASIHHOI 310N ¥V OL SHIATY > 108HAS : _m

13S dVYO8NH IMOJS HIAATS £O-1LP26E ¥ 8 m

dVOaNH IHOJLS H3IAS ID-1E6t 0o

138 dvoanH 3OS 109D vO-L¥E6L dYO8NH OCS HIATIS/AT00 _mmm

dvOdnH OIS a0 <9-LvZel
138 dvO0aNH IWOUHO .9 cO-cr091
dv0anH IWOHHD .9 15-2v091
138 4¥04nH 3WOHHD .8 co-Eler|
dvO4aNH 2ZNOHHD .8 tO-ELEFL

- = < = o
& M = W~

NOILdIHOS3a ‘ON 1HYd ALD | W3Ll

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

dvoarnH IWOYHD 8

d¥O8NH IWOHHD .9




$585-+93-008-| ‘6692-51608 "VO'YLSNONY '88E X0T 'O'd "ONI ‘NOHLXIL 40 NOISIAIG 09-Z-3

(7))
‘$14vd ININIOYT ©

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

. EP0SL  ON 9/ETHE AVOAY | e6ZLEN  BLva DIBO - 40 DNIYIQHO FHL ALVLrNOY4 OL INIWNND0A SIHL Niv. 02
2401 od onmvaa | ¥ - rarsu| e sonuo| EENEENOISIZD 7.5 ) 517'S 1uvd NV STLON HOH (8)30Vd SNIMOTIOH i ()
11 NIHLIAM Q3SOTQNT H3L1IT 5
g A3y NOILYTIVYLSNI QTIIHSAONIM 3701 [OL DNIGNOISIHHOD ILON ¥ OL SHIIFH > 108WAS : _m
b~ ¢
SISYO ‘ANIF € 'HYI 10 ‘GIAHSANIM | £05-12052 L LL Qo
aN34 ¥ ‘03INIL ‘'ATIIHSAONIM | 20D-80262 L ol _u_mm
aN3a ¥ ‘YYI10 ‘QTI2IHSANIM | 10D-€08sL ! 6 .

0Z-#/1 "MO07 LNN Z9-16800 | ¥ g

JB/L ‘HIHSYM {9-00000 | ¢ ]

"DVH/E L X 02-1/1 ‘MIYOS 95-50/91 14 9

9N1d ‘H3AdWNAa LOEXYELSL Z g

HIOVAS oozez | v 12

H33anY LINWNOYD | LoD-vieL 14 £

AaNZ8 ¢ ‘GILNIL ‘O1HSANIM | 209-1205L L Z

anN3gd 2 ‘gv310 ‘gIAHSANIM | 10912082 b !

NOLLJIYOS3A | 'ONLYVd | ALD | W3LI
aIvi3a-olL's
YIUYLIG-LL 2L
V¥ iv13a
g v13a

"8 WL ‘SLAN YO0 ANY £ WALl ‘SHIHSYM HLIM JHND3S ANY
ANYLS LNOYd IHL ANV QI3IHSAONIM NHHL 9 W3LI 'S17049 IHL 1H3SNI S

dOl FHL 1V ON3 J343dvl

TIVNS 3HL HLIM LNYLS INOYS JHL ISNIVODV Q13IHSANIM IHL 30VId v

‘01 HO 6 SWALI 'ATIIHSANIM 40 JOL IHLHO € ‘L SWI LI 'GIIHSANIM
dHL 40 S3TOH HILNIO IHL OLNI § WAL ‘SHIAWNG ONd JHL 1H3SNI €

'SLIWNOYD HIGAaNY JHL OLNI ¥ W3 L) "SHAOYAS IHL LHISNI 2

‘0 HO ‘6 ‘2 ‘I SWALI 'G1IIHSANIM FHL 4O S3GIS HLOE NO SF10H
WOLLOA ANV JOL 3HL OLNI € WALl 'SLIWNOWD HIFany JHL LYASNI '+

"ONIGI330Hd 3HO-4349 SNOILONYLSNI 17V avaH

ALTIGYTIVAY HOA S1HYd 3OIAHIS LOVINOD |,

09 1P0§. 'ON LHVd 1S3N03H LM 313t IH1INI SIHL H3IGWO OL 310N




—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

§9859-1¥2-008-1 "669¢-EL60E WO'VISNDNY ‘B88E X019 'O'd "INl 'NOYLXAL 40 NOISIAQ OD-Z-3 40 BNINIANO S SLVAITIOV OL ._.zmm.._—...ﬁmﬁwo.u_o._.ﬂzw“ﬁ“n”_d_ﬂm
‘ ev0sL -
2402 9d o | VY ey e e S | CEIEENOSIZE | S1SN S14Vd ANV STLON HOd (S)39Vd ONIMOTIOH |
L) NIMLIM GFS0TING 43113 §
a A3y NOILYTTVLSNI ATIIHSANIM 3711 | OL ONIGNOJS3HHOD JLON V OL SHI43H [> 108WAS }
¥ °ALD ¥ ALD _b°MLD
%007 LN 02H/1 HIHSYM .biL MIHOS P/E 1 X 0Z+bt
g WALl L Wall 9 WaLl
T TTOIIIIN 3 ()
2°ALO ¥ ALD ¥"ALOD
H3dNNG N1 H3OVdS LIWNOYD HIFENY
S WAL ¥ WaLl ewau

O) ] o

3ZIS TVNLOV NMOHS FHYMAYVYH TV ‘310N

(o)

ZACARTPROS




S585-+72-008-1 "6692-E1608 'YDVLSNDNY ‘88E XOF 'Q'd “ONI ‘NOHLX31 40 NOISIAIQ 0%-Z-3

‘SLHYd LNIWIOV

L4014 | OHSL ON|y

JIvaASH

PEAEND

31¥J IO

[NouLx3L [= |5 o | 40 DNIH3QHO 3H1 21ViDvd OL ANFWNO0QA SIHL NIY.

'S1S10 S1HVYd ANV S3LON HOH (S)T9Vd HNIMOT1104 ;

NOLWVYTIVLSNI AVHL HSY =111 |OL DNIGNOdSIHHOD 310N ¥ OL S43434 > 108WAS ;

“LI NIHLIAM G3SOTIQNT H3L13T:

BNIMYHA AQ ATH 9831 AENHQ]
- A3Y
'©7.2/L X 91-0L ‘MIHOS 5-001L00 t ¥
AVHLHSY 13M0vua L0B-801S2 L €
AVHL HSY 'LINSYD L0D-98L42 L z
Avdl HSY 109-1€222 L L
NOILAIH)S3Q 'ONLHYd | ALD | W3l

—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DIDYOU
KNOW?

ZACARTPROS

1IMOVHT IHL OLNI AVHLE HSV AHL d¥YNS €

NOILydLisn
NI NMOHS SV ATALVINIXOHddY LIMOVHE ILvOO0T '+ WALl 'SMIUOS
ONITIHA 47138 (F) IHL IHIASNI “ILVIdWIL V SV £ WL LIHOVHE DNISN "2

Avdl
HSY IHL 40 WOLLOG ONY JOL IHL NO SFONYIL JHL U3AQ SHOOH L3 .
-SVD IHLULNN 2 WAL 'LINSVYD IHL OLNI L WAL ‘AvHL HSY IHL 143SNI “F

"ONIG33004dd 340439 SNOILONYLSNI 1Y avad

205-6015L "ON 1Hvd 1S3NDIY "L 471314 IHILNT SIHLE3AGHO O1 (310N




§585°1¥2-008°} "98E0-E060E VO'V.LSNONY ‘B8E XOH 'O'd “"INI ‘NOYLX3 1 40 NOISIAIQ 09-Z-3

40 ONIHIAHO 3HL 3LVIMIDVYY OL IN3WNO0A SIHL Niv.

cworos] Pk v e e L
- A3d SNOILONYLSNI NOLLYTTVYLSNI HOHHIN M3IA HVY3H 3.

Ol DNIONOdS3IHHOO JLON ¥ L $HA43Y VJOmE>m i

‘SLUYd LNFWIIV K

"S1811 S1HYd ANV S3LON HOH (S)3DVd DNIMOT104 :
"1 NIHLIA 3S0OTON2 HALLAT :

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

MIHOS13S —

g
1NYLS ™

dOL LNOH4

ZACARTPROS




5S85°1p2-008- 1 "88£0-E060€ "VO'YLSNONY ‘88E X0 'Q'd "ONI ‘NOYLX3L 40 NOISIAIQ OB-Z-3

‘SLHYd LNIWIOV T

e TYEE - 40 ONIYIAHO FHL JLVLITIOVE OL INTWNDO0A SIHL NIV.
2402 '9d o (.mu '] e B mzwmo_,_.“m [EIEENOS)Z==) | “SL1SI S1HYd ANV STLON HOH (S)29vd HNIMO1104
M A8 A3Y ‘LI NIHLIM 3S0T9NT 34013 ;
- A3d SNOLLONYLSNI NOILYTTVLSNI HOHYHIN MIIA HYIY a7y, |OL ONIGNOJSIHUOD JLON V OL $u343d [>10aWAS |
1HOddNS 13M0v4a 29-20561 ! G
v
‘D7 9/G X 2E - 8# 'ONId
~d¥L 4138 “133LS SSTAINIVLS ‘MIHOS L)-22G6L L £
2
MIIA BYIH 'HOHYIN 19-96761 L 1
NOILdIHOS3Aa ‘ON 18vd | ALD | wall

—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DIDYOU
KNOW?

FNDYCL'saN 1I4S-e 0L
FHYMAUVYH NILHDIL 'LNELS JOL INOHL IHL QLNO JOL IHL TIVASNIEY

HNJD0 TIM HOHHIW OL 39YIAIVA ‘NI LHDILHIAO LON
OQJ 'MIYOSL3S NILHDIL NV 1I3N0OVHE OINO | WAL ‘HOYHIN 3aI7S

"HOYYIW H1IM A3NddNS M3F0SL3s N3S00T

VIVLA3A NI NMOHS SV LNYLS dOL
LINOHd OL § W3LI ‘LIXHOVHE 1HOddNS NIALSYD € WAL ‘MIHIS DNISN

¥ 1¥13d 338 (ATNO 30¥4HNS FAISND LNHLS dOL INOYS

40 Y3LNID HONOYHL (111HA 92#} ITOH VIA b1’ ¥ TIHA ANV F1V20T

'dO1 JACWIH OL AYYSS303N LON 81
L LNELS dOL INCHS 3HL WO JHYMAYYH 401 LINOYL JHL SAOW3IY

"SNOILYIINddY HAHLO NI 38N 34V SWILI 3SIHL LD HLIM
dINddNS FAISTHAY ANV SLIOVHE DNILNNOW OILSYId aHvOsIg

2

+

"ONIG3300Ud 340438 SNOLLONYLSNI TV avay
2982561 'ON LHVd 1SINDIY ‘LY Q1314 IYILNT SIHL HIQUO OL *TLON

ZACARTPROS




—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SS89°178-008"} ‘8B8E0-E060€ "VO'V.LSNONY 'B8E XOB ‘O'd “ONI ‘NOHIXIL 40 NOISIAIG 0D-Z-3 *$14Vd INTWIDVIc

- 40 DNIMIAHO FHL FLYLIOVL OL ANTWNNDOA SIHL NIV]

240+ 'Bd m:%u_ woN| v ol oza oW IS | 'SLSI S1HYd NV STLON HOA (S)39Vd ONIMOTT04

‘1) NIHLIM G3S0TONT HAL19T :

- AJY NOILVIIVLSNI H313W HNOH 371y | Ok ONIGNOdSIHHOO JLON ¥ OJ SUIIIY _V._Om_?..m H
QIONTN0S

H313IW YNOH

DID YOU
KNOW?

(o)

ZACARTPROS




$586-172-008-1 '88£0-C060€ "VO'VLSNONY ‘885 XO8 '0'd “ONI ‘NOYLXAL J0 NOISIAG 0D-Z-3 ‘SIHYd LINIWIOV Ic N
40 YNIHIQHO FHL 3LVLIIOVE OL INIWNDOT SIHL NIV)
. BLESL  oN AvaATH| s6AZR0  3LvO OO . s -
2402 0d v : (NOUAXIL[m ][5 o | SL1S17S1HVd ANV S3LON HOL ($)39DVd HNIMOTIOH :
ONIMYHa farau] 3owr  awa "LINIHLIM 03S0TONT ¥aLian: .
- A3H NOILYTIVLSNI H313W HNOH 39y | OL DNIONOJS3HHOO 3LON V OL SHIJTH [>108WAS : _m
<
YALIN HNOH ‘SSaNUYH | 200-211s2 | 1 S ©
¥2-0L# 'LON L9-860LL | 2 14 ﬂm.
‘O Z/) - 2oL ‘1109 v9-05100 | 2 € '
HI213W HNOH 'LIX0ovYa | L0O-6L0FL | 4
HNOH ‘B313W o651 | b b
NOILJIHOS3a ‘ON 1Hvd ALD [ Wwall

—> https://CartPros.com/f.html

GET STARTED
HERE

our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

9

-

%

“laljiee Pejouue se seusljeq G} S8IqED j0NU0N) peads TUCII0s|] 108LLI0YSY
*8)10q ||2Isujar puy 18400 soeyday g
" yoelg Jo4 euiia) B uo einpeoord jeadey ¢

INU PUR IBLSEM Y20) ([BJSUISI PUE [UILLISY O} SSOUIRH WO Q1M MO|
-{8A |[BISUI pUE [BUILLIS] DIOUSIOS 18] SLI) WON JBYSEM Y20] PUB INU Stf] SAGWSY €

‘Toanor) peeds JIUCARe|T B4 WO 19A02 61} SAOWSI PUE
‘jonuos) peeds SUONDA|T S} UG 19A00 syy Buunoes sjjoq (1) anoy oyl sAoWEY ‘2

‘solBIleq 8yl Wo. S8jgeD 8sely) JO Y1og Joau
-U0osI “$eLBNEG 9Y) 0} |oNUoD peeds JIUCISIF BY) WOI) SS|gED By} BIeI0T °|

TOULNOD d33dS JINOHLITTT OLLIINNOD O

‘umous se (p weyl) siny pue
(€ wey) syog Buisn sejoy (g} om) JOL BY) O) AIGUesSY ISIo JNOH 84} eInNdes 2

‘Hoddns jeas apis Jebuassed ey w saj0y pajupsad () Inoy su) e1ea0T ')

ATESNESSY HALIW HNOH HOVLLY '8
U919 INOH Jo feutune) {-} saneBapy o) ala o pue feuiul

«19] (+) SMUSOJ O} BIM MOJIDA 'UAMOLS SB I813[N INoH 0) (G uIa)l) SSSUIRH UDeNY ‘€

1evjoeIg 0} 19I9P INOH SInoss Usjep INoH eyl Yyum peyddns eremprey Buisp ‘g

‘umoys se pauonised (Z wey) 193oelg ybnory {| way) 1Ll INOH tesy| ')
H313W YNOH 3T9NASSY 'Y
‘ONIGIFI0Hd FHO439 SNOLLONELSNI 1TV gvay
209-£L19L "ON LHYd 1S3ND3Y __._._x a731d NG SIML H3QHO0 OL 310N

DID YOU
KNO




$589-1p2-008- $BE0-D060E VYO 'VLSNONY ‘88€ XOE 'O'd “ONI ‘NOYLXAL SO NOISIAID 0D-Z-3 ‘S1HVd LNIWIOV I

. 40 ONIIQHO JHL TLVAMNIOV OL ININNIOT SIHL NIV

zd010a | L ON|y AN v NSO | [EMIVENIC)E)ZS | "SLSI SLUVd ANV SILON HO4 (S)3DVd ONIMOTIOL §
LI NIHLIM QISOTONT ¥3LLIN |

- A34 SNOILONYLSNI T.LSNI LNIWHOVLLY DVE HNOL LXL a7y, |OL ONIGNOASIUUOD JLON V OL sudday [>Toanas :

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

ZACARTPROS

(=,

1IMOva

AJVY Dvd




CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

DID YOU
KNO

—> https://CartPros.com/f.html

GET STARTED

$599-192-008"} ‘§850-8060E 'VO'VLSNONY '88€ X08 ‘O'd “ONI ‘NOULX3L 4O NOISING 0D-2-3 “$14Vd INIW3OV
9885, - oL 40 ONIHIAHO FHL 3LVITIDYE OL ANSWND0Aa SIHL NIV
z302'0d e | ormal ae o |[EIMEMODIS)ZZS | SL$11SLUVA ANV STLON HO (S)39Vd DNIMOTTOHE 3
ONIMYY] AS AT "1 NIHLIM G3SOTONI H3L1TT 2
~ A3 SNOILONYLSNI 1LSNI INTFWHOV.LLY DVE HNO- 1XL 31y, |OL BNIONOSIHHOD ILON ¥ OL §¥3434 [>T108NAS :
(LNIWIDV143H) HI4WNG Y3gany lo-geer | 2 Z Joduung woy
( (LNIW30OVIdaY) .8/€ .Im_Im<§ 19-09500 [4 9 dwielo yooyun pue astmoo[pIslUN0D qol| Buiwiny Aq duwe ledwng ey} uesoo g
1NIWADY143Y) GZ_ZW__S_.& ._m.‘m_d.n_ LOD-0ELGL I g "ToUIZIS) M 808 puE poddns (eaUaA U 01 dn [[ombeq o pio4 *|
QLS HSNd LNN 10D-62182 I ¥ :
‘BT /L X 9LS ‘SIATTO 'NId 29-1597 ). \ g FTOIHIA HOYH LINANHIVLLY HvE HNOd DNIAOWIY D
ATINISSY WOLLOd L09-vEESL I ¢ uomsod [ejuozuoy o) [lombed 1emo] pue [ambeq o) esesis
A1GWN3ISSY dOL | 10D-1CISL } b 0} premdn spyg WusWyaENe Beq 1Noj SUY JO JBIUBS BUY) JESU JBLIEE) SL} 818207 'O
NOILdIHNOS3A ‘ON LHVYd ALD WAL ©INBTS S1 WOPOY oY) [N astwiod qowy Buiwiny Aqg dweo sedwing ey veyybiy *g

our search box and it will find the part you are looking for.

A2

-

%

'B[oIYeA Wol) LIoS$s008 eacwiar o) Ajsnosuelnuis premioy pue premdn Yy g

-doj ey 1e s1exoelq Buuietel ay)
ebebuesip 0 premumop ajbue Juswmoene Beq oy syl jo Led wopog syl 187 4

. ‘FIGVSANN AHOSSIDOV 3HL
DNBYIN dOL IHL LY SLINOVYHE ONINIVLIH DHL GNId THM Hvd
001 LNTFWHOVLLY ©Y49 UNOd 3HL 4O WOLL0E FHL NO dN BNILIM

NOILYD

"9JIIeA WO Aeme pue umop nd pue Jadwng
eyl teete of ybnous jsnf uswyoene Beq noy sy) o ped wolog ey ue dn Yy e

‘BBl U] yaou
o )1 Bues ‘lemBeq Jepun yooy soeid o1 Ausiagns dien uo qouy Ussoo §

FTIGYSNNN AHOSSAOOV 3HL
ONIMVYI ‘dOL IHL LV SLAMOVHE ONINIVLIY IHL ANIE TUM YV
OO0L INIWHOYLLY DYE HNOA FHL 4O INOLLOE THL NO dN DNILAN

NOILAYD

‘Umoys se ledwing Jo doj uo asepd pue
[lembBeqg sy} uo Jedwing ey Jeer o) yBnoue isnf Juewyocene Beq ol eyl Jo
wioljoq ayy ssfex Hjoer Beq jo doy jsureBe jeyoriq Buiuieiea Buipjoy Apung aium e

~yoel Beq
oIYaA BY) Jo BpIsIapLn Byl Ylis siaxoelq ay) GuiBeBue juawyoene Beq anop syl
jo ped woyog sy Busiea Apybis epym 1exoeaq Buurejes doj ey) uo UMOp sseld ‘2

joel Beq apoiyaa auy 180 siexoelq Bujurels. doy aup eoeld |

UMOYS S)0¥oEIY
Buiuieal pue Ajquesse doj ey jo sifue stewxoidde ay) son '| deig Buidwepe
a10jeq (punocih ay saoqe sayoul g-9 “xoidde) sadwing sy mofeq joag| e ye pue ladwng
2y wol peliabussip eq Juswyoepe Beq Inoj syt jo Wed woieq eyl Jey) Alesseoau si |

J10N
FI3HIA OL INTFWHOVLLY ©vE HNO4 ONITIVLSNI '8
v le1eq e8g p wey nu deo pue ¢ wie)
‘Uid SIS MM Z Wa) ‘AlGUIssse WoNog eul 0} | we) ‘Aquiasse do) ayl Jelsu
A1GNASSY LNJWHOVLLY DVE HNOd 'Y

"ONIJ33004Hd 3HO4389 SNOLLONYLSNI 1TV avad
LOD-SEESL 'ON LHYVd LSINDIY LN Q1314 JHILNST SIHL HIAHO OL *FLON

S,
o
o

Z%CARTP




DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

NOTE: TC ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 75172-G*

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST “ QTY. REQUIRED
N E:To 3 oo OSSO PRSVRUPP Ratchet, 3/8" drive ....cvvceecccreieceseses et v verrasasssenn 1
Safety Stands ......ccveierevreirncs e esrarsnanen 4 Extension, 3/8", 3" ... e enne s )
ChocKS v wod Socket, 7TAB" .c....ccrvverrerrrenns w1
Wrench, 7/16" irmssmmmsmcnmemenes 1 Socket, 1/2" .. wee 1
L0 =0 Te" 1 T I R, | Socket, 9/16" .. . rerererenssrsrnsnsararansasasans |
WIENCh, 9716" ..ot vttirtisiesetisitr e msbn e e vamenares 1 Torque wrench, fi. Ibs. 3/8" drive ......coeeeevcieievenincn 1
Hammer, plastic faced ..., 1 Screwdriver, Phillips ... e 1
Hammer, ball PEEN...........ccvvvrvrriecrerernrrrearsrnenrenees 1 Tape measure.. e erreeerareaarveneas .1
Center punch ......eeeveevececvenenn. - .1 Rivet Gun for 3/16" POP FVEL ... v eimenene s 1

A. INSTALLING HEAVY DUTY SPRINGS

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED, USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1. Place chocks in front and behind each front wheel. Canter the jack under the rear bumper. (See Fig. 1)

I

[t e

;
AN

Fig. 1
2.  Raise the vehicle and plaée a safety stand under the outer ends of the rear bumper, (See Fig. 1)
TMLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGDEIET oo ovses Mo omes  |Noo o 75288 [ Petorie

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30203-0388, 1-800-448-7 ’;3\ c A RTP R 0 S
o¥0 -




DID YOU CartPros directs you to the right part using the part
i ‘r) WA . §*» numbers from this manual. Enter the part number into GET STARTED
r{l .é our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

3. Lower the jack and test the stability of the vehicle on the two safety stands.
4.  Atthe passenger side, remove the boitom shock absorber nut. (See Fig. 2)

CAUTION

NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TO POSTITION THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.

E.  Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)

6. Remove the ‘U’ bolts and securing hardware. The nuts and ‘U’ bolts may be discarded but the washers should be
retained for later use. (See Fig. 2)

ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK fﬂ/
ABSORBER — FRAME
2
s o
PART OF G|

FRAME‘\ éa NS
| e @ 5
/@ . , & NG
1// -

SHOCK
ABSORBER

5 PART OF
FRAME
EXISTING-—-@ S
WASHER |

2

SHOCK

aﬁio':‘BER — PART OF
FRAME ™

%

/ ™\, SHACKL:;\{\@

©

\\
% M ﬁ,m?cx ABSORBER
y £
GASOLINE VEHICLE
PASSENGER SIDE

Fig. 2
7.  Remove the shackles and hardware securing the spring to the frame. Remove the spring.

Installation of heavy duty spring is the réverse order of disassembly.

9.  Install the heavy duty spring (item 1) with ‘U’ bolts {item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 fi. [bs. torque.

o

TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOMEEEN  |oncove  oveme vose  omas MO NC 75288 | PG.20F12

£-2-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 ::-:036 CARTPROS




CartPros directs you to the right part using the part
N0 YOU numbers frem this manual. Enter the part number into GET STARTED ﬁ-— https://CartPros_Com/f.html

RIS
r‘l I‘é '\}' WW S oursearchboxand it willfind the part you are looking for. HERE

When installing rear spring shackles, be sure that the cupped side of the shackle plate faces the spring.
10. Replace the hardware o secure the front end of the spring to the frame. Tighten to 21 - 25 ft. Ibs. torque.
11. Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 ft. Ibs. forque.

12. Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

13. Repeat procedure at driver's side of vehicle,

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1. Remove the existing seat back from the seat back support and refain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2. Place spacer (item 25) on frame and install the new seat back supports {item 4) to the frame using washers (itemn
5) and bolts (item 6). Finger tighten hardware to allow for adjustment.

EXISTING SEAT BACK

“EXISTING 4~

| “*<, HARDWARE
6

3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 fi. Ibs.
torque,

4. Install rubber bumpers (item 10} on vertical part of seat support bracket using one lock nut (item 11} (per bumper)
as shown in Fig. 3. Tighten to dimension specified.

5.  Tighten bolts (item 6} to 21 - 25 f. Ibs. torque.

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOMEIT  |cuoore  ovses revore  omess  |No. NG 75283 PG.3 OF 12

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7 "%350 ARTPROS




DID YOU
KNOW?
C. INSTALLING NEW REAR BUMPER

1.
2,
3.

D. INSTALLING VERTICAL FRAME SUPPCRT,

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“ﬁ:::““ ——3 https://CartPros.com/f.html

Remove screw and washer fastening each end of existing bumper to rear fender. {On later models remove rivet.)
Remove hole plugs (4 places) in existing rear bumper and remove bolts securing bumper to vehicle.

Remove bumper and replace with new bumper (item 24) contained in kit, using bolts removed above 1o re-attach
bumper to vehicle. Note the new bumper is secured with bolts inserted through the inner 2 mounting holes only.
(See Fig. 4) Tighten to 21 - 25 fi. Ibs. torque.

Fasten each end of bumper to rear fender using rivet (item 49). (Hole in fender may need to be enlarged to 13/
64".)

Install hole plugs, removed eatlier, in afl 4 holes.

RE-INSTALL BOLT
AND HOLE PLUG
EACH INNER HOLE

e é"s
24 @*« 3 IN
DO NOT RE-INSTALL

BOLT IN OUTER HOLES
DO RE-INSTALL HOLE PLUGS

s

Fig. 4

Place vertical frame support (items 12 and 13) batwesn the seat back support and bagwell as shown. Insert bolt
(item 14) and washer {(item 5) from inside bagwell and place washer (item 5) and nut (item 3) underneath frame
(See Fig. 4). Finger tighten the hardware since the bottom washer and nut will be removed later for further instal-
lation.

Secure the top of the vertical frame support to the seat back support using bolt {item 15), washers (item 5) and
nut (item 3) (See Fig. 4). Do not tighten hardware.

TITLE

CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS "REV A

EZG0OLEWTE

JRICE
04198

DRAWING
MNO.

REV BY
REY DATE

DAMBY
ORIG DATE

J.RICE
05/25/05

75283 PG. 4 OF 12

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 ::-:036 CARTPROS

-



DID YOU CartPros directs you to the right part using the part

e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l I‘é - W our search box and it will find the part you are looking for. HERE
party E

— https://CartPros.com/f.html

NOTE

At this point, before tightening any hardware, it is critical the exact spacing is achieved to accommadate
the fitting of the seat assembly into the channels of the seat back stpport,

3. Asa'testfit, place the support frame (item 26) into the channels of the seat back support (See Fig. 6) and tighten
the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 fi. Ibs.
torque.

4, Remove the support frame.

E. INSTALLING FOOT REST

1.  Before attaching foot rest (item 19), mark hole centers as dimensioned and attach support tube (item 29} to foot
rest with self drilling and tapping screws (item 41). Insert hele plugs {item 43} and end plugs (item 42) in suppont
tube, (See Fig. 5)

2.  Install the end plugs {item 18} into the tubing ends of the foot rest (item 19).
3. Remove the nut {item 3) and washer {item 5) (previously installed) from the underside of the frame. (See Fig. 5)

VIEWED FROM
FRONT OF

VEHICLE (|
42|

Fig.5
|™™E  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=>- ] = [ TExRON [N PV mevoae  omams |No e 75283 PG.5 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30003-0388, 1-800-448-3 ::-:036 CARTPROS



DID YOU

B VAF® numbers from this manual. Enter the part number into
KNOW

CartPros directs you to the right part using the part GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

NOTE

installation Tip: To perform step 4, it may require the assistance of another person or it may be necessary
o use a jack to raise and hold the foot rest while instailing hardware.

Place the foot rest {item 19) up against the bottom of bumper aligning the bolts that were previously installed in
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment.
Align holes in foot rest bracket with holes in vertical frame support.

Insert carriage bolt (item 20} through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3). (See Fig. 5)
Tighten the nut (item 3) on the underside of the frame to 21 - 25 ft. Ibs. torque. (See Fig. 5)

F. INSTALLING SUPPORT FRAME (Refer to Fig. 6)

1. Insert the nylon bushings {item 21) into the pivot brackets in the support frame {item 26} (4 places).
2.  Place the suppon frame into the channels of the seat back support aligning pivot brackets with existing holes.
3. Insert the bolt (item 31) through the pivot from the center of vehicle (2 places) and secure with washer {item 36)
and nut {item 34).
4,  Secure front of support frame to seat back support using bolt (itam 38), washer (item 38) and nut (item 11}.
5. Insert end plug (item 44) in each end of both tubsas of support frame.
|™™E  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
PRNBY J.RICE REV BY LRICE DRAWING
| =~ ] = [TEXTRON] ORI DATE  05/25/95 REY DATE 071455 NO. 75283 PG. 6 OF 12

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 ::-:036 CARTPROS




CartPros directs you to the right part using the part
N0 YOU numbers frem this manual. Enter the part number into GET STARTED ﬁ-— https://CartPros_Com/f.html

RIS
r‘l I‘é '\}' WW S oursearchboxand it willfind the part you are looking for. HERE

' G. INSTALLING FIXED BED (Refer to Fig. 6)

1. = Attach fixed bed (item 30) to support frame (item 26) using bolt (item 45) and washer (item 36). (Two places on
each end of fixed bed. Do not tighten hardware at this time as some adjustment may be necessary.

H. INSTALLING HANDRAIL (Refer to Fig. 7)
1. Insert end plug (item 42} in each end of handrail {item 27).

2. Attach handrail at forward end of support frame {item 26) using bolt (item 48}, lock washer (item 37) and acorn
nut {item 38}. Do not tighten hardware at this time.

3.  Repeat procedure on other side of support frame.

INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 7)
Faosition load bed (item 28} in support frame as shown.
Position seat bottom (item 47) in support frame as shown,

Insert teflon washer (item 32) between support frame and load bed and again between load bed and seat bottom
as shown.

4.  Secure all components by inserting bolt (item 23) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut (item 34). (See Detail in Fig. 8} Tighten fixed bed hardware to 5 - 7 ft.
Ibs. torque and handrail hardware to 12 - 14 ft. Ibs. torque.

W o=

-

INSTALLING VALANCE PANEL
Place the valance panel (item 16) as shown in Fig. 7 with the sides inside the bagwell.
2. Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

—

TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
[=--] cf m ] TEXTRON [ DS Mevomie  omes  [NONC 75283 | PG.7OF12

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA.GA. 30903-0388, 1-800-448-7 ::-:036 CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into

MR LY Vi,
r‘l i.‘!{) - 'l‘" . our search box and it will find the part you are looking for.

1.

K. INSTALLING SEAT BACK (Refer to Fig. 8)
" Attach seat back {item 46) to seat back support (item 22) using bott (iterm 7), lock washer (item 8) and washer

{item 9). Tightento 5 - 7 ft, Ibs. torque.

Secure seat back to handrail using bolt (item 33) and acom nut (item 40). Tighten to 5 - 7 ft. Ibs torque.

—> https://CartPros.com/f.html

Insert end plug (item 33) in each end of seat back support tube,

Fig. 8

TME  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
(=5 1 n | TEXTRON I v revoxe  omve |NOWING 75283 PG.8OF 12

E-Z-GO DIVISION OF TEXTRON, ING., P.0. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 -oﬂéc ARTPROS -




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

NOTE: HARDWARE SHOWN ACTUAL SIZE

o ©

—> https://CartPros.com/f.html

|

OH

N

DI

tem3 ltem & ] ltem 6
3/8-16 Lock Nut 378" Washer 3/8-16x 1 1/4" Bolt
Qly. 14 Qty. 14 Qty. ¢
ltem 7 Item 8 tem 9
1/4-20 x 1" Bolt 1/4" Lock Washer 1/4" Washer
Qty. 4 Qty. 4 Qty. 4 Qty. 4
ltem 11 tem 14 [tem 15
5/16-18 Lock Nut 3/8-16 x 1 1/2" Bokt 5/8-16 x 1" Bolt
Cty. 6 Qty. 2 Oty. 2

|

I

Il

ltem 17 {tem 20
Plastic Rivet 3/8-16 x 1 1/4" Carriage Bolt
Qly. 6 ltem 18, 44 Qty. 14
End Plug, 1" '
Qty. 2, 4

[tem 21 ltam 23
Bushing, Nylon 5/16-18 x 1 1/2* Bolt
Qty. 4 Qty. 2
TTLE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOEETN oo omaos Rvoas  omws  |NO. 75283 | PG.0OFw

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7 ﬂ c A RTP R 0 S
o o e -,




NOTE: HARDWARE SHOWN ACTUAL SIZE
Item 31 ltem 32
5/16-18 X 2 1/2" Bolt £/8" Washer, Teflon ltem 33, 42
Qty. 2 Qty. 4 End Piug, 3/4"
Qty. 2, 6
f i %
'\/
Item 34 tem 35 Item 36 ltem 37
6/16-18 Lock Nut 5/16-18 Acorn Nut 5/16" Washer 516" Lock Washer
Qty. 4 Oty. 2 Qty. 4 Qty. 2
@ E M~ (<> ¢ @ @)
ftem 38 1;¢2t::ter? 33?4" Bolt 1;4-2%9:1 o Nut
X ol com
5/16-18 x 1" Bolt
Qty’f 2 Qty. 2 Qty. 2
& (Jmm () [lmem (<= ¢ ST
] -
lem 41 ttem 43 ltem 45 item 48
#1224 x 3/4* Sorew  Hole Plug, /2" 1/4-20 x 3/4* Bolt 5/16-18 x 1 1/4” Bolt
Qty. 2 Qty. 2 Qty. 4 Gy. 2
[\
< H | |
/ NOTE:
ltem 49 ltems 18 and 44 are the same in appearance. However,
Ri\g;?’g 6* item 18 is for 14 gauge tubing and 44 is for 11 gauge tubing.
' ems 33 and 42 are the same in appearance. However,
item 33 is for 11 gauge tubing and 42 is for 14 gauge tubing.
Check fit each end plug for tightest fit for correct application.
TME  CONVERTISLE CARRIER INSTALLATION INSTRUCTIONS REV A
(-2 ] = [ TExTRON [N PVl mevowe  omess Moo 75283 PG. 10 OF 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 -oﬂé c A RTP R 0 S -




DID YOU

CartPros directs you to the right part using the part
k & -j numbers from this manual. Enter the part number into GET STARTED
KNOW

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
KIT CONTENTS
% @m*ﬂ ;%;{ ¢ M
1. el o 74135-G01........cccevone. SPRING, HEAVY DUTY
2. S Y. v 7A124-GO1 ... U BOLT, 3/8-16 X 2 1/2" LG.
3. w14 cvinienienn T1098-G5 ... vvvveeeee. NUT, LOCK, 3/8-16
4.... el e TA11-GOT ... SUPPORT, SEAT BACK
5. R V' S 00560-G1...................... WASHER, 2/8"
6.... vroedh e e HOO0B-GO2..co e eeveernen BOLT, 3/8-16 X 1 1/2" LG.
S, . 00414-G8......ccovinieirienn BOLT, 1/2-20 X 1" LG.
L2 S ¥ S 00565-G7..ccoveeerereeeencaen WASHER, LOCK, 1/4"
D rrrerrerrrr P SN 00559-G7..ccvvrrirrinierninne WASHER, 1/4"
10... R DU FON3-GOT e BUMPER, ADJUSTABLE RUBBER,
1". N S .. M1027-G1...................... NUT, LOCK, 5/16-18
12.... T o THE26-GO2..v v ovivenennne e SUPPORT, VERTICAL FRAME, DRIVER'S SIDE
13 ... S . 7A126-G01.................... SUPPORT, VERTICAL FRAME, PASSENGER SIDE
p L R 2 ererneearaen 00427-G4.....cccoeveerenrr.. BOLT, 3/8-18 X 1 1/2" LG.
15 - S 00426-G8......cccceeeerannns BOLT, 3/8-16 X 1" LG.
16 s T eerrrererenan 74149-G01 ... PANEL, VALANCE
L A Y. S 16816-G2....eennene RIVET, PLASTIC
1 £ S 2 e 19853-G1....ceccrrrnrres END PLUG, 1"
) 1= R T oeeerieeienene 70361-G01......ccveveeeeee. FOOT REST (INCLUDES WARNING LABEL
(74132-G01)
=] S b 00769-G2.....coveeeirrrrrrnns BOLT, CARRIAGE, 3/8-18 X 1 1/4" LG.
21 s d v 17838-G1 i BUSHING, NYLON
22t Ve LTHIBTGT e SEAT ASSEMBLY
23 rcciererreeenene 2 e D0T62-GA L evee e BOLT, 5/116-18 X 1 1/2" _
24 vvrrevrrrrrnvmienes T 71456-G01 e BUMPER, REAR, NOTCHED
25 e 2 e TO384-G01 .. SPACER
28 e i 74193-GO1 .. FRAME, SUPPORT
27 iiisrinsissitininin s @ oot won 75196-G01 i HANDRAIL
28 e 70229-G01 ... BED
29 Vv, 75268-G01 . el TUBE, SUPPORT
TTLE  CONVERTABLE CARRIER INSTALLATION INSTRUCTIONS REV A
EZGOETT (S on e ome |REMWNS 7iags | pattorte
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,QA. 30903-0388, 1-800-448-7 'oﬂac A RTPRO S



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

KIT CONTENTS
e I'f'Eii ; g gPﬁRS;[: . <DES€BIM*IBN§ 3( =3 ; ”” w Gl

B0 T LUTB273-GOT ... .BED, FRONT

K3 PO 2 v 00440-G4 ... BOLT, 5/16-18 X 2 1/2" LG.
32.. et w 17255-G1 ..o WASHER, TEFLON

33.. -2 e 79261-G07 rriirrnne PLUG, END, 3/4*

34 N «00654-G3 ..o NUT, LOCK, 5/16-18

35.. oo 2o «00520-G3 ... .NUT, ACORN, 5/16-18
36.... S S ...00559-G8 ............c........ . WASHER, 5/16"

37... v 2oveirnriennnn. . 00664-G8 ..................... WASHER, LOCK, 5/18"
38... Zorrrrrrsinininins 00438-G8 ......eeerirnnnn . BOLT, 5/16-18 X 1" LG.
39... - 16705-G6 ........coucee.n... . BOLT, 1/4-20 X 1 3/4" LG.
L RO, - S, 00520-GT .....ocvrrevernnne NUT, ACORN, 1/4-20

41... v v e 00106-G6 ...coverrirerenne SCREW, #12-24 X 3/4" LG.
42 B W 19859-GT e END PLUG, 3/4"

43.. B~ .. 20271-G2 ........cceeeveeee.. HOLE PLUG, 172"

44.... I w 75261-G02 ...ovoievevvaien...END PLUG, 17

45... O ...00661-G6 ......................BOLT, 1/4-20 X 3/4" LG.
46.... ) [, T1751-G e, SEAT BACK

L ¥ (R ) [ {7=(57C 2 C LR SEAT BOTTOM

L = SO 2 00762-G02 ......covererreeene BOLT, 5/16-18 X 1 1/4"
A8, imirernirsiisioies acirnrvsreeinnnns 7 1055-G0T i RIVET, 3/16"

(G* is determined by the color of seat back or seat bottom)

TTE  CONVERTIBLE CARRIER INSTALLATION INSTRUCTIONS REV A

CRN BY J.RICE REV BY LRICE DRAWING
EZGDLEGT ORIGDATE 052505 REVOATE  07/1495 NO. 75283 PG.120F 12

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 'oﬂa CARTPROS




DID YOU CartPros directs you to the right part using the part
e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l I‘é - W our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

TOOL LIST. “ “ QTY. REQUIRED
JACK, FIOOK ... e srsesesassssrsrs e sanes s erersanas 1
Safety stands .......ccccevvnnisienne - - 4
CHOGBKS .evvereeririsiviisesmniicsssisiinrsrsisorosassssissnasasesess 4
Wrench, 7A8" .....ceeeeciecinene. . . 1
Wrench, 172" .....eernecinnene - - 1
WIENGH, 916" .ot sttt sisst b 1
Hammer, plastic faced ... 1

A. INSTALLING HEAVY DUTY SPRINGS

NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 74150-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST “ “ QTY. REQUIRED
Ratchet, 378" drive........cocvvrevieererce e sereere e e sraeeens 1
Extension, 3/8", 3" .. snenns 1
S00KEt, THB oo rreere s e acasesnaee e 1
SOCKEL, 1/27 ... ercirevcrr s rrrmac e rarererere e nrarereas 1
Socket, 9B ..ot
Torque wrench, ft. Ibs. 3/8" drive ........voveeevrrerrvrerennes 1
Screwdriver, Phillips .....c.veinvniseeenien e 1
Rivet Gun for 3/16" pop rivet. ..ol

A WARNING A

BE SURE THE VEHICLE IS ON A FIRM AND LEVEL SURFACE. NEVER GET UNDER A
VEHICLE WHILE IT IS SUPPORTED BY A JACK. USE SAFETY STANDS AND TEST THE
STABLITY OF THE VEHICLES ON THE STANDS. ALWAYS PLACE CHOCKS IN FRONT
AND BEHIND THE WHEELS THAT ARE NOT TO BE RAISED. USE CAUTION SINCE THE
VEHICLE IS EXTREMELY UNSTABLE DURING THE LIFTING PROCESS.

1.  Place chocks in front and behind each front wheel. Center the jack under the rear bumper. (See Fig. 1)

Fig. 1
2.  Raise the vehicle and place a safety stand under the outer ends of the rear bumper. (See Fig. 1) -
TME 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZGOMETE | oncowe  osmss oo omems |RMNE 74155 [ ee.tors

E-Z-GO DIVISION OF TEXTRON, ING,, P.O. BOX 385, AUGUSTA,GA. 30903-0388, 1-800-448.3 ::-:036 c A RTP R 0 S

-



DID YOU CartPros directs you to the right part using the part
e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l I‘é - W our search box and it will find the part you are looking for. HERE

—> https:/CartPros.com/f.html

3.  Lower the jack and test the stability of the vehicle on the two safety stands.
| 4. Atthe passenger side, remove the bottom shock absorber nut. (See Fig. 2) . SR S

CAUTION

NEVER LIFT OR SUPPORT THE VEHICLE ON THE REAR AXLE DIFFERENTIAL CASTING.
BE CAREFUL NOT TC POSTITICN THE JACK IN AN AREA THAT COULD DAMAGE THE
BRAKE CABLES OR HANGERS.

5. Place the jack near the center section of the rear axle and raise just enough to place a second set of safety
stands at each end of the axle tubes as close to the wheel as possible. (See Fig. 1)

6. Remove the ‘U’ bolts and securing hardware. The nuts and ‘L’ bolts may be discarded but the washers should be
retained for later use. {See Fig. 2)

ELECTRIC VEHICLE
DRIVER'S SIDE
PART OF
SHOCK -
ABSORBER — FRAME
a

PART OF @ Z@ (&)
FRAME . & G >

I 1

@, SHOCK
S ABSORBER
‘& LE 3 S PART OF
FRAME
A Front il EXISTING—3, 2 N
® WASHER | °
SHOCK & <@
ABSORBER-— '
o PART OF !
FF{AME‘\/7 ' ) ol S8
/ {ﬁif\% ! //c\\’
ot <
\\ SHACKLES
G, S 1
B € _SHOCK ABSORBER
P @ & NUT
FRONT !
GASOLINE VEHICLE
PASSENGER SIDE
Fig. 2

7. Remove the shackles and hardware securing the spring to the frame. Remove the spring.
8. Installation of heavy duty spring is the reverse order of disassembly.

9. Install the heavy duty spring (item 1) with ‘U’ bolts (item 2), washers (removed from old spring), and nuts (item 3).
Tighten hardware to 18-22 fi. Ibs. torque.

TME 4 CADDY INSTALLATION INSTRUCTIONS _ "REV A | __
(=] 1 m  TEXTRON [ MRS i vone omee |no NG 74156 PG.2OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 ::-:036 CARTPROS _




CartPros directs you to the right part using the part
N0 YOU numbers frem this manual. Enter the part number into GET STARTED ﬁ-— https://CartPros_Com/f.html

RIS
r‘l I‘é '\}' WW S oursearchboxand it willfind the part you are looking for. HERE

When installing rear sprfng shackies, be sure that the cupped side of the shackle plate faces the spring. 1 -
10. Replace the hardware to secure the front end of the gpring to the frame. Tighten to 21 - 25 ft. Ibs. torque.
11. Replace the hardware and shackles to secure the rear end of the spring to frame. Tighten to 18 - 22 t. Ibs. torque.

12. Replace the shock absorber nut. It must be tightened until the shock absorber bushing expands to the diameter of
the shock absorber washer.

13. Repeat procedure at driver’s side of vehicle.

B. INSTALLING SEAT BACK SUPPORT (Refer to Fig. 3)

1. Remove the existing seat back from the seat back support and retain hardware. Remove the seat back support
and bag rack assembly from the frame of the vehicle.

2. Install the new seat back supports (itern 4} to the frame using washers (item 5} and bolts (item 6). Finger tighten
hardware 1o atlow for adjustment.

EXISTING SEAT BACK

“EXISTING 4
®*<0 HARDWARE

Fig.3
3. Using existing hardware, secure the existing seat back to the new seat back support. Tighten to 5 - 7 ft. Ibs,
torque.

4.  Install rubber bumpers (item 10} on vertical part of seat suppott bracket using one lock nut (item 11) {per bumper)
as shown in Fig. 3. Tighten to dimension specified.

5.  Tighten bolts (itern 6) to 21 - 25 fi. Ibs. forque.

TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZGOMEITT oo o Mvome  omes  |Noo 74155 | PG.3OFs

L

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 383, AUGUSTA,GA. 30903-0388, 1-800-448-7 ::-:036 CARTPROS |




DID YOU ) :
R ‘-); AJ* numbers from this manual. Enter the part number into
l’{. a‘é - W

CartPros directs you to the right part using the part GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

C. REPLACING REAR BUMPER
1.

Remove screw and washer fastening each end of bumper to rear fender. (In tater models remove rivet.)
Remove hole plugs {4 places) in rear bumper (item 24) and remove bolts securing bumper to vehicle,

Remove bumper and replace with modified bumper contained in kit, using hardware removed above to re-attach
bumper to vehicle. Replace bolts using inner 2 mounting holes only. (See Fig. 4) Tighten to 21 - 25 ft. Ibs,
torque.

Fasten each end of bumper to rear fender using 3/16" rivet (item 26). (Hole in fender may need to be enlarged to
13/64")

Replace hole plugs, removed eatrlier, in all 4 holes,

D. INSTALLING VERTICAL FRAME SUPPORT.

SEAT BACK
SUPPORT
(INSTALLED

IN FIG. 3)

i RE-INSTALL B(
i\s AND HOLE PL!
IN EACH INNER |

DO NOT RE-INSTALL
BOLT IN OUTER HOLES
DO RE-INSTALL HOLE PLUGS

Fig. 3

Place vertical frame support (items 12 and 13) between the seat back suppoit and bagwell as shown. Insert bolt
(item 14) and washer (item 5) from inside bagwell and place washer (item 5) and nut (item 3) undemeath frame
(See Fig. 4). Finger tighten the hardware since the bottorn washer and nut will be removed later for further instal-
lation.

2.  Secure the top of the vertical frame support to the seat back support using boit {item 15), washers (item 5) and
nut (item 3} (See Fig. 4). Do not tighten hardware to allow for adjustment.
TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DAN BY J.RICE REV BY J.RICE DRAWING
E'Z‘Enm ORIG DATE  05/22/95 REV DATE OTHA9s NO. 74155 PG.40F8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 ::-:oaéc A RTPROS .




DID YOU CartPros directs you to the right part using the part
e ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
r‘l I‘é - W our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

NOTE

Before tightening any hardware, it is critical the exact spacing is achieved to accommodate the fitting of
the seat assembly into the channels of the seat back support.

3.  As a ‘test fit, place the seat assembly (item 22) into the channels of the seat back support (See Fig. 6) and
tighten the hardware securing the seat back support to the vehicle frame and vertical frame support to 21-25 ft,
Ibs. torque.

4.  Remove the seat assembly.

E. INSTALLING FOOT REST

1. Install the end plugs (item 18} into the tubing ends of the foot rest assembly (item 19},
2. Remove the nut (item 3} and washer (item 5) (previously installed) from the underside of the frame. (See Fig. 5)

Fig.5
NOTE

instaliation Tip: To perform step 3, it may require the assistance of another person or it may be nacessary
to use a jack to raise and hold the foot rest assembly while installing hardware.

TILE 4 CADDY INSTALLATION INSTRUCTIONS REV A
[ = =] = [TEXTRON [ DGR P . omoE | PRAWING 7458 PG.5OF 8

E-Z-GO DIVISION OF TEXTRON, INC., P.0. BOX 388, AUGUSTA,GA. 30003-0388, 1-800-4487 L L CARTPROS
o o ” . -



DID YOU CartPros directs you to the right part using the part
Wi ‘-); g numbers from this manual. Enter the part number into GET STARTED ﬁ-— httpS://CartPrOS.Com/f.html
r‘l I‘é % WW & oursearch box and it will find the part you are looking for. HERE

3.  Place the foot rest (item 19) up against the bottom of bumper aligning. the bolts that were previously instalied in .
the bagwell with the holes in the horizontal part of the foot rest bracket. Be sure the vertical part of the foot rest
bracket is inserted between the bumper and the vertical frame supports. See Detail in Fig. 5

4,  Reinstall the washer and nut under the bagwell. Finger tighten to allow adjustment,
5.  Align holes in foot rest bracket with holes in vertical frame support.

6. Insen carriage bokt (item 20} through the hole in bracket and vertical support and secure with washer (item 5) and
nut (item 3}. (See Fig. 5)

7. Tighten the nut {item 3) on the underside of the frame to 21 - 25 ft, Ibs. torque. (See Fig. 5)

F. INSTALLING VALANCE PANEL
1. Place the valance panel (item 18) as shown in Fig. 6 with the sides inside the bagwell.
2.  Secure the valance panel to the vertical support brackets using two rivets (item 17) in each bracket.

G. INSTALLING SEAT ASSEMBLY (Refer to Fig. 6)

1. Insert the nylon bushings {item 21} into the pivot brackets on the seat assembly (item 22, 4 places).

2.  Secure the seat assembly info the channels of the seat back support aligning pivot brackets with existing holes
3.  Inser the hitch pin (item 23) through the pivot from the center of vehicle (2 places). (See Fig. 6)

Fig. 6
TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
EZCOMEEE [ o man one  [p0™ s | resors

E-2-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 ::‘:03\ c A RTP R 0 S
- - (o] aiiatite



DID YOU CartPros directs you to the right part using the part
R (}; AJ* numbers from this manual. Enter the part number into GET STARTED
KNOW:

— https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE p

NOTE: HARDWARE SHOWN ACTUAL SIZE

©f O] Of

nnnnnn

|

' ltem 17

ltem 3 tem 5 Item &
3/8-16 Lock Nut 3/8 Washer 38-16 x 1 1/2" Bott
Oty. 14 Qiy. 14 Qty. 4
0 AR
| T
ltem 7 ltem 8 ttem 9 kem 10 [ FHEEES
1/4-20 x 1" Bolt 1/4 Lock Washer 1/4 Washer Adjustable Rubber Bumnper
Qty. 4 Qty. 4 Cty. 4 Qty. 4
ltem 11 ltem 14 ltem 15
£/16-18 Lock Nut 3/8-16x 1 1/2° Bolt 3/8-16 x 1" Bolt
Qty. 6 Cty. 2 Qty. 2

N

| ltem 20 ltlem 21
Plastic Rivet - '593 ;3 - 3/8-16 x 1 1/4" Carriage Bolt Bushing, Nylon
B nd Plug, 14 Qiy. 4
Qty Qty. 2 Qity ty
\
{ H ]I ]
item 23 'Item 26 )
Pin, Hitch Rivet, 3/16
Qty. 2 Qty. 2
TTLE 4 CADDY INSTALLATION INSTRUCTIONS REV A
DRHN BY J.RICE REV BY JAICE DHAWING
E'Z‘Eﬂ QRIG DATE 05122435 REY DATE O/ 14595 MNO. 741 55 PG‘. 7OF8

E-Z-GO DIVISION OF TEXTRON, INC., P.O, BOX 388, AUGUSTA,GA. 30003-0388, 1-800-448-7 -oﬂé c A RTP R 0 S .




DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

KIT CONTENTS

:--.y'wfgzgg;ggagg Sl o WE iR

AT

ARTNO. "7 5 1 DESCRIPTION: i smrc

e T G RR
bk ey

.................... SPRING, HEAVY DUTY
.................... ‘U'BOLT, 3/8-16 x 2 1/2" LG.
.. NUT, LOCK, 3/8-16
... SUPPORT, SEAT BACK
...................... WASHER, 3/8
.................... BOLT, 3/8-16 X 1 1/2" LG.
...................... BOLT, 1/4-20 X 1" LG.
...................... WASHER, LOCK, 1/4"
...................... WASHER, 1/4"

Ll SO - JUspsovppny | [ =1 £ € ) IR NUT, LOCK, 5/16-18

L L J o 2 eriirinnennens 00427-Gd i BOLT, 3/8-16 X 1 1/2" LG.
L[ J O 2 isiniennn 00426-GB.o.srsia BOLT, 3/8-16 X 1* LG.

16 v Ve, 74749-G01 ... PANEL, VALANCE

17 cervvinssmrmrensn & i 168168-G20 RIVET, PLASTIC

L L v 2 riirennnnnen 19883-G END PLUG, 1"

(74132-G01)

21 i, . SRR I £ < € | [ BUSHING, NYLON

22 v Ve TRIZ-GE SEAT ASSEMBLY

23 e @ e L3 K7 R CT1) D— PIN, HITCH _
24 .isisisnin i 71456-G0 1 BUMPER, REAR, NOTCHED
BB v vmrrerereenne 2 e 703B4-GOT e SPACER

b2 S 2 i 71055-G01 .. RIVET, 3/16"

.................... BUMPER, ADJUSTABLE RUBBER

b2 1 R — 2 rirrerrninens 00769-G2...cev e e BOLT, CARRIAGE, 3/8-16 X1 1/4" LG.

19 rirrerirerenen T, 70361-G01 .. FOOT REST (INCLUDES WARNING LABEL

L =T —— 1 crevnemieseiiors 74126-GO2. e ivierinnene SUPPORT, VERTICAL FRAME, DRIVER’S SIDE
13 i Ve TA126-GO0 SUPFORT, VERTICAL FRAME, PASSENGER SICE

TME 4 CADDY INSTALLATION INSTRUCTIONS

REV A

DAN BY JLRICE REV BY J.AICE DRAWING
[ =~ = {= | TEXTRON| ORIG DATE  05/20/95 REY DATE 074195 NO.

74155

PG.2OF8

E-Z.GO DIVISION OF TEXTRON, INC,, P.O. BOX 388, AUGUSTA,GA. 300030388, 1-800-448- L L CARTPROS
- 0¥0 AR




SSBG-1¥2-008+| ‘669Z-C1608 'YR'V.LSNONY '88E X089 'O'd “ONI ‘NOH1XI1 40 NOISIAIQ 0D-Z-3 S
"SLHVd INJWIOV e m
‘ 1915 o avasas| seruo  3vaswo ey | 40 ONIHIAHO JHL ALVLINIOVS OL ININNDOA SIHL NIV
H30 1 0d onmvaa | ¥ aons| seam1  sano | LCLRENNOMEIZES |75 ) 617'504vd GNY SLON HOA (8)39Vd ONIMOTION: (L
LI NIHLIM G3S0TQNT 831137 : =
v A3 NOILYIIVLSNI TIIHSANIM NOISHIANOD AAGVI-T 31111 | OL ONIANOISIHHOD ILON V OL SHIHTH > 108WAS : [
<
0Z-4/4 HOOT'LAN | zo-16800 | ¥ 8 A
L HAHSYM | 2909900 | ¥ l ﬂ_mm
- - 13 - ']
OV LX 02t/ 'MAHOS | 9D-50L0L | 9 v IY.L3d
ON1d ‘U3dWNG | 10DbBISL | 2 S
Y3OVdS | 19922 | ¢ ¥
H399NY L1IWNOYD H9-Lpiel L4 g
Q3LNIL ‘TIIHSANIM | 209-00852 | 1 e
HY3TO ‘GTAIHSANIM | 10909152 | L !
NOILdI¥OS3a | 'ON1Hvd | ALD | w3l

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ar
W?

%

DID YOU
KNO

ino mm_O,qn_\ 9

FONYTS

"Byel Jou seop {p wayl) leoeds ey eunsuse o ybnous usybyy, 9

‘(g way) s oot pue {7 wa)l) sioysem
YA 8IN288 pUB JNNS JUOY pue plRiLspuUlm Sl YBnowy (9 wial) syoq ayy Masu)  °g

‘do} e} je pue pelede)
frews syl yum Jnas uoy oy jsuiebe (g wey Jo | wie)) plalyspum oy ol p

Y lleleQ 835 "pISiUspulm Byl Jo S0y
18jued eyl ojul (S wop) siadwng Brjd oyp Lesul ‘piRIUSPUIM Y} JO BRI BYL WO | ‘E

"siewiwol Jeqan eyl o (F wel) siededs euy Lasu] 2

(2 wolt 10 | sk} pieiyspuim auj) jo
SepIS I0q U0 $ejoy Wwolodg pue doj ay) ojul (g wa)l) siowwoelb aggns sty Wasu) |
"DNIQ33J0Hd 3404349 SNOILONYLSNI 11V dv3d

{(Q3LNIL) $OD-LFOSL
{(HvI 10} £0D- 14052 "ON LHVd LSINDIY ‘LM 9131d IHILNT SIHLEIAYO CL:TION




$989-1¥Z-008-1 '6692-C 160 'VO'VLSNONY 88E X083 "O'd "ONI ‘NOYLXIL J0 NOISIAIQ 09-2+3

—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU
KNOW?

*SLHYd INIWIOVId
) 8SKSL  ‘ON o000 IVOASS | peishz0 3LV DO ey |40 ONIHIGHO FHL FLVLITIOVE OL ANIWNDOA SIHL NIV
€4010d onmvaa | ¥ psi aorm| emma s | LEEEEIEIZES (T g o1 s1uvd ANV SILON H04 (S)39Vd DNIMOTTOA 3
‘11 NIHLIM Q3SO1QN3 HAL1T 3
QO A3Y NOILYTIVLSNI dOL NNS NOISHIANOD AQAYD- 31111 | OL DNIONODSIHHOD ILON ¥ OL SHIITH > T09WAS 3
(Hv3ax) (LNOY4)
alviaa O7Iv.LaA
(NMOHS 3Q1S
HIONISSYd) TIOHIAA ‘
TR 40 Wv3y FI0IHAA

gvi3a

ZACARTPROS

40 pzom_u_l

{dOL NNS NO
9NIgNL 3QISLNO)
SL

v liviaa

(NMOHS 2aI1S
SHIAIHA)
zl




—> https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

DID YOU

FACARTPROS

SS85-L¥E-008+1 ‘6692-E 1608 VO 'YLSNDNY "B8E X0d 'O'd "ONI ‘NOH.LXIL 40 NOISIAIG 09-Z-3
‘SLHVd INSWIOV
. 8515, ON 9B/L0/Z0 JvaA3d |  eepli0 LA DIEO 40 ONIH3AYO IHL 3LV.LNIOVY OL ANIWNOO0A SIHL Niv.
gdo02d onmvaa | Y anvuat ranas| semy  sendo | AECRENOISYZER |7 g o1 s1uvd NV SILON HO4 (S)3DVd HNIMOTIOL
‘A1 NIHLIA Q3SOIINT Y1137 £
9 A34 NOILVITV.LSNI dOL NNS NOISHIANOD AQAVOt 37111 | OL DNIONOdSIHHOO ILON V OL SHIJIFH [ > TOBWAS :
2 ALD 2 °ALD ¥ ALD g ALD ¥ ALD
Y30vds HIHSYM HIHSYM SOV .8/ HIOVdS 1108 .8/L 2X 8191/ '

2 WaLI g1 waul e} Wall 2L AL oL Wall
[ /
. @ AN DR e w@
¥ ALD

1708 . #E L X 91-B/E

£ W31
b ALD ¥ ALD ¥ 'ALD 8k "ALD
HIHSYMMIOOTMOVIE.OHS  LONMOOTOL-8E  HIHSYMMNOTAN 9/  YIHSYM 8/ _ _ * _ _ _ _ _ _ _
Ll WAL 9 Wall S WaLl  WaLI
2 ALD
1108 .C X 94-8/E
0z WALl M

¢ 'AlD
H30vdS ¢ 'AlLD

L1 W3 1709 .&/1 2 X 94-8/8
6L Wall

T ALD
1109 & X 9l-8/e
91 WALl

our search box and it will find the part you are looking for
I
1
i
1
1
i
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
'
'
'
1
]
1
'
'
'
]
3
3
1
1

4O

3ZIS TVYNLIV NMOHS 3HVMAdVH T1v -3LON

KNOW?




—> https://CartPros.com/f.html

GET STARTED

S585-1¥Z-008-} ‘6692-E1608 "YO'VLSNONY 'BE Y08 'O'd “"INI ‘NOHLXIL S0 NOISIAIQ 09-2-3 N
‘SiHYd INIWNIOY I m
. 85162 oN 96/2020 a3y | eemLizo  A1va DIHO 40 ONIHIAHO JHL 3LVLFISYd OL ANIWND0Aa SIHL NIV
8H0¢80d onmvaia | ¥ owar  rasma| el gwea | LLILENISNZD |7 g 617 S14Vd ANV STLON HOA (8)39Vd SNIMOTIOHE ()
"LINIHLIM A3SOTONI H3L1131 =
o A3d NOILYTIVLSNI dOL NNS NOISHIANOD AAAVD-F 311 | OL ONIGNOJISIUHOD T1ON V OL SHIAIH > 10aWAS : _m
MOIHL W7/} ‘HIAOVIS FO-LPOF2 ¢ 12 m
97 .¢ X 9k-8/€ 1704 39-59900 4 02 anbio} ‘Sq] Y 1 - £1 0] SIEAPIEY 2 USIYBIL °G (&
'D7,2/LZ2X01-8€ U108 | €9-69900 | 2 61 4 19190 06 (6 woN) 14
9/€ "dIHSYM 1O-£5900 < 8l INU 300) pue ¢ LY} 1I9ySEM UM 8inoag Inas pue doy c.._m.cmmémn (12 Em-a
H30vds 15-9L/BL c P! leoeds adeld a1y 1810 2yl YBnoiy (p Wit} laysem pue (g1 wal) Jjoq vesy| v
7.8 X 9k-g/€ 1104d 25-+/900 Z gl 'q pejeq 228 (g wey)
NNS 'dOL | Loo-v09s2 L Gl nu ¥20] pue {F way) Jsysem Yynm sinoss pue ([ weyl) 1eysem pue (02 way)
PL Jog Hasul *9idIyaA JO 12l 0] 180S0j0 80y BUl IV :TIDIHIA 40 N3 Yv3d Lv 'S
. . . ‘FHYMAUYH NILHDIL LON 04 'eouanbas atemprey 10 O 0)eq 29§
8/e ov1d mu_m__._mie.__ 15-62800 v €t (o ws)) sINU Mool pue (g1 wey) sisysem ‘(7| wey) sieoeds {p wap) sioysem
HOMHL .2/} HADVIS | 10D-8r0SL | ¢ 2l ‘(91 wey) sioq uum Ajesoo) doy uns anvsg IIOIHIA 20 ONI LNCHS LY 2
91/S MOVIa MOOT ‘HIHSYM 89-50600 14 LE "ginas ojuo (| woy) doy uns soe|d *|
B .8/ 2 X 819155 1109 €09-950LL 14 1] .
LNOYd ‘LNYLS H9-GSILGL I 6 dOLNAS °3

8 ‘d eleq Sog IJHYMAYYH NILHDIL LON OG0 1NIS PUg [M0D JUdK)
. sy} ueemieq (S| Wel)} SISYSEM XOB|q OM PUE JNAS JO SPISING oY) Uo (|| Wwe))

aN3 dvO 19D-£G861 2 L Jaysem oo NOE| pue (O wep) Jog Yim NS aU) San0os ‘e|0y Jemo] SUl 1Y 'E
91-8/€ MO0 LNN SH- 16800 0l 9 ‘g Inejeq e9s
8/8 ‘NOTAN ‘WIHSYM SO-L2L00 | ¥ S "SHYMALVH NILHDIL LON OQ "INNS pUe [MO0 Juol sy) usemiaq (gt wel)
8/C ‘HIHSYM 1562900 g1 ¥ Jooeds e pue s Jo SpISIND ey} uo (|| way) seysem 30| 3oelq pue (¢)us))

0q YA {§ Wal)} 1S oK & su| :
"7 .4/ L X 01-8/ ‘1703 65-c0900 | + ¢ Noq yum (g wis)) e Juoy sy relsul ‘(sjalyen Jo sepis iog) sjoy saddn sy iy g
c

. . “aueIM US|
J4IS JAONISSVd HVIYH INYLS | 20D-v2082 } JZE/2 & BUISH 1M02 UG BU) WO £)0q PBSY US|[8 N0 SU) PJEOSIP PUB SAOWAY *|
3018 S.HINHA ‘Hy3H ‘INYIS LOBY-PL0SL I l

- S1NYLS INOHS 9
NOILdIHOS3d ON 1Hvd ALD | WAL ‘@ 1e19 g Ul UMOYS SE SINGS Jea) eyl Jo doy eyl oju {2 wey) sded pus wesy| b

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ar
W?

%

‘ajolysa Jo spte sebusssed e (z way) Jnjs 12e1 ypm ainpaaosd eaday ¢

‘FHYMOUVYH NILHDIL LON OG 'V [1e12Q Ul UMoys s 1n4is Jeol
1O SIS 12IN0 12 (9 W) U 550 pue (i Wsl) Joysem )M 8insag Jrujs feal pue
1axaeag poddng Yorqg fess sy ussmiaq (G WLY) Isysem uojiu a0eld 18qoRI
Hoddns yoeq jees eyl ybnoiy (b wal) Jaysem pue (¢ wal) Hoq oyl pesu| ‘g
‘G pue ¥ 5ejs(g Ul UMOYs Se e|o1yeAa sul
Jo Teal sU) sade] IS St Jo pua uado sy ey sing Busq evoelq poddns yoeq
1eSS BYL Ul S9I0Y SU1 UM {|. W)} INNS Jeel 8Y) U] Sejoy ey ubi[e *apIs S JaAup )y °|

S1NHLS Hv3d 'Y

"ONIGI300Hd 340439 SNOLLINYLSNI 11V vy
LOD-€ZLS. "ON LHVd 1S3NDIH ‘LI 1314 IILNT SIHL HIAHO OL FLON

DID YOU
KNO




DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75278-G* o : . L -
G~ 15 DETERMINED BY COLOR OF SEAT ' :

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED
JACK, flOOT...cociiei e rrvar s rrs s s rrerravernsarer
Ratchet, 3/8" drive.. ot ssessrscss s
Extension, 3/8" drive ... e
SOCKet, 716" ittt e
SOCKEL, 1/2" et
Socket, 9/16"..........
Hammer, ball PEeN........oeiin e irse s caenns

Hammer, plastic faced.......evmicveeiieieciriniceieninns
Torque wrench, ft. Ibs., 3/8" dHVE .ievvrieererenrnsererenes
Wranch, 7AB" .. cine e s
Wrench, 172" et et
Wrench, 916" .................

Screwdriver, Phillips .....coocivveeimiieeiceeeeeec e

H H H H
H H : H H
H H : H :
e N N I N Y

Tape measurs.....

. .
H -
H .
— — . —h -t —h = -t

Center PUNCH v

A. INSTALLING SUPPORT TUBE

VIEWED FROM
FRONT OF
VEHICLE ]

r 3

24"

7}: n

Fig. 1

1.  Mark hole ceniers as dimensioned and attach support tube (item 11) to foot rest assembly with self drilling and
tapping screws {item 23).

TTE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -

DRN BY J.RICE REV BY DRAWING
E'Z‘E u m ORIG DATE  03/04/05 REV DATE NO. 75284 PG.10F7

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA GA. 30003-0388, 1-800-448-; -oﬂéc ARTPROS




DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

1.

1.

C.

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

REMOVING SEAT
- Remove hitch-pin at seat pivot, 2 places, and remove seat from vehicle.

INSTALLING SUPPORT FRAME (Refer to Fig. 3)
Insert the nylon bushings {item 5) into the pivoi brackets in the support frame (item 8) (4 places).

2.  Place the support frame into the channels of the seat back support aligning pivot brackets with existing holes.
3. Insert the bolt (item 13) through the pivot from the center of vehicle (2 places) and secure with washer (item 18)
and nut {item 34),
Secure front of support frame to seat back support using bolt (item 20), washer (item 18} and nut (itam 4).
5. Insert end plug (iterm 26) in each end of both support frame cross tubes.
Fig. 3
TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
EZGDLEITEN ORIG DATE  08/04/95 REY DATE NO. : 75284 PG.20F7

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA, GA. 30903-0388, 1-800-448-7476 "%350 ARTPROS




DID YOU CartPros directs you to the right part using the part
KNOW? 1o saremetiom vmpetmniz T LLETED 3 hitps://CartPros.comf.htmi

D. INSTALLING FIXED BED (Refer to Fig. 3)-

1.  Attach fixed bed (item 12} to. suppoit frame (item 8} using bolt (item 27). and washer (item 18). (Two places on | - -=
each end of front bed. Tightento 5 - 7 ft. Ibs. torque,

E. INSTALLING HANDRAIL (Refer to Fig. 4)

1. Insert end plug (item 24) in each end of handrail (item 9).

2. Afttach handrail at forward end of suppaort frame (item 8) using bolt (item 30), lock washer (item 19) and acorn nut
(item 17). Do not tighten hardware at this time.

3. Repeat procedure on other side of support frame.

F. INSTALLING LOAD BED AND SEAT BOTTOM (Refer to Fig. 4)

1.  Position load bed (item 10) in support frame as shown.

2.  Position seat bottomn {itern 29) in support frame as shown.

3. Insenr teflon washer (item 14) between support frame and load bed and again between load bed and seat bottom
as shown.

4.  Securs all components by inserting bolt (item 7) through handrail, support frame, washer, bed assembly, washer
and seat bottom and secure with lock nut (item 16}. Tighten all handrail hardware to 12 - 14 ft. Ibs. torque.

Fig. 4
_T'T"E 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
DRN BY J.RIGE REV BY DRAWING
EZ:GOLEUT ORIGDATE  05/04/95 REV DATE NGO, 75284 PG.30F7
E-Z-GO DIVISION OF TEXTRON, INC., P.Q. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-1 =
24 CARTPROS




DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

G.
1.

H.
1.

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

Adjust Seat Back Bumper

Loosen nut on each seat back bumper and readjust to dimemsion shown.

EXISTING SEAT BACK

Fig. 5

INSTALLING SEAT BACK (Refer to Fig. 6)

Attach seat back (item 28) to seat back support (item 8) using bolt (item1}, lock washer (item 2) and washer (item
3). Tightento 5-7 fi. Ibs. torque.

2. Secure seat back to handrail using bolt (item 21} and acomn nut {item 22). Tighten to 5 - 7 ft. Ibs torque.
3.  Insert end plug (item 15) in each end of seat back support tube,
’
Fig. 6
TTE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
EZGOMEIE | oo e evoure No.® 7m24 | Pa.4OF7

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 -oﬂéc ARTPROS




DID YOU CartPros direcls_you to the right part using the part GET STARTED .
KNOW? e el mm o tips:/CartPros.com/f.him
NOTE: HARDWARE SHOWN ACTUAL SIZE
mEm (O
tem 1 item 2 ltem 3 lem 4
1/4-20 x 1* Bolt 1/4* Lock Washer 1/4" Washer 5/16-18 Lock Nut
Oty. 4 Qiy. 4 Qty. 4 Qty. 6
tern 5 Item 7
Bushing, Nylen 516-18x 1 1/2" Bolt
Qty. 4 Qty. 2
ltem 13 Item 14
5/16-18 x 2 1/2" Bolt 5/8" Washer, Teiflon Item 15, 24
Qty. 2 Qty. 4 End Plug, 3/4"
Qty. 2,6
A i
ltem 16 Item 17 ltem 18 tem 19
516-18 Lock Nut &/16-18 Acorn Nut 516" Washer 5/16" Lock Washer
Qty. 4 Oty. 2 Qty. 2 Qty. 2
NOTE:
ltems 15 and 24 are the same in appearance. However,
itam 15 is for 11 gauge tubing and 24 is for 14 gauge tubing.
Check fit each end plug for tightest fit for correct application.
TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
DFRN BY JLRICE REV BY DRAWING
EZ'ED ORIG DATE  05/04/65 REY DATE NO.- 75284 PG SOF7
E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30503-0388, 1-800-448-, =
2% CARTPROS



DID YOU CartPros directs you to the right part using the part
K PA {) i’i‘i"ﬁ numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

() [{Tm

Hem 20
5/16-18 x 1" Bolt
Qty. 2

& (=

ltem 23
#12-24 x 3/4" Screw
Cty. 2

(AN

[

2

—

Item 27
1/4-20 x 3/4" Bolt
Qty. 4

GET STARTED
HERE

—> https://CartPros.com/f.html

NOTE: HARDWARE SHOWN ACTUAL SIZE

[

il

p—

&)

[l
ltem 21
1/4-20 x 1 3/4" Bokt
Qty. 2

QD

ltem 22
1/4-20 Acom Nut
Qty. 2

ltemn 25
Hole Plug, 1/2°

item 26
End Plug, 1"
Qty. 2

i

(.

ltem 30

5/16-18 X 1 1/4" Balt

Qty. 2

TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -
EZGOMET oo oo RevouTE No.''C 75284 | PG.GOF7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0368, 1-800-448-7476 'oﬂac ARTPROS




DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

KIT CONTENTS

—> https://CartPros.com/f.html

PAHT NO"" © ol L DESGRIPTION |

E

aty

4 .. 00414-G8.................... BOLT, 1/4-20 X 1" LG,
e B vrinverarinnnnns 30664-G7 . WASHER, LOCK, 174"

4 2 D0559-G7 e WASHER, 1/4"

4 W N027-G e NUT, LOCK, 5/16-18

4 w2 17838-G1 e, BUSHING, NYLON

1 s 75258-G01 ... SUPPORT, SEAT BACK
2
1

w U o~ 3 B s W N =

w 00762:G4 e BOLT, 5/16-18 X 1 1/2"
- 74193-GO1 ... FRAME, SUPPORT
B S 75196-G01 ......cceiinine e HANDRAIL

10... 1 verrnee 79229-CO0T o BED
B RN T 75268-G01 ... TUBE, SUPPORT
12... 1 veornen 75273-GO0T v BED, FRONT
13.... @ e . 00440-G4.....oorerecrirnns BOLT, 5/16-18 X 2 1/2" LG.
14... T e 17285-Geicinirrinne WASHER, TEFLON
15 Y~ . 75261-G01 ... veviene PLUG, END, 3/4°
16.... wed ... 00854-G3......ccoeceveeneee. NUT, LOCK, 5/16-18
17.... - e 00B20-GS e NUT, ACORN, 5/16-18
18... w2 ..-00559-G8..........ccenn.e.... WASHER, 5/16"
19... 2 e 00864-GS8.....................WASHER, LOCK, 5/16"
20.. - S ... 00438-G8........oo v veereer. BOLT, 5/16-18 X 1" LG,
21, - e 16705-G6... e BOLT, 1/4-20 X 1 3/4" LG.
22 SN e 00520-G 1 et NUT, ACORN, 1/4-20
23.. el < 00106-GB...oee e SCREW, #12-24 X 3/4" LG.
24.... B R o 18859-G1......covevvvneeee.. END PLUG, 3/4°
25.... el . 20271-G2...eveiveve. HOLE PLUG, 1/2°
26.. 4o 75261-G02............cc..c. END PLUG, 1"
27... 4 ... 00881-G6..................... BOLT, 1/4-20 X 3/4" LG.
28.... 1 o T1751-G™ evicneceinnnen. SEAT BACK
29.. e T 7B263-G™ e SEAT BOTTOM
30... 2 e, O07B2-GOZ2... BOLT, 5/16*18 X 1 1/4*

NOTE: G™is defermined by the color of seat back and seat boitom

TTLE 4 CADDY TO CONVERTIBLE CARRIER RETROFIT INSTRUCTIONS REV -

ORN BY J.RICE REV BY DRAWING
£EZE0 m ORIG DATE  05/04/95 REY DATE NO. 75284 PG.70F7

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-; -oﬂéc ARTPROS




DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75310-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED
Ratchet, 172" drive...uii e iscsse e enecrenaranes 1 Wrench, 7A86"......

Socket, 718", 172" Drive .v.vevvvrerinreranes Wrench, 9/16"......c..cocrinisinnne

Socket, 8/16", 112" DIVE covvre e errre e e sseesesssransans Wrench, 3/4"..,

Socket, 3/4", 1/2" DIVE ....omreee e crie e WIrenCh, 778" ...t e mse s an
SocKet, 7/8", 172" DIV .o vt i WIENCH, 1 178" et rrsssrsas
Socket, 1 1/8", 1/2" DIVE ceueeerrreeeeeeee e rseeiene s e Scrawdriver, Phillips ............ccooovveiviir e reeeerse e
Torque Wrench, ft. Ibs., 1/2" DIiVe ....cccovvvvinnes
Allen Wrench, 36" ... iieceeecieirecinsesssrsessnsssssnsesans

-
— ed ek ok ok i

PHEIS <ottt ettt v e e aressenan e sea s sasonens eeemanms

H H
-t ek ml =i L L &

. INSTALLING TOW BAR ON TOWING VEHICLE
Tow bar has been partially assembled for your convenience.
Remove nut (item ) and washer (item 8) from bolt (item 5).
Place tow bar into bagwell as shown and insert bolt through hole in center of bagwell near rear bumper.
Place washer (item 8) on bolt and secure tow bar to vehicle with nut (item 9). Tighten to 40 - 45 fi. Ibs. torque.

Ingert bolt (item 20) through male stop (item 19) and attach to tow bar weld nut as shown, Tighten by tuming
male stop until tight.

A A

Fig. 1
TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV ©

DRN BY JRICE REV BY J.RICE DRAWING
E‘Z‘ED TEXTRON QRIG DATE CF/05/95 REY DATE 11/01/95 MO 75311 PG.10F 8

E-Z-GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448- 'oﬂaCA RTPROS




CartPros directs you to the right part using the part
:‘:[:.E?l;; AJ* numbers from this manual. Enter the part number into GET STARTED ﬁ.— https://CartPros_com/f_htm|
A LY A |

our search box and it will find the part you are looking for. HERE

B. INSTALLING TOWED VEHICLE HITCH
1. Remove cotter pins (item 27) from both ends of pivot bolt (item 23).

2. Loosen slotted nut {item 26) on lower end of pivot bolt,
3. Remove nut (item 30) and lock washer (item 29) from upper end of pivot bolt.
4

With bolt inserted through hitch (item 22), and thrust washer (item 24) on top of hitch, insen pivot bolt through
bracket on front axte from bottom and secure with washer (item 29) and nut {item 30). Tighten to 75 - 150 ft, Ibs.
torque. (Ensure thrust washer (item 24) between hitch and bracket is not pinched by bolt flange.) Insert cotter pin
(item 27) through hole in pivot bolt and bend over with pliers.

5. While moving hitch back and forth, tighten slotted nut on bottom of pivot bolt untif hitch moves freely and vertical
play in joint is minimized. (Ensure thrust washer (item 24) is not pinched by bolt flange.} Align a nut slot with a
hole in pivot bolt, insert cotter pin (item 27) and bend over with pliers.

6. Insert tie rod ball joint into passenger side spindle from the bottom and tighten slotted nut (ltem 39) until ball joint
is seated in spindle (36 ft.Ibs. minimum). Insert coiter pin (item 40) through slotted nut and ball joint if possible.
Continue to tighten nut as necessary to insert cotter pin. Bend over cotter pin with pliers.

7. With front wheels tumed straight ahead, adjust tow bar tie rod length so that hitch is alse pointing straight.
Retighten jam nuts.

Fig. 2
TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOMET |coome o e s Mol 75319 PG.20F B

E-2Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA, 30903-0368, 1-800-448-7476 ::-:036 CARTPROS




CartPros directs you to the right part using the part
:‘:[:.E?l;; AJ* numbers from this manual. Enter the part number into GET STARTED ﬁ.— https://CartPros_com/f_htm|
A LY A |

our search box and it will find the part you are looking for. HERE

C. INSTALLING TOW BAR STOP

1. Insert bolt (item 43) through stop (female) (item 19) and loosely attach to stop mounting plate with nut (item 44).
2. Insert bolts (item 43) through mounting plate (item 41) and place in center of basket bottom, near bagrack.

3.  Place stop mounting plate under center basket as shown and loosely secure with nuts (item 44).

Fig. 3

4.  Raise tow bar to vertical position and adjust stop (female) (item 19) position in mounting plate (item 42) slot until
tow bar stop {male) is easily inserted into stop (female) and tow bar is held securely in vertical position. Slide
plates back to position tow bar as close to basket as possible.

5. Tighten all mounting hardware to 10 ft. Ibs. torque.

D. TOWING AVEHICLE
1.  Position towing vehicle in front of vehicle io be towed.

2. Lower tow bar to horizontal position and engage tow bar onto hitch, ensuring latch is seated and hitch is securely
captured by tow bar latch. Slide latch stop snugly under latch preventing latch from opening.

3. Check tow bar connection by moving tow bar up and down, sideways, and pushing vehicles apart. Tow bar must
not separate from towed vehicle hitch.

4. Do not tow at speeds greater than 5 mph, and do not tow more that 3 vehicles at at time.

5. NOTE: Inspect tow bar latch for material deterioration before and after each use and repair as necessary.

TITE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV €
EZGOMEETT  |ouwosre  omses evorTe e No NG 78811 PG.30F 8

E-Z:GO DIVISION OF TEXTRON, ING., P.O. BOX 388, AUGUSTA,GA. 30%03-0333, 1-800-44¢- ik CARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

TTLE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
S 1= rexrron I v Mot wews  |No. 0 78811 | PG.4OFs

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476 'oﬂac ARTPROS




DID YOU CartPros directs you to the right part using the part
B WAS™> numbers from this manual. Enter the part number into GET STARTED
KNOW?

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
NOTE: HARDWARE SHOWN ACTUAL SIZE
ltern 5 L
1/2-20 X 3" Bolt ltem 6 ltem 7
Qty. 1 1/2" Washer Spring Washer
Qty. 1 Qty. 1
ltem & - tem 2
1/2" Washer 1/2-20 Lock Nut
Qty. 1 Qty. 1 Item 10
Latch Stop
Qty. 1
@ | :
7
lten 11 ltem 12 tem 13 ltem 15 [tem 16
Delin Washer Pivet Pin Coil Spring Pin Compression Spring Cup Washer
Qty. 2 Qty. 1 Qty. 1 Qty. 1 Qty. 1
ltem 17 Item 20
3/8 x 1 5/8" Shoulder Bolt 6mm X 30mm Bolt
Qty. 1 Qty. 1
TTE  PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
EZGOEET | % oo o | e | resors
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-" oﬂac ARTPROS




D e o e e bt GRTBTAND 5. tins:
r( f‘é {) "f\" ? our szarrl'f box E:wri it will ﬁ:dEll'ltE p;?l yf;ur;n? I():king I':\r, HERE https //Cartpros Com/f html
NOTE: HARDWARE SHOWN ACTUAL SIZE
] : : []
em 24 ltern 25 Item 26
Thrust Washer Washer 3/4-16 Castle Nut
Gty. 2 Qty. 1 Qty. 1
@
_

Item 28 ltem 28 Item 30

Bearing 3/4" Lock Washer 3/4-16 Nut

Qty. 1 Qty. 1 Qty. 1
© =
tem 27
1/8 X1 1/4° Cotter Pin mﬂﬂﬂuﬂﬂuﬂﬂuﬂﬂuﬂﬂm
Qty. 2
(0= — ltem 43 Item 44
e 2':)62 39' N ftem 40 1/4-20- X t* Bolt 1/4-20 Lock Nut
- Qwa;t e Nut 3/32 X 1" Cotter Pin Qty. 3 Quy. 8
' Qty. 2
TTE PERMANENT TOW BAR INSTALLATION INSTRUCTIONS REV C
DRN BY J.RICE REV BY J.RICE DRAWING
EZGOLEITN ORIGDATE  07/05/95 REV DATE 170195 NO. 75311 PG.6OF8
E-Z-GO DIVISION OF TEXTRON, INC., P-0. BOX 385, AUGUSTA,GA. 30s03-03ss, 18004487476 AL CARTPROS




DID YOU

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED

—> https://CartPros.com/f.html

KIT CONTENTS

Lo i

: WZQTYV?) mhel

T

N

- 'DESGRIPTION -

PR I

i

e T e T O N A N S T A
= O O W -~ O ;0 bh W N e D

@ O ~N o B W N

------------------------

H H : H : H
H H H H I H
- mh ek ek ek -
. . . « . .
H H H H H H

..
P
b —h
.

oo

:
h
b

.................

23 i

75304-GO1 e TOW BAR (TOWING VEHICLE)

75305-G01 ..cocrvrieiriairnns
e 75202-G0H wreviniernnes
. 76308-G01 ..
75342-G01 ..

e 78289-G0T e,
e 75302-G0T s
e 78291-GO01 i,
. 00410-G8.....coovrrrreiirne
L 00675-G3....oees
. 75338-G01 .. SPRING WASHER
e 00571-G5. e WASHER, 1/2*
voens 11088-G8 ..o,
e 78362-G01 v
o 75340-GO01 ...
... 78360-G01 ...........
e 13571-GY e SPRING PIN
- 75303-G01 e LATCH
e 208B2-G2..oreviirerrrnine
.. 25661-G02.......
. 13006-G4 ..o,
e 78370-G0 ..o
75338-GO01.cvvisrviner e
... 12547-G4........
. 75308-G01 ..o

ITEMS 2 - 18)

TOW BAR

UPPER PIVOT
..LOWER PIVOT
BOLT, 1/2-20 X 3" LG.
WASHER, 1/2"

LOCK NUT, 1/2-20
LATCH STOP
DELRIN WASHER
v PIVOT PIN

COMPRESSION SPRING
... CUP WASHER

WARNING LABEL
.STOP (MALE AND FEMALE}
... SCREW, 6mm x 30 mm

(TEMS 22 - 40)
HITCH

PIVOT BOLT
THRUST WASHER
WASHER

Q0518-G8.....oecevirvninas CASTELLATED NUT, 3/4-16

L10387-Gl.eiiiineae COTTER PIN, 1/8 X1 1/4" LG.

75307-GO0T .currivinrrieirenane BEARING
00566-G6.....corueererrnn LOCK WASHER, 3/4"

00533-G8....oocvvirranrnnn

... NUT, 3/4-16

(INCLUDES

SHOULDER BOLT, 3/8 X 15/8" LG.

TOW BAR HITCH (TOWED VEHICLE) (INCLUDES

TITLE

PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

8 37 | JTEXTRON

DRNBY

OFRIG DATE

JRICE
i

J.RICE
1101795

DRAWING
NO.

REV BY
REY DATE

75311

PG.70F 8

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448- -oﬂéc ARTPROS




CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

. GET STARTED :
KNOW? —3 https://CartPros.com/f.html

KIT CONTENTS

*_DESCRIPTION. &~

T 3

v 7H287-G01 i

.................

75308-G01 ..o

27205-G01

"

< 27205-GO02......coevrrr i

*

TIE ROD (INCLUDES ITEMS 30 - 39)

.. STEERING LINK

TIE ROD END (LEFT HAND THREADS)
JAM NUT, 9/16-18 (LEFT HAND THREADS)

... TIE ROD END (RIGHT HAND THREADS))

...JAM NUT, 9/16-18 (RIGHT HAND THREADS)

10388-G3.....oomcerree

75318-GO1..cer

--50641-G1 ...
50200-G2..
... 10387-G2..

....................

75319-G01...neis

... 16705-G1..
... 00891-G2.,

....................

STRAIGHT GREASE FITTING
RUBBER BOOT
CASTELLATED NUT, , 7/16-20
COTTER PIN, 3/32 X 1" LG.

.MOUNTING PLATE

STOP MOUNT PLATE

.. BOLT, 1/4-20 X 1* LG.

LOCK NUT, 1/4-20

TITLE

PERMANENT TOW BAR INSTALLATION INSTRUCTIONS

REV C

EZEGDLEED

DAN 8Y

JRICE

ORIG DATE Q7065

REV BY
REV DATE

DRAWING
NO.

JRIGE
11/01/95

75311

PG.SOFB

E-Z-G0 DIVISION OF TEXTRON, INC., P-O. BOX 388, AUGUSTA GA. 30903-0385. 1-800-4487 1L CARTPROS




?{?&g:‘ﬁa ﬁu:ﬂtzrsfdomayman Al En tgmthpgn fmlg o G“““RTED—)— https://CartPros.com/f.html

rch box and it will find the part you are lookin, gr HERE

DIAGRAMS AND SCHEMATICS

R T X R TR WD 1 P T SRS R A R e e B L BT R b T

CEREITTRR LT N TR

WIRING DIAGRAMS AND SCHEMATICS

REFER TO TECHNICIAN'S REPAIR AND SERVICE MANUAL FOR
NOTES, CAUTIONS AND WARNINGS.

MANUAL P/N: 28292-G01

EZGEDEA] | Service Parts Manual ﬂ CARTPROS
) ,



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

KNOW?

GET STARTED

HERE —> https://CartPros.com/f.html

ELECTRIC VEHICLE ACCESSORY WIRING

TR Y

7 o e Tt T T e R

DRIVER'S TURN MARKER HEADLIGHT HEADLIGHT MARKER PASSENGER TURN

RED
1
+ +\ +
. " 'b - '.
. -8 -
HOHN . 4 -+ \+
RED BLK
N BLK YEL J— ORN/MWHT] ™ o +12V GRN
I‘ISAMP
RED ,
BLU/WHT BLU/WHT | sAMP-| | BLOCK BRAKE
¢ e SWITCH
LT SWITCH IJE’;":'F.'____u o c[( "o
| (PART OF KEY SWITCH) < RED
BRN I { BLK |
RED BLK 7
BLK (< WHT YEL FLASHER
* 7/ I_
GAN  y s TUBN
RED . CC | SIGNAL
J BAN S | —— swiTcH
WHT S| |
YEL; |
—— j
|
YEL
. BLK /  \__ +36VRED
STATE OF CHARGE
BLU/WHT
»
: BLK
| BRN
BRN | WHT YEL BH’i
AN S PN Fas FaVas
I\ AN s I/\
stk| | whr| [RED RED watl  [BLk
DRIVER'S PASSENGER
TAILLIGHTA, - =/ TURN SIGNAL TURN SIGNAL \ \_/ ] TAILLIGHT

FOR VEHICLES WITHOUT TURN SIGNALS REMOVE WHT WIRE FROM LEFT TURN SIGNAL
REMOVE YEL WIRE FROM RIGHT TURN SIGNAL CONNECT BRN WIRE TO RED

® INDICATES BUTT CONNECTION WITHIN WIRING HARNESS

Appendix - D Service Parts Manual

ZLCARTPROS



DID YOU CartPros rdir'ecls_},-'ou to the right hpart using the ;_Jart GET STARTED
i’{. fl‘! (:H A" numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRIC VEHICLE WIRING DIAGRAM l SCHEMATIC

WHT  |BLK RED

DIRECTION ', "
SELECTOR IM@..

CHARGER
CONNECTOR
+) 250 (Y 5W
+\ 7 BlL+ b
|
. % i
—— 1 BL-_-36V |
\ BLY
b+ b+ \-l- :
KEY SWITCH :
BLU |
|
|
|
BLU :
1
1
|
1
|
1
1
1
1
|
I
|

SOLENOID
[l

WIRES INDICATED ARE CONTAINED IN POWER HARNESS

ALL OTHER WIRES ARE CONTROL WIRING

MS2 IS CLOSED WHEN DIRECTION SELECTOR SWITCH IS IN FWD OR REVERSE
MS3 IS ACTIVATED BY ACCELERATOR PEDAL

MS4 IS CLOSED BY DIRECTION SELECTOR SWITCH IN REVERSE ONLY

EZEDEEEE _ Service Parts Manual FLCARTPROS
0¥0 :



DID YOU CartPros directs you to the right part using the part

) . GET STARTED
B ‘AL numbers from this manual. Enter the part number into ﬁ- https: rtPros.com/f.
r( f‘é {) "f\" ? our search box and it will find the part yﬂu are looking for. HERE pS //Ca 0s.co / html

_ _NOTES

T T e . T —
SRR, B B i e B D

Appendix - D Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

quov;, numbers from this manual. Enter the part number into GET STARTED ﬁ" https://CartPros_Com/f_html

our search box and it will find the part you are looking for. HERE

EZG0

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Qutside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Deparimenit

24CARTPROS



	
	
	
	
	
	
	
	
	
	
	A_Accelerator Linkage
	

	
	
	
	C_Battery Charger Powerwise (TM)
	

	
	
	
	
	
	C_Battery Charger Powerwise (TM PLUS)
	

	
	
	
	
	
	D_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	E_Brake Linkage
	

	
	
	
	
	
	
	
	I_Direction Selector
	

	
	
	
	
	
	
	
	
	
	I_Direction Selector (DCS MODEL)
	

	
	K_Electrical System
	

	
	
	
	Q_Front Suspension
	

	
	
	
	S_Horn & Lighting
	

	
	
	
	
	
	
	
	
	
	T_Motors
	

	
	U_Rear Axle
	

	
	W_Rear Suspension
	

	
	Y_Seating & Bagrack
	

	
	
	
	
	
	
	
	Z_Solid State Speed Control
	

	
	
	
	
	
	
	
	Z_Solid State Speed Control - DCS
	

	
	
	
	Z_Solid State Speed Control - HD
	

	
	
	
	BB_Steering
	

	
	
	
	CC_Wheel Brake Bendix
	

	
	CC_Wheel Brake Non-Bendix
	

	
	
	
	DD_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories
	

	
	
	
	Accessories illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	Diagrams & Schematics
	

	
	
	
	
	



